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Iepexnan ykpaincbkoro mosoro IHpopmauii npo 3aCTOCYBaHHH a2

JKapeLKoro 3acoby
OHKACIIAP, nopowoxk gis PO3YMHY 115 0’ eKuiii/indysiit,
750 MO/ma, o 3750 MO Y hrakonax Ne 1
Mo Peecrpauiiinoro nocpizyenus N/ 7% 6’@/?/42;’/6&11 A6.03 Hol”

Jucrok-Braaaum: indopmanis 115 nanienta
Oukacnap, nopowmoxk s Po3unRBy st in'eknii/indysii 750 MO/ma
neracnaprasa

YBaxHo npounTaiite Bech 1anmuii JHCTOK-BKJIA1HI, Nepul Hi NOYATH 3aCTOCYBAHHS WbOI'0 3aco0y,

OCKLIBKH BiH MicTHTL BaxkuBY 1us Bac indopmaniso.

- 30epiraiite ueit NMCTOK-BKIAMMIL. Moskaugo, Bam 3Hano6urscs NPOYMTATH HOTO 1me pas.

- Skwo y Bac € 6ynb-siki MHTaHHS, 3BEPHITLCS JI0 CBOTO JliKaps.

- ko y Bac 3’ apastecs Oyab-siki noGiuni edexry, PO3KaxXiTh Mpo ue sikapio. e CTOCYEThCS Oy/ab-
AKHX MOXJTMBHX NMOOIYHMX eeKTiB, AKI He BkazaHi B LLOMY JIMCTKY-BKJIaauuri. JIue. poszin 4.

o micTaT JaHMii JIHCTOK-BKJIATH I

Lo Take Onkacnap i s yoro Bin 3aCTOCOBYETLCSA

1o Bu macte 3uatu 1ICPE/l THM, sIK No4aTH 3acTocoByBaT OHkacrnap
Sk 3acTocoByBaTu Onxkacnap

Mosxuugi nobiuni edexrn

Sk 36epiratu Oukacnap

Bwmict ynakosku Ta inma indopmaris

S iy fayg

& Illo Take Onkacnap i x1s Yoro sin 3aCTOCOBYEThHCH

Onkacnap MicTuTh fieracraprasy, sixa € GepMenToM (acnaparinazor), mo POSLIETIFOE acnaparii, BaxIMBHH
OynisenbHuii 6110k 6inkiB, Ge3 SKUX KIITHEY He MOXKYTB BIWKXHTH. HopmasteHi kititiam MoxyTs BUPOOIATH
acnaparis juis cefe, B ToM yac fk neski PAKOBI KJIIITHHH — Hi, Onkacnap 3Hwxkye piBens acrnaparidy B
PaKOBMX KJIITHHAX KpOBi i 3ynuHse 3pOCTAHHA PAKOBHX KJIiITHH.

Onkacnap 3actocosyeTbest uis MKYBaHHS rocTporo niMdoGiacTHoro Jeikosy (I'JIJT) y miteit Bikom Bix
Hapo/pkeHHa 10 18 pokis i gopocanx. I'JIJI — tun paKy OLTHX KpOB'SHUX KJIiTHH, NpH AKOMY /€Ki He3pii
niMbouuTy (g Ha3BOW niMpobIaCTH) MOYHHAIOTE OE3KOHTPONBHO 3POCTATH, TAKMM YHHOM 3anofiraoyu
BMPOOJICHHIO DYHKLIOHATBHHIX KITiTHH KkpoBi. OHKacnap BHKOPHCTOBYEThCA Pasom 3 iHLIMMHU JTiKapChKHMHU
3acobamu.

2. Illo Bu maere 3naTn nepea THM, IK OYATH 32CTOCOBYBATH Onkacnap

He cain BHKOpucTOBYBaTH OHKacnap:

- Ko Bu maete anepriio Ha neracnaprasy abo Oyb-AKHii iHUIMI KOMIOHEHT LBOrO JKapchKoro
3aco0y (nepenivenux y posini 6).

- AKIIO Bu MaeTe Baxcke 3axBOpIOBaHHS ediHKy.

- KO By konu-uebyn Mamm TTAHKPEATHT.

- AKIO By konu-neGyap Mamm cuibny KpOBOTeYy Mic/Is JIIKYBaHHS acraparinazo

- AKIO y Bac konu-HeGyap yreOpoBanuce TPOMOH nics NikyBaHHs acnaparin,

0i0;
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HonepemxeHHs Ta 3an00ixHI 3aX01H
[ToroBopits 31 cBOIM JlikapeMm /10 TOro, sk no4dtere 3acrocysanns Oukacnapy. Lle# nikapebkuii 3acid ne
niaxoauts Bam:

- AKIO Yy Bac Oy/M cepio3Hi ajiepriyni peakuii Ha iHwi GOpMH acniapariiasu, HanpuKiaz, ceepOixk,
NPWIKMBH Xkapy abo HaOpAK AMXATLHUX IUIAXIB, OCKITEKH ICHYE PH3HK PO3BUTKY CEPHO3HUX
anepriyiux peakiii Ha OHkacnap.

- AK10 Y Bac nopymenns sropradHs kpoei abo y Bac konu-nebyap OyB cepito3nuit Tun tpomoo3y.

- axuo y Bac nuxomanka. [lei npenapat moxe 3po6utu Bac Ginbi cCIpUHHATIMBUM 10 iHOEKITiH.

- ako By maere nopywenss ¢yHKuii neviHky abo BUKOPUCTOBYETE iHIII JIIKAPCHKI 3aC00H, SKi
MOKYTh NOWKOAUTH neqinky. Konmu OHkacnap BUKOPHCTOBYETBCS B MOEAHAHHI 3 1HIIOKO
IPOTHPAKOBOIO TEPAITIEI0, MOXKYTh BHHHKHYTH [OPYIIEHHS 3 OOKY NEYiHKM Ta [EHTPaIbHOL
HEPBOBOI CUCTEMH.

- SAKILO BU CTpaxaaeTe Bia 6omo B sxuBoTi. [Tia yac nikyBanus OHKacnapoM MoKe BAHHKHYTH
3anajieHHs MiALILTYHKOBOT 3a/103H, SIKE B JIeSKMX BHIIAAKAX MOXKE CIIPHYMHMTH JIETAILHUIA HACTIIOK.

Lle#i 3aci6 MosKe BUKJIMKATH KOJIMBaHHS PiBHIB akTOPIB 3ropTaHHs KPOBi i MOKe 301IBLIMTH PU3HK
KpoBoTedi Ta/abo yTBOpeHHs TPoMOiE.

HAxuo Bu e 6atbkaMu 1MTHHY, sika oTpumye OHKacnap, MoBijioMTe Jiikaps, SKIIO 1O0Ch 3 BUIIECKA3aHOr0
cTocyeThes Bawoil 1uTHHM.

ITix wac gikyBannsa OHkacnapom

ITin uac Beeaenns Ounkacnapy Bu GyaeTe 3HaXOXHTHCD i PETEBHUM CHIOCTEPEIKEHHAM MPOTATOM TOAHHH
Mic/iA NOYaTKy JiKyBaHHs 3 METOIO BUSABJICHHS Oy/Ib-SIKHX 03HAK CEPHO3HMX AJIepriuHMX peakuii. Mae 6yTu
3abe3neyeHui 10CTy 10 MeIM4HOro obIaHaHHs i 3ac00iB, MPU3HAYCHUX U KYITIPYBaHHS a/lepriuHiX
peakuiii.

JoaaTkoBi KOHTPOJILH] aHAJIIZH

ITix yac Ta nicns nikyBaHHSA 171 KOHTPOO Bawmoro crany 310pos’s GyayTs peryaspHO MPOBOJAMTH aHATi3H
JU1sl BA3HAYEHHS PIBHIB I[yKpY B KPOBI Ta cedi, aHATI3H 3 METOKO NnepeBipku GyHKIIIH NedyiHKy Ta
MIAUTYHKOBOT 3271034, @ TAKOX iHII aHANIi3H, OCKI/IbKH Liel Ipernapat Mose BILTMBATH Ha KPOB Ta iHIi
OpraHu.

Inmi gikapeski 3aco6n Ta Oukacnap

Tlosinomre nikaps, skuio Bu npuiiMaere, HemogaBHO npuiiMany abo mianyere npuitMaTy Oyab-sKi i

niku. Lle nyxe Bamingo, ockiibki OHKacmap MOkKe MOCHIMTH NoGiuHi eeKTH iHIMX JTiKapchkHX 3acobiB

3aB/IAKH BIUIMBY Ha II€4iHKY, KA Bi/lirpac Ba#UIMBY POJIb Y BUBE/ICHHI JIiKiB 3 opranizmy. Kpim Toro,
0cO0JIMBO BaXIIMBO MOBiZIOMMTH JliKaps, AKIIO BH Takok BUKOPUCTOBYETE Oy/Ib-SKMH 3 HACTYITHUX

JKapCbKUX 3aC001B:

- iMYHi3allis )KHBMMM BaKUMHAMH IPOTArOM TPbOX MICSLIB 11ic/1s 3aBeplIeHHs TiKyBaHHS Jelikosy. [e
30LbIIyE PH3HK BUHUKHEHHS iHGEKIIH TSKKOro CTyneHs.

- BIHKPMCTHH, iHIIWH NPOTHPaKoBKH 3aci6. ITpu oaHouacHOMY 3acTocyBanHi 3 OHKacnapoM 3pocTae
pu3KK nobiunKx edekTiB abo anepriyHMx peaxiii.

- JKapeeki 3ac00M, SIKi 3MEHIIYIOTh 31aTHICTB KPOBI 10 3rOPTaHHs, TaKi AK aHTHKOAryJIAHTH
(Hanpukiaa, KyMapHH/BaphapHH i renapus), IUIpHAAMO, aleTHICATILIOBA KHCI0Ta a0
HECTEPOI/IHI NPOTH3aNaibHi npenapatH (Taki sk i0ynpoden abo Hanpokcen). [Ipu oaHoYacHOMY
3acTocyBanHi 3 OHKAcrapoM 3pOCTac PU3HK MOPYLIEHHS 3rOPTAHHS KPOBI.

- JiKapehKi 3ac00M, 1O /U1 JOCATHEHHS €(eKTy BUMAraloTh LIMTOKMHE3Y, HANIPHKIIAJL, METOTPEKCAT
(npenapar, 0 BUKOPUCTOBYEThCS SIK UL JIIKYBaHHS PaKy, TaK i JUIsl JliKyBaHHS apTPUTY),
€(DEKTHBHICTD SIKHX MOXKE 3MEHUIHTHC.

NPeIHI30H, crepoumnu npenapat. IIpu oqHoYacHOMY 3acToCcyBaHHi 3 OHKaCHap()M 3p
BﬂaTHlCTb KpOBl 710 3rOPTaHH. 7

.J'llKapCbKI/lX 3aco0iB.



BaritnicTb Ta roayBanus rpyaiio
Sxo Bu BaritHi abo roayeTe rpyulio, JlyMacTe, 110 MOKETe 6yTH BariTHi ab0 rUIaHyeTe 3aBariTHITH, TIEpes
BUKOPHMCTAHHSM 1IbOTO MPENAPATY 3BEPHITHCS 3a MOPAJIOKO JI0 JIKaps.

He ciin sactocopysatn Oukacniap, Ko By BariTHi, OCKiibkM #HOro edexru Mij uyac BariTHOCTI He
jociipKyBanvch. Bam fikap BupiwmTh, un Bame 3axsopiopanns notpelye nikysaHHs. JKinku OITOPOIHOTO
BiKY MOBHHHI BUKOPHCTOBYBATH Ha/lilHi METO/M KOHTPALETILi Nl 4ac AiKyBaHHs | NPOTArOM UIOHAHMEHIIE
6 MiCsLIB MicIs MpunMHeHns NikysanHs Onkacrnapom. [TepopaibHi KOHTpaleNTHBHI 3aC00H He € edheKTHBHUM
METOJIOM KOHTpaweniii 1ia yac jikysanHs OHkacnapoM. 3BEpHITBCS [0 JlKaps 3a PEKOMEJaLisMA U100
HalKpamoro A0CTYMHOro METOAy KoHTparemii. YonoBiku Takok MOBMHHI BUKOPHCTOBYBATH edekTUBHY
KOHTpALENLiio, AKIO BOHK a0 TX MapTHEPKHM 3acTOCOBYIOTh OHKacnap.

HeBiznomo, 4y moTparuisie nieracnaprasa B rpy/se MoJioko. B skocTi 3ano6ixHoro 3axofy i 4ac JIKyBaHHS

OHKacnapoM HeoGXiIHO NPUITHHUTH TPy/IHE BUrOIOBYBAHHS |1 HE BiIHOB/IOBATH /10 3aBEPLUEHHS JIIKYBAHHS
Onkacnapom.

3xaTHiCTH KEPYBATH TPAHCHOPTOM TA NPANOBATH 3 MEXaHi3MaMH
He cning kepyBar TPaHCIOPTOM Ta MPALIOBATH 3 MEXaHI3MaMH M1 Yyac 3aCTOCYBaHHS LBOIO Ipenapary,
OCKLIBKH 116 MOJKE BUKJIMKATH COHJIMBICTb, BTOMITFOBaHICTh a00 CIUTyTaHICTL CBIIOMOCTI.

Onkacnap MiCTHTL HATpil

Lleii nikapcbkuii 3aci6 MicTHTL MeHIe 1 MMOIIb HATPIlO Ha 03y, TOOTO NPAaKTHYHO BiUIBHUH Bl HATPIIO.

3. Sk 3acrocoByBaru Onkacnap

JlikyBanns OHKkacnapom Gy1o Npu3HayeHe JikapeM, KM Mae J0CBiJl y BUKOPHCTaHHI Npenaparis Ui
NiKyBaHHs paky. JIikap BUpILUMTB, AKY 103y JIIKapCHKOro 3ac00y MPU3HAYMTH 1 3 AKOKO YaCTOTOIO, 3aJI€XKHO
BiZl BiKy i TUTOIIi MOBEpXHi Tina, sKa PO3PaxOBYETHCS 3 ypaxyBaHHaM Bauoro pocty i Baru.

Jlikapchkuii 3aci6 BBOAMTBCS LUIAXOM iH’€KLIT po3uuHy y M’ a3 200, AKUIO 1e Oi1bIl JOLUIBHO, Y BEHY.
Skmo Bu orpumacere 6iabmy 103y Onkacnapy

Ockinbky nikap 6yne sBogutu Bam 3aci6, Haspsia un Bu orpumacere Gitbiny 103y Oukacnapy Hixk n0TpiGHO

Bawm.

Bunankose nepeno3ysaHHs MaIOMMOBIpHe, ToMy 1o Bu Oysiere 3HAXOMMTHUCE M pETENLHUM
CHOCTEPEKEHHSM MEMYHOTO [IEPCOHAY Ta OTPUMAETE HAJIEXKHE JIIKYBAHHA.

SIKIIO y Bac € 10JaTKOBI MUTAHHS 1010 BUKOPHCTAHHS 1bOr0 3ac00Y, 3BEPHITLCSA /10 CBOIO JIiKaps.
4. Mo:xauBi mobiuni edexTn

Sk i iHIi penapatw, ueH JiKapchKui 3acib MoXke BUK/IMKATH N00i4HI €peKTH, X04a BOHH BHHHKAIOTh HE B
KOXKHOI JIIOJUHH.

Cepiio3ni no6iuni epexrn
Heraiino 1osizoMTe cBOro jikaps, Akiio y Bac BHHHKHE Oy/ib-AKHH 3 HACTYNHUX NOOIUHMX epeKTIB:

JMyxe yacri (MOKYTh BHHHKHYTH Giibmie Hizk y 1 ocobu na 10 sroaeit)
- 3ananenHs a60 iHIII po3/1aaM MiAITYHKOBOT 3a7103M (IaHKpeaTuT), 110 BUKJIMKAIOTE 4 _",

KpOBi; i

- Cepiio3Hi anepriyni peakilii 3 TAKUMH CUMIITOMAMH, SK BUCHIL, CBEpPOiK, HAOPAKH,:
3a/IMIIIKA, PUCKOPEHE CepLIeOHTTA i pi3Ke 3HIDKEHHS apTepiajibHOro THCKY; "
- TpombOu;
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- JIuXxOoMaHKa 3 HU3bKHM DIBHEM JIEHKOIMTIB B KPOBI. .

Yacri (MOXKYTH BHHHKHYTH /10 07Hi€i ocodu Ha 10 nroaeir)

e KpoBoreua Ts:xKk0ro cryness abo yTBOPEHHS CHHILIB;

- [HTeHCHBHE TPEMTIHHS (CY0MH) Ta BTpaTa CBIIOMOCTI;

- Tsokki ingexuil, sKi CyNpoOBOKYIOTbCS Y€ BUCOKOIO TEMIIEPaTypolo Tla;

- ITeuinkosi mpo6aeMu (HanpHKIaz, 3MiHa KOTBOPY LWIKIpH, cevi abo Katy, MiJIBUIIEHHA PiBHIB
neviHKOBHX (epmenTis uu OinipyOiHy, niaTBepkeHe pe3yabTaTaMu 1abopaTopHUX aHalli3iB).

Pijgxo momupeni (MOKyTs BHHHKHYTH 10 oxHici ocodn na 1 000 Jnioxeif)
- IleuinkoBa HEIOCTATHICTE.

- KopTsanuis

- TTopyiieHHs BiITOKY OBYI1 3 TIE4iHKH (X0JecTas)

- Py#iHyBaHHS KJTITHH Ne4iHKH (HEKPO3 KJIITHH MeYiHKH)

YacroTa HeBigomMa (d4acToTa He MOe OYTH BCTAHOBJ/ICHA HA NIICTABI HAABHUX JaHAX)

- [IkipHa peakuis TAXKKOIO CTYIEHS IMiJl HA3BOK TOKCHYHHH €IliiepMalbHHIA HEKPOIII3;

- [Nopywenns dyHkuii HUPOK (HanPUKIaa, 3MiHa obcsAry cedi, o0 BHALIAETLCS, HaOpAK cTom i
IMKOJIOTOK);

& [HCynBT;

- Tsprki anepriudi peakiii, 10 MOKYTL OYTH NIPHYUHOIO BTPATH CBiIOMOCTI 860 MOKyTh OyTH
3arpo30k0 KHTTIO (aHA(ITAKTHYHHIA 1I0K).

Inmi nobiuni edexTn
ITorosopits 31 cBOIM JiKapeM, skio y Bac BuHUKHe Oyab-sIKHH 3 HACTYITHUX CHTYALIH:

Hy#e yacti (MOKYTH BHHHKHYTH OlIbIne oanici ocodbu na 10 arogeit)

- 3miHa hYHKUIT TiAULUTYHKOBOT 3a/103H;

- Brpara Baru;

- binb y Horax (sxkui moxe OyTu cumnromoM TpoMbo3y), 61k y rpyasx abo saauiika (o Moxe 6yTH
IIPOSiBOM HasiBHOCTI TPOMOIB y JiereHAX, CTaHy I1i]] Ha3BOK JereHeBa eMoois);

& BrpaTa anerurty, 3arajibHa ciabkicTh, 0Jii0BOTA, Aiapes, Hy10Ta;

- [TinBumenHs piBHA IyKpY B KPOBi.

Yacri (MOKYyTh BHHHKHYTH /10 OHi€el ocoOn na 10 sroxeii)

- 3HIDKEHHS KUTBKOCTi @PUTPOLIUTIE;

- HakonuyeHHs piAMHH B ULIYHKY (aCLIMT);

- JInxomanka Ta rpunonoaibHi cuMnToMu;

- YTBOPEeHHS BUPA30K B POTi;

- bine y crmHi, cyrno6i abo s#KHBOTI;

- Bucoki piBHi )KHpY 1 XOJIeCTepHHY B KPOBI; HU3BKHI BMICT KaJlito B KpPOBI.

Piako nomupeni (MoxKyTh BHHHKHYTH 10 oxHici ocoGu ua 1 000 Jiroxeii)
- Cunapom o6opoTHoi 3a1Hb01 sieHikoeHuedanonarii (CO3JI), 03HakaMu SKOTO € rOJIOBHUH Gib,
CILIYTaHiCTh CBiJIOMOCTI, CyZIOMH i BTpaTa 30py, AKi 3HHKAIOTh Yepe3 JesKHii yac.

YacroTa HeBizoMa (4acTOTa He MOKe OYTH BCTAHOBJIEHA HA NIICTABI HASBHMUX 1aHHX)

- 3HMKEHHS KUTBKOCTI JIGHKOLMTIB Ta TPOMOOLIUTIB;

- ITpuckopene cepueOuUTTS;

- JluxomaHKa;

- Kictu B miaumnyHKoBi# 3a5103i, Ha6p5u< CJIMHHMX 3a1103;

- Bucokwuit pmeub CCHOBHHH B KpOBl aHTHTLNA 10 OHKacnapy; BUCOKMH piBEHb aMiaky B KE_}E]
3HWKEHHS PiBHS LyKpy B KpOBIi;

- COHIMBICTB, CIUTYTaHICTh CBIZIOMOCTI, JIErKe NOCMMKYBaHHs NabLIiB.
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[Mosinomaenns npo nobiuni edpextn : :
Axwmo y Bac 3’ssisibest noGiuni edekTy, sKi, 32 BALIOIO TyMKOIO, MOKYTh OyTH MOB's3aHi 3 XiMioTepariero,
PO3KaXITh NPO e cBoeMy Nikapio. Lle crocyerbes Oyab-kux noGiunmx edekTis, He BKAZAHUX B HBOMY
JMCTKY-BKIauui. Bu Takox MorkeTe noBinoMuTH npo no6ivni edextu Gesnocepeinbo yepes:
Ipnannin
HPRA Pharmacovigilance

Caiit: www.hpra.ie

MaabTa
ADR reporting
Caiit: www.medicinesauthority.gov.mt/adrportal.

Tosinomstouu npo no6iuni edexrn Bu nonomaraere 36upannio indopmanii 3 Geznexy 1poro JKapChbKOro
3aco0y.

5. Sk 36epiratn Oukacnap
30epiraiite ek nikapchkwuii 3aci6 B MicusX, HEIOCTYIHUX UTS AiTEH.

He Bukopucrosyiite el 3aci6 mic/is 1aT 3aBepLueHHs TePMiHy NPHAATHOCTI, BKA3aHOT HA €THKETII Ta Ha
KapTOHHIA kopobui micas nosuauku «EXPy». Jlata 3aBepiienns TepMiny [IPUAATHOCTI BiJTHOCUTHLCSA 10
OCTAHHBOTO JTHS LLOIO MICALLS.

36epiratu B xonoaunsHuKy (2°C-8°C).
He 3amopoxysatu.

ITic/ist BiTHOBNIEHHS Ta po3BeIeHHS JIIKAPCHKOro 3acoby CTijl HeraiHo BHKOPUCTATH PO34YMH. SIKIIO Heraiine
BHUKOPHCTAHHA HEMOXKIIUBE, PO3BE/ICHUH PO3YHH MOXKHA 30epiraTh 10 48 rouH npu temnepatypi 2°C-8°C.

He BuxopucroByiiTe 1eit npenapar, akiuo Bu noMiTuM, mo BigHOBIeHHI PO3YMH MyTHHIT 200 MicTUTh
BH/IMMI YaCTKH.

He BukuaaiiTe 0/HI 3a/1MIIKK JaHOTO Npenapary y cTiuHi Boau. CriuTaiite dbapmaleBTa, IKMM YHUHOM CJTij]
YTHJII3yBaTH HEBUKOPHCTaHI Jlikapchki 3acobm. 11i 3axomu JIOTIOMOKYTh 3aXMCTHUTH HABKOJIMILIHE
Cepe/loBULIE.

6. BmicT ynakoskn Ta inma indopmanin

o micTuTs OHKacuap

Hirodoio pedosunoro OHkacnapy € neracnaprasa. Koxen dnako mictuts 3750 MO rieracraprasH.
ITicns BigHOBNEHHs , 1 M1 po3uuny Mictuts 750 MO neracrnaprasd (750 MO/mmn).

Inmmu iHrpenientamy e:

HaTpito riapodocdar, renrariapar (auriapar), Hatpito aurigpodocdary, Juriapar, HaTpiro XI0pH,
caxaposa, HaTpiro rifipokeun (ans perymosanus pH), kueaora xioprctoBoanesa (s perymoBanss pH)
(uB. posain 2 «Onkacnap MiCTUTB HATPiit»).

Sk Burasnaec Oukacnap Ta BMiCT yIaKoBKH

Osnkacniap ue nopowok 6isoro u4u mMaibke 6inoro kossopy. ITicas BigHOBIEHHS PO3UYHH € IPO30PUM Ta
Oe30apBHUM | HE MICTHTh BUAWMMX CTOPOHHIX YaCTOK.

Kosna ynakoska mictuts 1 ckiisnuii gnakon 3 3 750 MO neracnaprass.

Baacank peccrpauiiinoro nocsiqyenns
Jle Jlabopatyap Ceps'e

50, pro Kapno

92284 Cropen cenexc

Opanis
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JIaboparopii Ceps'e Inpacpi

905 pyt ne Capan

45520 XKuni

Opanuis

Mist orpumanns nonaTkosoi indopmarii npo uei JiKapchKMii 3aci6 3BepHITHCS 10 MicLEBOrO npe/IcTaBHUKA
BJIACHHKA PEECTPALIHOIO [IOCBIYEHHS :

Ipnaunjin
Ceps'e Jlabopatopi3 (Ipnanais) JIts.
Ten.: + 353 (0)1 663 8110

MaJsbTa
Bi. [Txi. Canomon ®apma Jitn
Ten.: +356 21 22 01 74

Leii mucTok-BRIagum 6ys10 BocTanHe neperasinyTo y aucronani 2020 p.

Hetanbua indopmanis npo ueit ikapcskuii 3aci6 MicTHTbCS Ha BeG-caiiTi €BponeicbKkoro areHTcTRa 3
TiKapChKMX 3aco6iB: http://www.ema.europa.eu.

Hagenena nuxue indopmanis npusnavena 1ume 118 MeIHYHAX NpaniBHHKIB:

Hacriiino pekomentyerses mopasy, koim Onkacnap BBOIUTBCS MALICHTY, 3aTUCYBATH iM'sl Ta HoMep cepil
npenapary, mob MaTH 38'S30K Mix NaLiEHTOM i cepicio JKapchKoro 3acoby.

Yepes nenepenbauysanicts nobiunmux peaxuiii OmKacniap Mae BBOJIMTH JIHIIE MEAMYHHUIH TIEPCOHA, KM
Mag JIOCBiJl Y BUKOPHCTAHHI XiMiOTepaIneBTHYHUX NPOTHPAKOBHX JIIKAPCHKUX 3acO0iB.

OcobMBO y nauieHTiB 3 BiioMoI0 rinepyyTaMBicTIO 10 iHwmMx dopm L-acnaparinasu, mia uac Teparnii
MOXYTh BUHWKATH peakwii rinepyyTimeocti 1o OHkacnapy, HanpHiaz, anadinakcis. Pyrunnum
3an00DKHMM 3aX0/IOM € CIIOCTEPEKEHHS 3a MAliCHTAMM NPOTArOM TOJIHHH 3a HAsABHOCTI JOCTYITY J10
peaHimMauiiHOro 061agHaHHs Ta IHUIHX 3ac06iB, HEOOXiAHMX JUIs JiKyBaHHS aHadinakcii (anpenaniny,
KHCHIO, BHYTPILUHBOBEHHHX KOPTHKOCTEPOI/IiB TOILO).

Crin noingopmysaru nauieHTis npo MoxIuBi peaxuii rinepuyTauBocti 10 OHKACTIapy, BKIIOYAIOYH
panToBy aHadinaxcito. [lauientu, sxi orpumyiots Onkacnap, 0iIar0TECs MiIBHILEHOMY PH3HKY KPOBOTEY i
TpoMbOoTHYHMX po3nanis. Citia NOACHHUTH naLieHTaM, 110 OHkacnap He MOXKHa 3aCTOCOBYBATH OJIHOYACHO 3
IHIIAMH NiKapCKUMH 33C00aMH, TIOB'SI3aHIMHM 3 MiIBHIIEHUM PHU3HMKOM KpoBoTed (AMB. po3ain 2 «Iummi
ikapeeki 3acobu Ta Onkacnap).

Y pasi KoHTaKTy 1eif JikapchKuii 3aci6 MOKe BHKITHKATH noapassents. Tomy noporuoxk ciig 06pobasTs i
BBOJIMTH 3 0c00J1MBOIO 06epeskHicTio. HeoOXinHO yHHKATH BIMXaHHS napis i KOHTAKTY 3i LWIKIPoIO Ta
C/IH30BOKO 0DOJIOHKOIO, 0COGTMBO O4el; y pasi KOHTAKTy Tnpenapary 3 o4uMa, WKIpo abo CIM30BUMH
0GOJIOHKaMM CITijt HeraifHo POMHMTH ypaXkeHe Miclie BETHKOIO KLTBKICTIO BOJIH MPOTATOM NpHHAAMHI 15
XBHJTHH.

Bynb-sikuii HeBuKOpucTanMit Nikapehkuii 3aci6 a60 3aHILKK Marepiany MaroTh 6yTH yTHIi30BaHi
BiJINIOBIZIHO JI0 MiCLIEBMX BUMOT.

IncTpykuii 3 npuroryBanns, 36epiranus ta yruiizanii Onkacnapy

IHCTPYKIIT 3 MOBOIKEHHS 3 JTIKAPCBKHUM 33C060M

1. Ilepconan mMae npoiTH HABYAHHS L1010 METO/IIB TMOBOJDKEHHS 3 JIIKAPCHKUM 3ac00g
NEPEHECEHH S (CJIIA BUKITIOYHTH BariTHUX CiBPOGITHHL Bij poboTH 3 11MM J1i

2 Heo0xito BukopucroByBath acerrruunmii metoy.

2% 4 rog-‘i_f?‘?
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3. Cni IOTpUMYBATUCh [IPOLEIYP HATICAKHOI'O IOBOIMKCHHS 3 aHTHHEOIUIACTUYHHUMM 3aCO0dMM. en ¥ g

4. Ilpu noBomxenHi 3 OHKacapoM PeKOMEHIYETbCA BUKOPUCTAHHA OJHOPA30BUX PYKABHYOK I
3aXMCHOTO OJIATY.

5. Bci enemenTn, HeoOXinHI 11 BBeACHHS a0 OUMILEHHSA, BKIIOYAIOYH PYKAaBUYKH, MaKOTh OyTH
NOMILIEH] Y MIIIKH A7 YTHIi3auii BIIXO/IIB 3 BUCOKHM CTYTICHEM PHU3HMKY /U1 BACOKOTEMIIEPATYPHOTO
CHATIOBAHHA.

BiaHoBiieHHs

1. 5,2 M1 BOJM JUIst iH'€KLIH BBOAATD Y (JIAKOH 32 JOTMOMOTOO IMPHIIA i FOJIKK Kanibpom 21.

2. DuakoH ciijl 00epexHo 00epTaTH 10 PO3BEICHHS IMOPOLIKY.

35 ITicns BigHOBNEHHS, Po3uMH Mac OyTH NPO30pHM Ta Oe30apBHUM i He MICTHTH BHIMMHX CTOPOHHIX
yacTok. He ¢j1i1 BHKOPHCTOBYBATH BiIHOBIICHHI PO34MH, AKLIO BiH MyTHHMI abo mMicTuTh ocan. He
CTPYLUYBaTH.

4, Po34un cnig BUKOPHCTOBYBATH NPOTAroM 24 rOMH ITic/Is BiAHOBIEHHS 3@ YMOBH 30epiranss rnpu

TemnepaTypi Hukye 25°C.

BeeeHHs J1ikapcbkoro 3acofy

L. llepen BBeileHHSM IIapeHTEpasIbHi JIIKapchKi 3ac00M HeOOXITHO NePEBIpATH HA HAABHICTL MEXAHIYHUX
BKJIFOYEHB | BUKOPUCTOBYBATH TiJIEKH NMPO30pHi 0e30apBHHI PO3UMH, LIIO HE MICTHThL BHIMMHX
CTOPOHHIX YaCTOK.

2 Jlikapchkui 3acib npu3HaueHNH TuIe JUTS BHYTPILIHBOBEHHOIO YH BHYTPIIIHEOM'I30BOTO BBE/ICHHS.
PO34MH cJ1i BBOJAMTH [OBLUIBHO.
IIpu BHYTpilIHEOM'S30BOMY 3aCTOCYBaHHI 00'cM BBeZeHHS He Mae MePEeBHULYBaTH 2 MJ1 y JiTeit Ta
MIUTITKIB 1 3 MJ y 10pOCITHX.
J11st BHYTPILIHEOBEHHOTO BBE/ICHHA BiIHOBJICHHIH PO3unH c1ia po3secTH B 100 M1 po3umHy HaTpiio
xnopuay ans in'exuii 9 mr/ma (0,9 %) a6o 5 %-HOMY pO34HHI ITIOKO3H.
Possenenuii po34nH MoXKHa BBOAMTH NPOTATroM 1-2 roinH pazom 3 indy3iero po3urHy XJI0pUIy
Hatpito 9 mr/mi (0,9 %) abo 5%-HOro po3umHy ITIIOKO3H, SKa Bxke BBOAMTHCA. ITil yac BBeaeHHs
Onkacniapy He CITiJl BBOJIMTH iHLII JTiKapChKi 3aCO0H 3a JONOMOTOIO Tiel caMoi BHYTPilIHOBEHHOT
iHdy3iiHol cucremu.
ITicns po3seneHHs TikapchKoro 3aco0y CJIil HeraHO BUKOPUCTATH po3umH. SIKILIO HeraiHe

BMKOPHCTAHHA HEMOJINBE, PO3BeJeHHH PO34MH MOxHa 30epiraT 10 48 roauH npu TemMneparypi
2°C-8°C.

Yrunizaiis

Omukacnap npusHaueHH!i JIMIIe Ui OJHOPa30BOro 3aCTOCYBaHHA. Byab-akuii HEBHKOPHCTAHMH JTIKAPCHKHIA
3acib abo sanmwKkK MaTepiary MaroTe GyTH yTHII30BaHi BIAMOBIZHO 10 MICLIEBMX BUMOT.

Honarkoea feranbha indopmauis 3uaxoauthes B Kopotkiit xapakTepucTHui ikapebkoro 3aco6y (SmPC).
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Indopmauis npo 3acrocyBaHHs JiKapcbKOro 3acoly _
OHKACIIAP, nopowmoxk aisi po3uuny ais in’exkuiit/indysiii,
750 MO/ma, no 3750 MO y paaxoni Ne 1
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Package leafiet: Information for the user

Oncaspar 750 U/ml
powder for solution for injection/infusion
pegaspargase

Read all of this leaflet carefully before you are given this medicine because it contains

important information for you.

= Keep this leafiet. You may need to read it again.

- If you have any further questions, ask your doctor.

= It you get any side effects, talk to your doctor. This includes any possible side effects not listed
in this leafiet. See section 4.

What is in this leafiet

1. What Oncaspar is and what it is used for

2. What you need to know before you are given Oncaspar
3. How Oncaspar is given

4. Possible side effects

5. How to store Oncaspar.

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down asparagine,
an important building block of proteins without which cells cannot survive. Normal cells can make
asparagine for themselves, while some cancer cells cannot. Oncaspar lowers asparagine level

in blood cancer celis and stops the cancer cells growing.

Oncaspar is used to treat acute lymphoblastic leukaemia (ALL) in children from birth to 18 years
and in adults. ALL is a white blood cell cancer type in which certain immature white cells
{named lymphoblasts) start growing out of control thus preventing the production of functional
blood celis. Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:

= if you are allergic to pegaspargase or to any of the other ingredients of this medicine
{listed in section 6).

— if you have severe hepatic disease.

- if you have ever had pancreatitis.

— if you have ever had severe bleeding following asparaginase therapy.

- if you have ever had blood clots following asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child who is being
treated with Oncaspar, please tell the doctor if any of them apply to your child.

Warnings and precautions
Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you: //*’”i““?\k
— if you have had serious allergic reactions to other forms of asparaginase, for example itchi FRpB’E 4 R
flushing or swelling of the airways, because major allergic reactions to Oncaspar can occuf E: '
- if you suffer from a bleeding disorder or have had serious blood clots. /
— ifyou get a fever. This medicine may make you more susceptible to infections.




= if you have had poor liver function or are using other medicines which may harm the liver.
When Oncaspar is used in combination with other cancer treatments, liver and central nervous
system damage can occur.

- if you suffer abdominal pain. inflammation of the pancreas, that in some cases caused death,
can occur with Oncaspar treatment.

This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.

If you are the parent of a child being treated with Oncaspar, tefl the doctor if any of the above
conditions apply to your child.

During treatment with Oncaspar
During Oncaspar administration you will be closely watched for an hour after the start of treatment
for any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Additional moniforing tests

Blood and urine sugar levels, liver and pancreas function and other tests will be carried out regularly
to monitor your health during and after treatment because this medicine can affect your blood and
other organs.

Other medicines and Oncaspar

Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through its effect

on the liver which plays an important role in removing medicines from the body. In addition,

itis especially important to tell your doctor if you are also using any of the following medicines:

= Immunisation with live vaccines within three months of completing your leukaemia treatment.
This will increase the risk of severe infections.

- vincristine, another cancer medicine. If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

~ medicines which reduce the blood’s ability lo clot such as anticoagulants (e.g., coumarin/warfarin
and heparin), dipyridamol, acetylsalicylic acid or non-steroidal anti-inflammatory medicines
(such as ibuprofen or naproxen). If used at the same time as Oncaspar, there is a higher risk
of bleeding disorders.

= medicines which require cell division for their effect, for example, methotrexate (a medicine used
for cancer as well as arthritis treatment) may have a decrease in its effect.

— prednisone, a steroid medicine. If used at the same time as Oncaspar, the effects on the clotting
ability of your blood are increased.

— cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy have not
been studied. Your physician will decide whether your disease requires treatment. Women who are
able 1o get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method

of contraception while on treatment with Oncaspar. Ask your doctor for advice on the best
contraceptive method that you can use. Men must also use effective contraception while they

or their partners are being treated with Oncaspar.
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It is not known whether pegaspargase is excreted in breast milk. As a precautionary measure,
breast-feeding should be discontinued during treatment with Oncaspar and should not be
re-started until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium
This medicine contains less than 1 mmol sodium per dose, that is to say essentially ‘sodium-free’.

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used
to treat cancer. Your doctor will decide what dose of the medicine is neaded and how often,
based on your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar
As your doctor will administer the medicine, it is very unlikely you will be given more than
you need.

in the unlikely event of accidental overdose, you will be monitored carefully by medical staff
and treated appropriately.

if you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, afthough not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

- Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

— Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness
of breath, fast heart beat and drop in blood pressure;

- Blood clots;

-~ Fever with low counts of white blood cells.

Common (may affect up to 1 in 10 people)

- Severe bleeding or bruising;

- Violent shaking (seizures) and loss of consciousness;

- Severe infection with very high fever;

— Probiems with your liver (e.g., change in colour of your skin or urine or stoo! and laboratory
results of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)

- Liver failure;

-~ Jaundice;

— Blocked bile flow from the liver (cholestasis);
— Destruction of liver cells (liver cell necrosis).
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Not known (frequency cannot be estimated from the available data)

- Severe skin reaction called toxic epidermal necrelysss,

= Loss of kidney function (e.g., change in urine output, swelling of feet and ankles);

~ Stroke;

- Severe allergic reaction that may cause loss of consciousness and could be | ife-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

~ Changes in the function of the pancreas;

- Weight loss;

=~ Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolismy;

- Loss of appetite, general weakness, vomiting, diarrhoea, nausea;

- Increased biood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

= Build-up of fluid in the stomach (ascites);

- Fever and flu-like symptloms;

- Mouth sores;

- Back, joint or abdominal pain;

= High levels of fat and cholesterol in your blood; low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)
- Reversible posterior leukoencephalopathy syndrome (RPLS), a syndrome characterised
by headache, confusion, seizures and visual loss which resolves afier some time.

Not known (frequency cannot be estimated from the available data)

- Decreased number of white blood cells and platelets;

~ Palpitations;

- Fever;

— Cysts in your pancreas, swelling of the salivary glands;

= High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia in your
blood; decreased blood sugar levels;

-~ Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be refated to your chemotherapy, talk to your doctor.

This includes any possible side effects not listed in this leaflet.

You can also report side effects directly via:

Ireland

HPRA Pharmacovigilance

Website: www.hora je

Maita

ADR reporting

Website: www medicinesauthoritv.gov.mt/adrportal,

By reporting side effects you can help provide more information on the safety of this medicine.

g,



5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP.
The expiry date refers to the last day of that month.

Store in a refrigerator (2°C—8°C).

Do not freeze.

After the medicine has been reconstituted and diiuted, the solution should be used immediately.
If immediate use is not possible, the diluted solution can be stored at 2°C-8°C for up to 48 hours.

Do not use this medicine if you notice the reconstituted solution is cloudy or has visible particles.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar conlains
The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.

After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/mi).

The other ingredients are: disodium phosphate heptahydrate, sodium dihydrogen phosphate
monchydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment}, hydrochloric acid
(for pH adjustment) (see section 2 "Oncaspar conlains sodium”).

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex — France

Manufacturer

Les Laboratoires Servier Industrie
905, route de Saran

45520 Gidy - France

For any information about this medicine, piease contact the local representative of the Marketing
Authorisation Holder:

Ireland

Servier Laboratories (Ireland) Ltd.
Tel: + 353 (0)1 663 8110

Malta

V.J. Salomone Pharma Lid

Tel +35621220174

This leaflet was last revised in November 2020

Detailed information on this medicine is available on the European Medicines Agency web site:
Itio:/www ema eurooa ey,




The following information is intended for healthcare professionals only:

It is strongly recommended that every time Oncaspar is administered lo a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensilivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, €.0.. anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment and other
items reguired for the treatment of anaphylaxis in readiness (epinephring, oxygen, intravenous
steroids etc.).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, including
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used

at the same time as other medicines associated with an increased risk of bleeding

{see section 2 "Other medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularly that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.

Instructions on how to prepare, store and dispose of Oncaspar

Instructions for handling

1. Staff should be trained in how to handie and transfer the medicinal product
(pregnant staff should be excluded from working with this medicinal product).

2. Aseptic technique must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-lemperalure incingration.

Reconstitution

1. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible fareign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed.
Do not shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Adminisrati

1. Parenteral medicinal products should be inspected for parliculale matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 mi in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 mi sodium
chioride 9 mg/ml {0.9%) solution for injection or 5% glucose sofution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion
of either sodium chioride 9 mg/mi (0.9%} solution or 5% glucose.

.
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Do not infuse other medicinal products through the same intravenous fine during administration > 3] L f?%

of Oncaspar.
Atter dilution, the solution should be used immediately. If immediate use is not possible,

the diluted solution can be stored at 2°C-8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.
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Jlucrok-sraaauur: ingopmania aaa nanienra
Omnkacnap, nopomok aus po3unny aus in'ckuiit/indysii 750 MO/ma
neracnaprasa

' Le#i nikapebkuit 3aci6 nimnsrae pogatkoBoMy MouiTopuHry. Il [03BONMTB IIBHIKO BHUSBIATH HOBY
iHopmalliro 3 Ge3nexu. Bu MoxkeTe JOMOMOITH, NIOBIAOMASIOUH 1po Oyab-aki noGiyni edekTH, sKi MOXKYTh
BUHMKHYTH y Bac. JluB. kiHeus posjiny 4 /s OTpMMaHHS iHCTPYKIH LIOA0 MOBiIOMICHHS npo nobiyHi
edexTH.

YBaxno npounTaiite Bech AaHMil JIHCTOK-BKIAXALI, nepil HiZK MOYATH 32CTOCYBAHHS UBOTO 3acoby,

OCKLJILKH BiH MicTHTHL BaskauBy 1is Bac indopmauiro.

- 36epiraiite e aucTok-BKIanMI. Moxuineo, Bam 3Ha106uThCS NPOYMTATH HOTO 1€ pas.

- Axwo y Bac € Oy/Ab-sKi MUTaHHS, 3BEPHITHCS 10 CBOTO JiKApS.

- Axwo y Bac 3’aBsTbes Gyab-ski noGiuni edekt, poskakits npo ue nikapio. Ile crocyerses Gyb-
AKMX MONUIMBMX NOOIYHMX eeKTiB, fKi He BKasaHi B LbOMY JMCTKy-BK/Iaquui. JIuB. po3in 4.

o micTuTH Hanuii THCTOK-BKIATHIT

[1lo Taxe Onkacnap i A71s 4Oro Bi BHKOPHCTOBYETHCSA

1.

2 lllo Bu maeTe 3HaTH nepe1 THM, AK oYaTH 3actocoByBaTH OHKacmap
3. Sk 3acrocoByBati Onkacrnap

4. MosxHBi no6iuHi edexTn

5. Sk 36epiratu Onkacnap

6. BwmicT ynakosku Ta iHwma indopmaris

1. llo Take Onkacnap i 115 90ro BiH 3aCTOCOBYEThCH

Onkacnap MicTUTEL neracmaprasy, ska ¢ GepMeHTOM (acnaparinasoio), 0 PO3LUEILTIOE aCTIApariH, BaX/THBHIA
OyniBensHui 610K OiNKiB, 6e3 AKUX KIITHHH He MOKYThb BUAKHTH. HOpMasIbHi KJIITHHH MOXKyYTb BUpOGIISTH
acrapari juis cebe, B TOH yac K JiesKi paKoBi KITiTHHU — Hi. Onkacnap 3HIXKY€ piBeHb acnapariny B
PaKOBHX KIIITUHAX KPOBI i 3yIIHHSE 3pOCTAHHA PAKOBHX KJIITHH.

Onkacnap 3aCTOCOBYETBCS JUlsl JIIKYBAHHS FOCTPOTrO nimdobractHoro neitkosy (IJLJT) y niTeii Bikom Bix
HapopKeHHs 10 18 pokis i gopocnux. I'JIJ1 — Tun paky 6inux KpoB'sHUX KIiTHE, TNIPH AKOMY AesKI He3pii
niMbomTH (A Ha3BOK AiMAOGIACTH) IOUUHAIOTH Ge3KOHTPOJILHO 3pOCTATH, TAKUM YHHOM 3anobirarouu
BUPOO/IEHHIO (DYHKLIIOHAIBHUX KJIITHH KPOBI. OHkacriap BUKOPHCTOBYETBCS Pa3oM 3 iHLIUMH JIKaPCLKUMH
3acobamu.

2, Illo Bu macTe 3HaTH nepea THM, IK HOYATH 3actocoByBaTu OHkacnap

He caig BuxopucroByBat Onkacnap: e~

- Ko Bu Maete anepriro Ha neracnaprasy a6o Gy1b-aKuii HIIMH KOMIIOHEHT 11500 ikape
(nepeniyenux y posiii 6). L€

- AKILO By MaeTe BaykKe 3aXBOPIOBAHHSA TIEYiHKH.

- AKIIO By konu-HeOyap Manu nankpeaTwr.

- K110 By konmu-neGyap Manu cunsHy KpoBoTeuy mics JIIKYBaHHS aclapari

- Ko y Bac komu-ue6ynb yreoproeanmes TpoMGH mics JIKYBaHHS aclaparik
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SIKII0 10Ch 3 BHINECKA3aHOro crocyerhes Bac, poskaxkirs Npo 1e cBoemy mikapro. fAkmo Bu e Gartbkamu
JHTHHH, K& OTPUMYE OHKacnap, NOBLAOMTE JIKaps, K110 HIOCh 3 BHIIIECKA3aHOro cTocyeThes Bamoi uTram,

Honepexxenns ta 3anobixni 3axoan

[oroeopits 3i cBoim nikapem 10 TOro, sk mouHeTe 3actocypanns Onkacnapy. lleit nikapcokuii 3aci6 e

nixoauts Bam:

- SIKILO y Bac Oy cepio3Hi anepriuni peakwii ma iHuii (opMH acrmaparinasu, Hanpukia, cBepOikK,
NPUIHBH 3Kapy ab0 HaOPAK AMXaIbHUX LLTSXIB, OCKLIBKH ICHY€E PH3HK PO3BHTKY CEpHO3HUX anepriyumx
peaxuiit Ha OHKacnap.

- Ko y Bac nopymenns sropranms KkpoBi abo y Bac koun-nebyp Gy Cepiio3Hui THIT TpoMBO3y.

- SIKIO y Bac sinxomanka. Ileii npenapar mosxke 3pobutu Bac Ginbun cnpuitHstiueum 10 iHbeKwui.

- ko Bu Maete nopymenns dyHkuii neuinku a6o BUKOPHUCTORYETE iHIIII JIiKAPChKi 3ac06H, sKi MOXYTb
nowkoxuty nedinky. Konu Oukacnap BMKOPHCTOBYETECA B NMOEIAHAHHI 3 IHIIOK MPOTHPAKOBOIO
TEpaIi€lo, MOXYTb BUHUKHYTH TNOPYWICHHS 3 6OKY NEYiHKHM Ta UEHTPaILHOT HEPBOBOI CHCTEMH.

- AKILO BH CTpaxkaacte Bij 600 B skuBoTi, [1ig uac niKyBaHHs OHKacnapoM Mosxe BUHHKHYTH 3aTlaIeHHS
T ALLTYHKOBOT 3aJ103H, K B ACAKHX BHIAKAX MOKE CIPUYHHHTH JIETAJIbHUH HACITI/IOK.

Lt 3aci6 Moxke BUKIIMKATH KOTMBAHHS PiBHiB (haKTOpIB 3ropranHs KPOBI i MOYKe 30UILLIMTH pU3HK KpOBOTeui
Ta/abo yTBOpeHHs TpomGiB.

Axwo Bu € Gatbkamu qutHHM, axa oTpumye OHKacnap, MoBiaoMTe Jikaps, Ko 1moch 3 BHIIECKA3aHOr0
cTocyerbes Bamol qurunu.

Ilix yac nikyBauus Onkacnapom

ITin yac BBeIeHHS Onkacnapy Bu Gyznere 3HaxoauTHCh mij PETEIILHHM CIIOCTEPEIKEHHAM [IPOTAIOM TOJIMHH
MiC/I NOYATKY JIiKYBAHHS 3 METOIO BUSBJICHHS Oy/b-skHX O3HAK CepHO3HMX anepriunmx peakuiii. Mae 6ytu
3abe3neuennit 10CTyn 10 MeIHYHOro obNagHaHHS | 3aco0iB, NPUIHAYCHHUX AN KyIipyBaHHs anepriyamx
peaxiiiii.

HonaTkoBi KOHTponbHI aHanizu

i vac Ta nicns nikyeauns mis KOHTpoI0 Baworo crany 310pos’s 6ynyts PEryJIipHO [IPOBOJIMTH aHATI3H
JULs BA3HAYEHH PIBHIB LYKDPY B KPOBI Ta ceyi, aHAMI3H 3 METOIO nepesipky GyHKUiH nevinku Ta i ALLTYHKOBOT
3aJ103M, a TAKOXK 1HIII aHAJII3H, OCKLTEKH Lei TIpenapar MO e BILTMBATH HA KPOB Ta iHLII OpraHy.

Inmi jgikapenki 3aco6n Ta Omnkacnap

[Mosinomre nikaps, sxmo Bu NPUAMAETE, HEIOAABHO TIPHIMAIIH a60 TUIaHy€Te NPUAMAaTH Oy Ib-AKi iHIIi JTiKH.

e myse Bax1MBO, OCKiNBKH Onkacnap Moxe NOCHIMTH No6iuni eeKTH HIIMX JTikapchKuX 3aco6iB 3aBasKK

BIUIMBY Ha MNEYiHKy, fika Bilirpac masuiupy Ponk y BHBCACHHI JikiB 3 opraHismy. Kpim Toro, ocoGuso

BRXKIIMBO MOBIIOMHTH JiKaps, K0 Bu Takoxk BHKOPHCTOBYETE OYIb-IKHIA 3 HACTYITHUX TKapCLKUX 3ac00iB:

- IMyHi3allis >KMBHMH BakiMHAMM TPOTATOM TPLOX MICAUIB MiC/Is 3aBepIUCHHs JKYBaHHA Neiikosy. Lle
30iNIbIIY€E PU3HK BHHHKHEHHS indexuil THKKOrO cTymeHs.

- BIHKDUCTHH, iHIIMI npoTupakosuii 3aci6. IIpu ogHOUacHOMY 3acTocysanHi 3 Oukacnapom 3pocrae
PU3MK 106i4HMX edekTie a6o amepriunmx peaxitii.

- JKapchKi 3acobu, siki 3MEHLUYIOT 3/IaTHICTh KPOBI /10 3rOPTaHHS, TaKi fK AHTHKOAryJISHTH (HanpUKiaz,
Kymapus/Bapdapun i remapun), JMITIPHAGMOT, ALETH/ICATIIMIOBA KHCIOTa 260 HECTepOoinHi
NpOTH3analbHi Mmpenapaty (Taki sk ibynpoden aGo Hanpokcer). Ipu onnouacHomy 3acrocysanmi 3
Onkacnapowm 3pocrae pusik NIOPYIICHHS 3rOPTaHHA KPOBI.

- JMKapeeKi 3acobM, 1O 1S 10CATHEHHS edeKTy BUMArawoTh LIMTOKUHE3Y, HAMPUKIAM, METOTpeKCcaT
(npenapar, mo BHKOPHCTOBYETBCA AK [UIs JIIKyBaHHS paKy, TaK i 1 JNiKYBaHHS apTpHTY), e(pEeKTUBHICTD
SKHX MOKE 3MEHLIMTHUCE,

- IPEHI30H, CTEPOITHMI npenapar. Ilpu ogHo4yacHOMy 3acrocyBanHi 3 OHKacapoMm 3pocTae BILTHB Ha
311aTHICTh KPOBI 10 3rOpTaHHS. P N

- uMrapabin, Jnikapcebkuii 3aci6, skuii 3aCTOCOBYETBCA Ul JIIKYBaHHA paky, A0 1Bat
edexruHicTs OHKacnapy.

OHkacnap Takox Moxke BUKIHKATH 3MiHH PyHkuii nevinkm, sxi MoKyTb BIUIMHYTH!
NIKapPCHKMX 3ac0BiB. AL

NEPEKNA BEPHM;‘»};“‘
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Barirnicts Ta roaysanns rpyuio = o £

Axwo Bu parithi abo roayere rpyauio, AyMmaeTe, o Moxere GyTH BariThi aGo r1aHyeTe 3aBariTHiTH, nepe
BHKOPHCTaHHAM LIEOTO NpenapaTy 3BepHITLCA 3a NOPaJIOIO 10 Tikapsi.

He cnin 3acrocosypatu Oukacnap, skmo Bu parithi, ockiibku iioro edekTH nix yac BariTHocTi He
aocipKysanuck. Baw nikap Bupiumts, un Baie 3aXBOpIOBaHHA noTpedye nikypanus. Kinku aitopognoro
BIKY MOBHHHI BUKOPHCTOBYBATH HAiiHI METOIH KOHTPALIETILIT Mij Yac JiKYBaHHS i NPOTArOM MmoHaliMeHwe
6 MiCSIIB MiC/1s IPUITHHEHHS TiKyBaHHS Onkacnapowm. IlepopanbHi KOHTPAaLCNTHBHI 3aC00H He € e)eKTHUBHUM
METO/IOM KOHTpauenuii mig yac JikyBaHHs Oukacnapom. 3BepHiThCs /10 JiKaps 3a PEKOMENAUisMH MO0
HalMKpALIOTO JIOCTYIIHOrO MeTosy KoHTpauenuii. YoloBikH TakoXk MOBMHHI BUKOPHCTOBYBATH e(eKTHBHY
KOHTPALENLI, SKIIO BOHH ab0 ix [IapTHEPKH 3acTOCOBYIOTH OHKacnap.

Heginomo, un norpanase neracnaprasa s IpyaHe Monoko. B sxocTi 3ano6ixioro 3axoy mix vac JIIKYBaHHs
OnKacnapom Heo6XiAHO NPHIUHUTH rpyHe BUIOZIOBYBAHHS 1 HE BiAHOBJIOBATH /0 3aBEPUICHHS JIiKYBaHHS
Omnxkacriapom.

3paTHicTh KepyBaTH TPaHCHOPTOM Ta NPaNlOBATH 3 MeXaHi3MaMu
He cnix xepyBatu tpancroprom Tta NpaloBaTH 3 MEeXaHi3MaMu ITijJ yac 3aCTOCYBaHHS 11bOTO TIpEnapary,
OCKLITBKH 11€ MOMKe BHKJIMKATH COHJIMBICTb, BTOMJIIOBAHICTE 260 CILUTYTaHICTh CBiOMOCTI.

Onxacnap mictuTs narpiii
Lle# nikapcekuit 3aci6 MicTUTL MeHIIe 1 MMOIB HATPIKO Ha /103y, TOOTO MPAKTHYHO BiIbHUI Bix HaTpIk.

3 Sk 3acTocoByBatn Onkacnap

JlikyBanns Owukacniapom Gysio NpU3HAYCHE JliKapeM, AKHil Mae 10cBin y BUKOPHCTAHHI Ipenaparip Jjuis
NiKyBaHHs paky. Jlikap BupiluT, AKY JI03y JIIKAPCHKOrO 3ac00y MPU3HAYHTH i 3 KOO YAaCTOTOR), 3AJIEIKHO
BIZL BiKY i IUIOILi IOBepxHi Tiia, ska PO3paxoByeTbes 3 ypaxyBaHHsM Bamioro pocry i Baru.

Jlixapcekui 3acib BROAMTBCS LLIAXOM 1H €KLIT po34MHy y M’s13 260, K10 11e GiibI JIOLUIEHO, ¥ BEHY.
P

Hxmo Bu orpumacre 6iibmy Ao3y Onkacnapy
Ockinbku sikap 6yze BBoauTn Bam 3aci6, HaBpsan uu Bu otpumacre Ginbury nosy Onxkacniapy Hix H0Tpi6HO
Bam.

Bunankose nepenosyeanus MalOHMOBipHe, ToMy wo Bu Gymere 3naxomuTuch Ml peTeibHUM
CHOCTCPEKCHHAM METMYHOIO MEPCOHATY TA OTPHUMAECTE HAJICHKHE JIKYBaHHSI.

SIKuo y Bac € 101aTKOBI NHTaHHA 110710 BMKOPHCTaHH: LbOr0 3ac00y, 3BEPHITBLCA 110 CBOTO Jikaps.

4. Moxnusi nobiuni epexrn

Sk 1 14w npenapatH, ueil TiKapchKHiA 3aci6 MOke BHKIMKATH TOGidH] ebexTH, X04a BOHM BHHHKAIOTH HE B
KOXHOT JIIOJIHHH.

Cepiiozni no6iuni edexrn
Heraiino nosizomre cBoro mikaps, sxio y Bac Bunukue Gynb-sikuii 3 nacTynaux noGivmmx eexrie:

HAy:xe qacTi (MOKYTb BUHHKHYTH Giblue Hik y 1 ocobn na 10 mroaeii)

- 3ananenns abo iHwi posnaau MIIIUTYHKOBOT 3a/103H (naHkpeaTuT), 110 BUKJIMKAIOTH CH.
KMBOTI, AKHIT MOKE MOLIMPIOBATHCS HA CIHHY, BUKITHKATH OJIIOBOTY, i 1BUIIEHHS DBt

- Cepiiosni anepriuni peakuii 3 Takumu CHMINTOMaMH, iK BHCHI, cBepOix
3a/IMIIKA, IPHCKOPEeHe CepueOUTTS 1 piske 3HUIKEHHS apTepiajlbHOTO THCKY;

- Tskki indekuii, sxi cynposomkyiorses AY7e BUCOKOI TEMIEPaTYPOIO Tija;

- TpomGu.

f
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Yacri (MOKYTE BHHHKHYTH /10 0Hi€l ocoon Ha 10 moaei) . TALD
- KporoTeua Ts:kKOro cTynens abo yrBOPeHHS CUHLIB; ‘
- IHTeHCHBHE TPEMTIHHS (CY/10MM) Ta BTPaTa CBiJIOMOCTI;
- [Teuinkori npobiemu (HanpukIaz, 3MiHa KOJIbOPY WKipH abo cedi abo MiABHILEHHA PiBHIB Ne4iHKOBUX

depmenTiB uyu 6inipyOiHy, miATBepLKeHE pe3yIbTaTaMu J1ab0paTopHUX aHATI3IB).

Piixo nomupeni (MoxXyTh BHHHKHYTH /10 0/iHi€l ocodu Ha 1 000 saroaxeii)
- [leuiHKOBa HEOCTATHICTb.

Yacrora HeBiloma (4acTOTa He MOXe OYTH BCTAHOBJIEHA HA NIJICTABI HASBHHX IAHUX)

- [lxipHa peakilis TAXKKOIO CTyNeHs I1il HA3BOK TOKCHYHHH eMiIepMaIbHUHA HEKPOTi3;

- Iopywents ¢pynkuii HUpok (Hanpukiaz, 3MiHa o6cary cedi, o BUALIAETbCS, HabpsK cTo i
LIMKOJIOTOK);

- IncyneT;

- Tsoxki anepriuni peaxitii, 1o MOXKyTb OyTH NPUYMHOKO BTPATH CBIJIOMOCTI 260 MOKYTb OyTH
3arpo30H0 XKHTTIO (aHaiIaKTHYUHKHA 110K).

Inmi noGiuni epexTn
[lorosopits 3i cBOiM JTikapeM, KO y Bac BUHMKHE Oy /1b-9KHii 3 HACTYIIHUX CUTYAIliii:

Hyxe 4acTi (MOXKYTL BHHHKHYTH Oiibiue oauiet ocobu na 10 Jioxeii)

- 3MiHa QYHKILIT NiINTYHKOBOT 3a/103H;

- Brpata Baru;

- binb y Horax (sikuid Moxke GyTH cuMIIToMOM Tpomb0o3y), 6inb y rpyasx abo 3aamiuka (1o mMoxe GyTH
NpPOSBOM HAassBHOCTI TPOMOIB y NIereHAX, CTAHY i/l HA3BOIO JIereHeBa eMOoin);

- Brparta aneruty, 3aransna cnabkicts, 6/0BoTa, Aiapes, Hyl10Ta;

- ITinBHIIEHHS PIBHA LYKPY B KPOBI.

YacTi (MOKyTH BHHHKHYTH /10 OAHi€T ocoOu na 10 Jioneii)

- 3HIKEHHSA KUIBKOCTI €pUTPOLIMTIB;

- HakonuyeHHs piMHHU B LWUIYHKY (acuuT);

- Jluxomanka Ta rpuno-noaibHi cumnromMu;

- VY TBOpeHHs BUPA30K B POTI;

- bine y ciuui, cyrno6i abo xuBoTi;

- Bucoxi piBHi upy i X0JlecTeprHy B KPOBi; HU3bKHIi BMICT KaJIilO B KPOBI.

Pinko nomnpeni (MoxyTh BHHHKHYTH 10 0Hi€T ocobu ua 1 000 ;io/teii)
- Cunapom oSopoTnoi saanpoi nekixoenuedaronarii (CO3JI), o3snakamu AKOIO € FOIOBHMHA Gilib,
CILTYTaHICTh CBiIOMOCTI, Cy/IOMH i BTpaTa 30py, fIKi 3HUKAIOTh Yepe3 AesKHii 4ac.

Yacrora neBitoma (4acTora He Moxke GyTH BCTAHOBJICHA HA MACTABI HASBHHX JAHHX)

- 3HMMEHHA KITBKOCTI JIEHKOLMTIB T2 TPOMOOLIHUTIB;

- [Ipuckopene ceprieGuTTS;

- Kictu B miaurmyHkoBii 3an03i, Ha6pm< CIIMHHHX 3aJ103;

- Bucoxkwii pmem, CEYOBHHH B KpOBI anTHTiNa 10 OHKacnapy; BUCOKHIi piBeHb amiaky B KPOBi;
3HMIKEHHS PIBHSA LYKpY B KPORI;

- CoHIIMBICTS, CIUTYTaHICTh CBiIOMOCTI, JIETKE NOCMUKYBaHHS MaJbIiiB.

Iosinomaenns npo nobiuni epexrn
Axmo y Bac 3’ saensatees nobiuni eextn, ski, 32 BALIOI 1yMKOIO, MOXKYTb OyTu noe's3awi 3 ximioTepaniero,

PO3KaXKITB MPO Le cBoeMy mikapio. Lle crocyeTbes Gyab-AKMX NOGIUHUX eeKTiB, He BKA3aHUX BHBOMY
JIUCTKY- BK.H&,E[HLLII

Bu Takox Moxere noBinomutH npo noGiuui edextn Ge3nocepenino uepes:
Ipsranpis - HPRA Pharmacovigilance - Caiit: www.hpra.ie .
Maunbra - ADR reporting - Caiit: www.medicinesauthority.gov.mt/adrportal. i
Hosinomnsioun npo no6iuni edexru, Bu gonomaracte 36upanmio indopmaii 3 6€3HCKH

3aco0y. /
{ﬁﬁpexnm BIPHW"
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3 Sk 36epiraTn Onkacnap
36epiraiire Uel AiKapchKMi 3acid B MICIISIX, HEIOCTYTIHUX IS TiTeH.

He BukopuceroByiite weii 3acid nicas naTu 3aBepiieHHs TEPMiHY NPUIATHOCT, BKA3aHOT HA €TUKETLI Ta Ha
KapTOHHIH kopoOui micns noznauku «EXPy». Jlata 3aBepiueHHs TepMiHy MPHIATHOCTI BiTHOCHTBLCS 110
OCTAHHBOTO JIHS LIOTO MiCSLIA.

36epiratu B X0I0AWIbHUKY (2°C-8°C).
He 3amopoxysaty.

ITics BiTHOBJIEHHSA Ta PO3BEACHHS JIKAPCHKOro 3aco0y ClTil HeraifHO BUKOPHUCTATH PO3YMH. SKIIO HeraiHe
BHKOPHUCTaHHs HEMOKITMBE, PO3BEICHHH PO3UMH MoskHa 30epiratu 1o 48 roaun nipu temneparypi 2°C-8°C.

He BuxopucToByiiTe Lieit npenapat, akumo By moMiTHAM, IO BIIHOBICHHHA PO3YHH MYTHHHA a00 MICTHTh
BUJIUMI HACTHHKH.

He BuKkuaiiTe K0/THI 3aTHIIIKK JAHOTO TIpENapary y cTiuni Boau. Crninraiite hapmarieBra, sSKuM YHHOM ClIiz
YTHJII3yBaTH HEBUKOPHCTaHI JlikapchKi 3aco0u. Li 3ax01M 10MOMOXYTh 3aXUCTHUTH HABKOITUIITHE
cepeJIOBUILE.

6. Bmict ynakoBku Ta inma indopmanis

o micTrTe OHKacnap
Hirouoro peyorrHor OHKacnapy € neracnaprasa. Koxen ¢nakon mictuts 3750 MO neracnaprasu.

ITicns BigHoBnenus, 1 mi po3uuny Mictuts 750 MO neracnaprasu (750 MO/mi).

[HIMMHK iHrpenieHTamu €: Hatpiio rizpodocdar, renrariapar (auriapar), Hatpiro aurigpodocdary,
JMriapar, HaTpilo XJIOPHA, caxaposa, HaTpiio riapokcua (Ui peryaroBadns pH), KMcI0oTa XJIOPUCTOBOIHEBA
(nnsa perymoBanns pH) (aus. posain 2 «OHkaciap MiCTHTb HATPii»).

Hx Burasjgae OHKacnap Ta BMICT YIAKOBKH

Onkacnap ue nopowok 6i0ro un mMaiixe 6inoro konbopy. ITicis BiTHOBIEHHS PO3UMH € IPO3OPHM Ta
Oe30apBHHUM | He MICTUTh BUIMMHX CTOPOHHIX YaCTOK.

Koxna ynakoBka MicTHTB 1 cknsuuii nakon 3 3 750 MO neracniaprazu.

Biacunk peecrpauifinoro noceBixuenus
Jle JIaGoparyap Ceps'e

50, pro Kapno

92284 CropeH cenekc

DpaHis

Bupobuuk

Jlaboparopii Cepg'e Inpactpi
905 pyr ne Capan

45520 Kuxai

Opanuis

st otpumanns JonaTkoBoi indopmauii npo uek JikapehbkHi 3aci6 3BepHITLCA 10 Mlcueaoro
BIIACHHMKA PEECTPALiHHOTO MOCBITYEHHS: ?
Ipnanais

Cepg'e Jlaboparopis (Ipnanzis) JIta.
Ten.: +353 (0)1 663 8110

Magbra

Bi. JIxi. Canomon ®apma JItn

Ten.: +356 21 22 01 74
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Heranbna indopmauis npo ueii slikapchkuii 3aci6 MiCTHTbCS Ha BeG-caiiTi €BporeiicbKoro areHTCTRA 3
nikapehkux 3acobis: http:/www.ema.europa.eu.

Hasenena nmx4e indopmanin HPH3HAYEHA JIHIIE IS MeIHYHHX NPaliBHUKIB!

Hacriiino pexomenyerbes mopasy, konu Onkacrnap BBOANTECS MALLIEHTY, 3aMMCYBATH iM'st Ta HOMep cepii
npenapary, mob MaTH 3B'430K MiXk nauieHToM i cepiero JKapchKOro 3acoby.

Yepes HenepenbauysanicTs nobiunmx peaxuii OHKacrap Mae BBOIWTH JHLIEC MeMIHMI NEPCOHAIT, IKHUH
Mag JI0CBIZl y BAKOPHCTAaHHI XiMiOTepaneBTHYHMX TIPOTHPAKOBHX JIIKAPCHKMX 3ac06iB.

OcoG1BO y natieHTiB 3 BiOMOO TiNepayTIMBICTIO 10 IHIIMX ¢opm L-acnaparinazu, nia yac reparii
MOXNYTb BHHUKATH peakwii rinep4ytimBocti go OHKacnapy, Hanpukias, aHadinakcis. Pyruanum
3an00DKHUM 3aX0JI0M € CHOCTEPEKEHHS 3a MALlICHTAMH NPOTArOM FOJAMHM 32 HASBHOCTI JOCTYITY 710
peaHiMauiiiHOro obNaaHaHHA Ta iHIIKX 33C06iB, HEOBXiTHUX ISt niKyBaHHs anadinakcii (apenaniny,
KHCHIO, BHYTPIIIHEOBEHHHX KOPTHKOCTEPOIIiB TOLO).

Cnin noindopmyaty nauieHTis npo MoxIMBi peaxulii rinepuyTiuBocti 10 OHKacnapy, BKIIOYAKYM
panToBy anadinakcito. [Nauientu, ski OTpUMYIOTE Onkacnap, nianaroTees nigBHIIEHOMY PH3HKY KpOBOTEY 1
TPOMOOTHYHKX po3sianie. Ci1ia NOACHHTH NauieHTaM, mo Onkacnap He MOKHa 3aCTOCOBYBATH OJHOYACHO 3
IHIMMH TTIKAPCHKMMK 3ac06aMH, TOB'S3aHHMH 3 TiIBHILEHHM PH3MKOM KpoBOTeY (IUB. po3min 2 «IHimi
JikapeeKi 3acobu Ta OHkacnap»).

Y pasi KOHTaKTy Leii JTikapchKuii 3aci6 MOKe BUKIMKATH No/ipasHeHHs. ToMy nopouok ciig o6pobnsty i
BBOJIMTH 3 0c00/1BOI0 06epesxHicTio. Heo6XinHo yHHKATH BauxaHHs NapiB | KOHTAKTY 3i WIKIpoIO Ta
CJIM30BOI0 000JIOHKOI0, 0cO6IMBO OUeH; y pasi KOHTaKTy Mnpenapary 3 04MMa, WKipo abo CIM30BHMHU
000NIOHKAMH CJli1 HeraifHO MPOMMTH ypaKeHe Miclie BETHKOIO KLTLKICTIO BOJIH IIPOTATOM MPHHANMHI 15
XBWJIHH.

Bynb-skuii HeBuKOpHCTaHHMit JiKapchKuid 3aci6 abo 3anHinKy marepiainy mMaroth OyTH yTHIi30BaHi
BIANOBIIHO JI0 MiCLIEBMX BUMOT.

Incrpyknii 3 npurorysanus, 36epiranns ta yraaizanii Onkacnapy
IHCTpPYKIIT 3 MOBOLKEHHS 3 TIKAPCHKMM 3ac060M

1. Ilepconan mac npoiiTu HaBYaHHS CTOCOBHO METONIR TMOBOIMKEHHS 3 JTIKAPCHKKMM 3ac060M Ta Horo
TNePEHECEHHS (CJTiL BUKTIOUUTH BariTHUX CITiBPOGITHULD 3 poBOTH 3 UMM JTIKAPCHKMM 3ac060M).

2. Heo0xifHo BUKOPHCTOBYBATH acenTHYHMI METOJ.

3. Cnia 10TpUMYBaTHCE NPOLIEAYP HATEKHOIO IOBOLKEHHS 3 aHTHHEOIIACTUYHUMM 3ac06aMH.

4. Ilpu noBomkenni 3 Onkacrnapom PCKOMECHYETbCS BAKOPUCTAHHS OJIHOPA30OBHX PYKABHYOK i
3aXHMCHOI'O O/IATY.

5. Bei enementu, Heo6xinui juist BBenenHs a6o OUMILCHHS, BKJIIOYAIOYH PYKAaBUYKH, MAKOTh GYTH
noMilueHi y MILKH{ JUIs yTHITI3aLT BIAXO/IiB 3 BHCOKHM CTYNCHEM PHM3HKY /ULl BUCOKOTEMIIEPaTYPHOIO
CTIATFOBAHHA.

Bignosnenns

1. 5,2 M1 BOAM 15 iH'eKuiii BBOASATE y (naxon 3a gonomoroo mnpHLa i ronku Kautiopo; hﬁ b AN
2 ®nakoH ¢t obepeskHo obepTaT 10 PO3BCICHHSA MOPOLIKY. A \k/“\ 1 e #
3. [Ticnst BiAHOBNEHHS, PO3uMH Mae GyTH Npo3opuM Ta 6e30apBHUM 1 He MiCTHTH Buéu@‘ i
uacTok. He cnix BUKOpHCTOBYBaTH BiHOBICHUI PO34HH, AKIIO BiH MyTHHIi a00/Mi¢:
CTpylIyBaTH. LZ ok

4. Po3unn cin BukopucroByBaTi npotarom 24 roaus nics BiJIHOBJICHHSI 33 YMOBH.306p1F
P

Temneparypi auxkue 25°C., ﬁEPEKﬂAQ% S¥IA
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BeeneHns nikapchkoro 3acoby

1. Ilepen BBE/ICHHAM NapeHTEPaIbHI NiKapChKi 3ac00M HEOOXI/IHO NEPEBIPATH Ha HASBHICTE MEXaHIYHUX
BKJIFOYCHB 1 BUKOPHCTORYBATH TiJIbKH NMPO30pHit 6e30apBHMi PO3UHH, IO HE MICTHTh BUAMMHX
CTOPOHHIX YaCTOK.

2, Jlikapcbkuit 3acib NpU3HAYEHHMH JIMLIe /U1 BHYTPILIHBOBEHHOTO YH BHYTPIiLIHBOM'S30BOI0O BBE/ICHHS.
Po34uH cn1ijl BRBOAWUTH MOBILIBHO.
Ilpu BHYTpilIHEOM'S30BOMY 3aCTOCYBaHHI 06'€M BBE/ICHHS He Mae MepeBUITYBaTH 2 MIT Y jiiTell Ta
HIATITKIB 1 3 MA y 1opociux.
JUist BHYTPilIHLOBEHHOTO BBE/IEHHS BiIHOBJICHUH PO34MH CITijl po3secTH B 100 MJI pO3uMHY HaTpito
xjnopuay ans in'exuid 9 mr/mi (0,9 %) abo 5 %-HoMy pO3uMHi IJIIOKO3H.
Po3esieHi po3unH MOXHA BBOJMTH NPOTAroM 1-2 roiuH pazoM 3 indysicio po3uuHy XJaopHy
Hatpito 9 mr/mi (0,9 %) abo 5%-Horo po3uuHy IJIHOKO3H, SIKa BXe BRBOAMTHCA. I1i1 4ac BBeIeHHS
Onkacnapy He c/1i/i BBOJMTH iHIIi J1IKapchKi 3aC00M 32 A0NOMOTOIO Ti€i caMOi BHYTPIilIHEOBEHHOL
inQy3iitHoi cuctemu.
Ilicna possenenHs JikapchKoro 3acoly ciii HeraiiHo BUKOPUCTATH PO34MH. SIKIIO HeraliHe

BMKOPHCTaHHS HEMOXJIMBE, PO3BEACHHH PO3YHH MOskHa 30epiraTi 10 48 roauH npu TemnepaTypi
2°C-8°C.

YTuaizauis

Onkacnap npusHa4€HMi JIMLIE 1S OIHOPAa30BOT0 3aCTOCYBAHHS. ByIb-KHil HEBMKOPHCTAHMI JIiKAPCHKHUIA
3aci6 abo 3anMIIKK MaTepiany MalOTh OyTH yTHIIi30BaHi BiNOBIAHO 10 MICLEBMX BHMOT.

Honatkosa netanbua indopmanis 3naxourses B KopoTkiit xapakrepucTuui sikapebkoro 3aco6y (SmPC).

NEPEKNAN
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Indopmanisi npo 3acrocyBanus JIKapchLKOro 3acody
OHKACIIAP, nopowmok a5 po3yuny a1s iH’exkuin/indysiii,
750 MO/ma, o 3750 MO y daakoni Ne 1
o peectpauiiinoro nocsiguenns No [/4/’//)? 6 ﬂoé'/ /ﬂf/@in A6 032 Lo 7

Package leaflet: Information for the user

Oncaspar 750 U/ml
powder for solution for injection/infusion
pegaspargase

v This medicine is subject to additional monitoring. This will allow quick identification of new
safety information. You can help by reporting any side effects you may get.
See the end of section 4 for how to report side effects.

Read all of this leafiet carefully before you are given this medicine because it contains

important information for you.

- KeepmisleaﬂeLYoumaymedmreadnagain.

~ If you have any further questions, ask your doctor,

— If you get any side effects, talk to your doctor. This includes any possible side effects not listed in
this leaflet. See section 4.

What Is in this leaflet

1. What Oncaspar is and what it is used for

2. What you need to know before you are given Oncaspar
3. How Oncaspar is given

4. Possible side effects

5. How to store Oncaspar

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down asparagine,
an important building block of proteins without which cells cannot survive. Normal cells can make
asparagine for themselves, while some cancer cells cannot. Oncaspar lowers asparagine level in
blood cancer cells and stops the cancer celis growing.

Oncaspar is used to treat acute lymphoblastic leukaemia (ALL) in children from birth to 18 years
and adults. ALL is a white blood cell cancer type in which certain immature white cells (named
lymphoblasts) start growing out of control thus preventing the production of functional blood cells.
Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:

= if you are allergic to pegaspargase or to any of the other ingredients of this medicine (listed in
section 6).

=~ if you have severe hepatic disease.

~ if you ever had pancreatitis.

— if you ever had severe bleeding following asparaginase therapy.

— if you ever had blood clots following asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child who Is

treated with Oncaspar, please tell the doctor if any of them apply to your child.




Warnings and precautions

Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you:

— if you have had serious allergic reactions to other forms of asparaginase, for example itching,
flushing or swelling of the airways, because major allergic reactions to Oncaspar can occur.

- if you suffer from a bleeding disorder or had serious blood clots.

- if you get a fever. This medicine may make you more susceptible to infections.

~ if you have had poor liver function or are using other medicines which may harm the liver.
When Oncaspar is used in combination with other cancer treatments, liver and central nervous
system damage can occur.

~ if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused death,
can occur with Oncaspar treatment.

This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.

If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the above
conditions apply to your child.

During treatment with Oncaspar
During Oncaspar administration you will be closely watched for an hour after the start of treatment
for any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Additional monitoring tests

Blood and urine sugar levels, liver and pancreas function and other tests will be carried out regularly
to monitor your health during and after treatment because this medicine can affect your blood and
other organs.

Other medicines and Oncaspar
Tell your doctor if you are using, have recently used or might use any other medicines.

Thisisimportmﬁasﬁmmrmayincreasemesideeﬁectsofomermedicmesmroughitseﬂecton
the liver which plays an important role in removing medicines from the body.
lnaﬂdiﬁon.ﬂisespeciallyimpomnttoteltyourdoctorifyoumalsoushganyofﬂwfollowing
medicines:

— immunisation with live vaccines within three months of completing your leukaemia treatment.
This will increase the risk of severe infections.

- vincristine, another cancer medicine. If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

- medicines which reduce the blood's ability to clot such as anticoagulants (e.g., coumarin/warfarin
and heparin), dipyridamol, acetylsalicylic acid or non-steroidal anti-inflammatory medicines (such
asibumfenornaprmn).Ifusedatmameﬁmawncaspar.m&saﬂwmwbmm
disorders.

— medicines which require cell division for their effect, for example, methotrexate (a medicine used
for cancer as well as arthritis treatment) may have a decrease in its effect.

- predrﬁm.astemidmetﬁcs‘ne.tfusedatthesamﬁmeasOmaspar.ﬁweffectsonmeclomng
ability of your blood are increased.

— cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.




Pregnancy and breast-feeding
if you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy have not
been studied. Your physician will decide whether your disease requires treatment. Women who are
able to get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method of
contraception while on treatment with Oncaspar. Ask your doctor for advice on the best
contraceptive method that you can use. Men must also use effective contraception while they or
their partners are treated with Oncaspar.

it is not known whether pegaspargase is excreted into the breast milk. As a precautionary measure,
breast-feeding should be discontinued during treatment with Oncaspar and should not be re-started
until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium
This medicine contains less than 1 mmol sodium per dose, i.., it is essentially ‘sodium-free’.

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used to
treat cancer. Your doctor will decide what dose of the medicine is needed and how often, based on
your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar

As your doctor will administer the medicine, it is very unlikety you will be given more than you need.
In the unlikely event of accidental overdose, you will be monitored carefully by medical staff and
treated appropriately.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

— Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

— Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness of
breath, fast heart beat and drop in blood pressure;

- Severe infection with very high fever;

- Blood clots.




Common (may affect up to 1 in 10 people) e

- Severe bleeding or bruising;

~ Violent shaking (seizures) and loss of consciousness;

~ Problems with your liver (e.g., change in color of your skin or urine or stool and laboratory results
of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)
- Liver failure.

Not known (frequency cannot be estimated from the available data)

~ Severe skin reaction called toxic epidermal necrolysis;

~ Loss of kidney function (e.g., change in urine output, swelling of feet and ankles);

- Stroke;

- Severe allergic reaction that may cause loss of consciousness and could be life-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

~ Changes in the function of the pancreas;

- Weight loss;

- Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolism);

- Loss of appetite, general weakness, vomiting, diarrhoea, nausea;

- Increased blood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

- Build-up of fiuid in the stomach (ascites);

- Fever and fiu-like symptoms:;

-~ Mouth sores;

~ Back, joint or abdominal pain;

~ High levels of fat and cholesterol in your blood; low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)
- Reversible posterior leukoencephalopathy syndrome (RPLS), a syndrome characterised by
headache, confusion, seizures and visual loss which resolves after some time.

Not known (frequency cannot be estimated from the available data)

~ Decreased number of white blood cells and platelets;

- Palpitations;

~ Cysts in your pancreas, swelling of the salivary glands;

— High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia in your
blood; decreased blood sugar levels;

~ Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your doctor.
This includes any possible side effects not listed in this leaflet.

You can also report side effects directly via:

Irefand — HPRA Pharmacovigilance — Website;www.hpra.ie

Malta — ADR reporting — Website: Mﬂmmﬂm_,
By reporting side effects you can help provide mare information on the safety of this medicine /
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5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP
The expiry date refers to the last day of that month.

Store In a refrigerator (2°C~8°C).
Do not freeze.

After the medicinal product has been reconstituted and diluted, the solution should be used
immediately. If immediate use is not possible, the diluted solution can be stored at 2°C—~8°C

for up to 48 hours.

Do not use this medicine if you notice the reconstituted solution is cloudy or has visible particles.

Do not throw away any medicines via wastewater, Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains
The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.

After reconstitution, 1 mi of solution contains 750 U pegaspargase (750 U/mi).

The other ingredients are: disodium phosphate heptahydrate, sodium dihydrogen phosphate
monohydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment), hydrochloric acid
(for pH adjustment) (see section 2 "Oncaspar contains sodium”).

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder
Les Laboratoires Servier

50, rue Camot

92284 Suresnes cedex — France

Manufacturer
Les Laboratoires Servier Industrie
905, route de Saran

45520 Gidy — France

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Ireland

Servier Laboratories (Ireland) Ltd.
Tel: + 353 (0)1 663 8110

Maita

V.J. Salomone Pharma Ltd

Tel: + 356212201 74

This leaflet was last revised in April 2020

Detailed information on this medicine is available on the European Medicines Agency web site:
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The following information is intended for healthcare professionals only:

Itis strongly recommended that every time Oncaspar is administered to a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensitivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, e.g., anaphylaxis.

Aroutine precaution is to observe the patients for an hour with resuscitation equipment and other
items required for the treatment of anaphylaxis in readiness (epinephrine, oxygen, intravenous
steroids etc.).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, including
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used at the
same time as other medicines associated with an increased risk of bleeding (see section 2 “Other
medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularty that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

Or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Imtmctiomonhowtopmpare,stunnddimofOneaspar

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product
(pregnant staff should be excluded from working with this medicinal product).

2. Aseptic technique must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.

Reconstitution

1. 5.2 mi water for injections are injected into the vial using a syringe and 21 gauge needile.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colouriess and free from visibie foreign
mda.mmlseﬂmemmmmﬂsmwmuammmmw.
Do not shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration
1. Parenteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.
2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 mi sodium
chioride 8 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion TSN
of either sodium chloride 9 mg/ml (0.9%) solution or 5% glucose. S0 PR 1PN
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Do not infuse other medicinal products through the same intravenous line during administration
of Oncaspar.
After dilution, the solution should be used immediately. If immediate use is not possible,
the diluted solution can be stored at 2°C~8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.
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1. HA3BA JIKAPCBKOI'O 3ACOBY

Onkacrnap, MOPOLUOK JUISl PO3UMHY JUTA in'exwiit/indysii, no 750 MO/mu.

2. KLIBKICHHUI TA AKICHHI CKJIAJL

B xoxHOMY dakoni mictutses 3750 ommmuus (MO)** neracnaprasu*.
[lic/st BiHOBNEHHS B 1 M1 po3umny Mictutbes 750 MO neracnaprasu (750 MO/mn).

* Jliloda pevyoBMHA € KOBAICHTHMM Kou'toratom L-acnaparinasu , otpumanoi 3 Escherichia coli, 3
MOHOMETOKCHIIOICTHIIEHTTIIKOJIEM

** ()1Ha OMHHMIA BU3HAYCHE, AK KUTbKICTb QepMEHTY, HeoOXi/iHa A BUBLTBHEHHA 1 MKMOIE aMOHIo 32
xeuuHy nps pH 7,3 Ta Temneparypi 37 °C

Cuny aif UBOTO JKApPCHKOrO 3aco0y He Cilif TOpIBHIOBATH 3 CHJIOIO il iHIIMX NerHIbOBAHMX abo
HeNerwIbOBAHMX BIIKIB TOTO * TepalneBTHYHOro kiacy. JUis OTpUMaHHS 10/1aTKOBOT iHdopMaIli JuB.
posain 5.1.

[ToBHMii nIepelik JIONOMDKHMX PEHOBUH HABEICHHH B po3aini 6.1.

3. JIIKAPCBKA ®OPMA

TTOpOLIOK /1Sl pO34MHY JUIs iH'eKLiH/iHY3ii.
Topomuiok Ginoro abo maibxe 61710ro KOILOPY.

4. KJIIHIYHI XAPAKTEPUCTHKH

4.1 IlokazaHHs A0 3aCTOCYBaHHSA

OHKacIap MoKa3aHuil sK KOMIIOHEHT aHTHHEOILIACTHYHOI KOMOIHOBAHOT Teparii IpU rocTpoMy
nimparnunomy nefikosi (IJUI) y miteit Bim mapopkenns a0 18 POKiB, a TaKoX JOPOC/IHX
Tali€HTIB.

4.2 JlosyBaHHsl Ta cnocib 3acToOCyBaHHA

OHKacnap NPH3HAYAETBCS TA BBOJAMTBCS BHKIIOYHO JliKapsiMu Ta/ato criemialicTaMy ramy3i OXOPOHH
310pOB's, SIKi MarOTh I0CBI/ 3aCTOCYBAHHS AHTHHEOTLIACTHYHUX JTiKaPChKHX 3aC00iB. 3acib ciig BBOAWTH
BUK/IOYHO B JIiKapHi, B fKiil HasBHE HaJeXHE peaHiMalliiHe OOIajHAHHA. HeoOxianuil perenbHHi
MOHITODHHI' NAliieHTiB Ta BeeGiute OGCTEXKEHHsS 1A BUABIEHHA NOOIYHAX PEakKiii MpOTArOM BCLOrO
nepioy BBeASHHS (1MB. po3ain 4.4).

O3VBaHHS
Oukacrnap, ik TpaBWi1o, 3aCTOCOBYIOTh B AKOCTI CKJIAI0BOI koMOiHOBaHOT XiMioTeparlii, pa3oM 3 IHIIMMHU
AHTHHEOIUIACTHYHMMHE 3aco0aMu (JIMB. TaKOX po3zin 4.5).

Himu ma dopocii gixom <21 poxis
PekoMeH 10BaHa 103a s nanienTi 3 miomero nosepxHi tima (ITIIT(BSA)) >0,6 m?

NOBepXHi Tiia yepe3 KoxHi 14 qHIB.

Jlns giteit 3 momero nosepxHi Tina <0,6 M> g03a cranoruts 82,5 MO neracnapLa
M1 3acoby Onkacnap)/Kr MacH Tina yepe3 kosxHi 14 1HiB. / yR LY
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Hopochi gixom >21 pOKig

Axmo nikap He npusnaums IHaKIle, PEKOMEH0BaHa 7103a /UL lopociiux BikoM >21 pokis
CTaHOBHTHE 2000 MO lIeracnaprasu (ekBiBaleHTHO 2,67 wmi 3ac00y Omnxacuap)/m® miomi
TIOBEPXHI TiJIa Yepes Koxui 14 jiHis.

Mositopusar Tepanii nopumen TPYHTYBAaTHCh Ha MiHIMaNbHIH aKTHRHOCT] acrapariHasi B
CHPOBATUl KPOBi, BH3HAYeHO] lICPCAL HACTYIIHAM BBELCHHAM Ileracnaprasu. SIKIno aKTHBHICTH
acraparinasu He Jocsrae IiTbOBOro PIBHSI, CJIifT POSTIAHYTH TOULIBHICTD 11EPEXOxy Ha iHIIHiA
TpelapaT acaprinusu (IuB. posain 4.4).

Ocobausi kamezopii nayicumis

Huprosa neoocmamnicmes

Ockinbkn lieracnaprasa € Oi1KOM 3 BHCOKOK MOJICKYISPHOIO MACOI0, BOHA HE BHBOJMTHLCS HHpKaMHu,
OTKE, KOPHUI'YBAHHA /103U NaLiicHTaM 3 HUPKOBOIO HEIOCTATHICTIO He MOTpiGHe.

Heuinxosa nedocmamnicme
Kopurysanus n03u nauicurawm is MEYIHKOBOIO HEIOCTATHICTIO He norpibHe.

Hayicnmu rimuvozo 6IKy
HasieHi nani mosmo NaLi€eHTIB BIkOM noHan 65 POKIB € 0OOMeIKEHHMH.

Crioci6 3acTocyBanns
Onkacnap ciii BBOgMTH B dopMi BHYTpitHROM S30R0T (B/™m) in'ckuii a6o BHyTpiluHBOBeHHOT (8/B)
1H)Y3IT.

Ilpu meHmmX 06'emax lIepeBary CiiJl HaJaBaTu BHYTPIIIHEOM 'S30BOMY crioco0y BeeaeHHs. V
BHIIAJIKY BBCACHHS 3aco0y OHkacmap y dopwmi BHYTPIIIHBOM'S30B01 iH'€KIiT 06'em iH'exuil B
OJIHY JUISHKY HE IOBHHEH NIEPCBUILYBATH 2 MJI JUIsl JiTel Ta MiUTITKIB Ta 3 M1 juis Jlopociux. Y
BUIIJIKY Oinibiioro o6'eMy 103y ciin PO3MOIIIATH Ta BBOMUTH Y KilbKa JAISHOK.

Tpusanicts BHyTpimmHBOBEHHOT indy3ii 3acoby Omkacnap, sk npaBmIO, CTAHOBUTE Bl O/IHIET 10
ABOX TOJMH, 3aci0 BBOAATH Icis po3Bemennst B 100 my HaTpiIO XJI0pHy, KOHIIEHTparliero 9
mr/mi (0,9%), po3unni s 1H'ek11iit, abo 5% PO34MHI TJIFOKO3H.

Possenienuii posumn mosxua BROIHTH pazoM 3 iHdysieo, 5Ky Bike BBOAATE, 200 i3 posuuHOM HaTpilo
Xaopuay, 9 mr/ma, abo 5% pozumHom Tmokosu. He CIZL BBOAMTH iHII JiKapebki 3acoGu Yepes oaHy
BHYTPILIHLOBEHHY CHCTEMY I1i/1 4ac BBEIEHHS 3aco0y Onkacnap.

lucrpykuii i3 BigHoBieHHS Ta PO3BEACHHS LBOTO JIKapChKOro 3acoly IIEpE/l BBEJEHHAM
HaBeJIeH] y po3aini 6.6.

4.3 Tlporunokazanus

Peaxuii rinepuytiusocti 1o nirouoi PC4OBHHH ab0 210 Oy1b-9K0T AOMOMiMNKHOT PEYOBHHH HaBe/IEH] PO3Iiii
6.1.

Ieuinkosa HepocTaThicTs THKKOrO CTynens (pisens 6inipy6iny y nonan TPH pa3sH IEPEBHILYE BEPXHIO
Mexy Hopmu [BMH]; Tpancaminas — y nonan 10 pasis Bumuii 3a BMH).

Cepitosuuii  TpomGo3 B  anamuesi TpH  TIPOBENICHHI nomepeaHsOi Tepanii i3 3aCTOCYBAaHHSIM
L- acnaparinazu .
Ilankpeatur B amammuesi, s TOMY 4MCIli NaHKPEeaTHT, noB's3aHuii i3 nonepenHLon«/ a
3acTocysanHsm L- acnaparinasu (nus. posnin 4.4). j/f > 'ff?./ A
Cepiiosni remopariuni nonii s aHamHesi, noe's3ani i3 nomepexHbOKO Tepaliero j:{t'_?[i{lCTo
L- acnaparinasu (aus. po3ain 4.4). PEL
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4.4  OcobauBi 3acTepexenHs Ta 32M00KHI 3aX01H NPH 32CTOCYBAHHI

IlpocTexKyBaHHICTD
Jlns nokpalieHHs BiIC1IAKOBYBaHHs O10I0TTHHHX MEJAMYHUX MPEnaparis, CJIi/l H4ITKO peecTpyBaTH Ha3BY
Ta HOMEp cepil BBEACHOIO IIperapary.

AHTHTIIIA 10 acriaparinasu

AHTHTIIA 10 acnapariHasd MOXyTb OyTH [0B’si3aHi i3 HH3bKOIO aKTHMBHICTIO acrmapariHasd BHACIIIOK
NOTEHIIAHOI HENTPATi3yIo40i aKTMBHOCTI LMX aHTUTLI. Y 1BOMY pazi Clii po3risHyTH JOUUIBHICTD
Nepexoy Ha IHIIMHA NIpenapar acnapariHasy .

Bu3HayeHHs aKTHBHOCTI acrapariHasu y cupoBarii abo rmia3smi KpoBi Moxe OyTH KOPUCHMM JUist
BHUKJIIOYEHHS [IPULIBH/ILICHOIO 3HMIKEHHS aKTUBHOCTI acrapariast .

Peakuii rinepuyTaMBoCTi

Peakiiii rinepuyTJaMBOCTI 70 meracnapras, B TOMY YMCIIi i3 3arpO3MBOIO JUIS JKUTTA aHadilakcier,
MOZKJIMBI B TIepio] Teparii, B TOMY 4MC/Ii Y MALi€HTIB 3 BIAOMOI PEeakIi€lo MiBMIIEHOT YyTIMBOCTI 10
npenaparis acnaparidasd , orpumanux 3 E. coli. [HIIMMH peakuisiMM rinep4yTjauBoCcTi MOXKYTh OyTu
AHTIOHEBPOTHYHMH HaOpsKk, Halpsk ry0, HaOpsAK NOBiK, epUTeMa, 3HWKEHHS apTepialbHOTO THCKY,
OpoHxocnasM, 3aHIIKa, cBepOiK Ta BUcHNAHHA (IuB. po3aing 4.3 Ta 4.8).

B sKoCTi pyTHHHOrO 3ano0OBLKHOrO 3aX01y HeOOXIIHHH MOHITOPHHI CTaHy MAlli€HTa NPOTArOM TCOAMHH
micjis BBEJCHHS; NOBHHHE OyTH HasBHe peaHimauiiiHe oOnagHaHHs Ta IHIOI HAIEXKHI 3aX0aH, HEOOXiaHi
Ha BHIAJ0K aHa(inakTHYHOI peakuil (agpeHasiH, KHCEHb, BHYTPIIIHbOBEHHI CTepoiad, Tomo). Y pasi
CepHO3HOI peakuii rinepuyTaHBOCTI 3acTocyBaHHs 3aco0y OHkacnap ciif NpUIMHUTH (MB. po3ainu 4.3
ta 4.8). B 3aneXHOCTI BiJl CTYNEHA TAKKOCTI CHMITOMIB B AKOCTI aHTHIOTY MOXIJIMBE 3aCTOCYBAHHSA
AHTHUTICTAMIHHMX 3ac00iB, KOPTHKOCTEPOIIB Ta BA30MPECOPHUX 3aCOBIB.

BB Ha MAIUTYHKOBY 347103y

[Ipu 3actocysanni OHkacnapy NoBiIOM/ISIOCEH IIPO BHITAAKK AHKPEATHTY, B TOMY YHCJIi TEMOPAriyHoro
ab0 HEKPOTH3YIOHOIO 3 JIETAJIbHUMH HAC/IiAKaMH (JIHB. pos3ain 4.8).

Mauientiz cain inpopmyBaTH MO0 O3HAK Ta CHMITOMIB NAHKPEATUTY, AKHM, NPH BiICYTHOCTI
JKYBaHHs, MOXE CTaTH IPHYUHOIO CMEPTI.

Ilpu mizo3pi Ha NaHKpeaTHT MoJalibile 3acTocyBaHHs 3aco0y OHKacnap ¢/l NPUIMHHTH; SKIIO AiarHO3
MaHKPEeaTUT MIATBEPKEHHUH, TOHOBJIIOBATH 3aCTOCYBaHHs 3aco0y OHkacnap He CIif.

HeoOxinnuii wacTuif MOHITOPMHI BMIiCTY aminasu Ta/aGo inasM y CHpOBaTLi KpOBi Ui BHSBIICHHS
PaHHIX O3HAK 3amaleHHs MiAULTYHKOBOI 3a1034. OCKUIBKM MOXIIMBE [OPYIIEHHS NEPEHOCHMOCTI

TIIFOKO3H 1IPH OJHOYACHOMY 3aCTOCYBaHHI Jiikapebkoro 3acoby OHKacmap Ta npejiHi3o0Hy, HeOOXiaHU
MOHITOPHHI BMICTY T'TFOKO3H B KPOB.

Koarynonaris

MoxiHBe BHHMKHEHHS TPOMOOTMUHMX NOMIH CEPHO3HOrO CTYNeHs, B TOMy 4uCli 3 TpomGo3oMm
cariTajbHOr0 CMHYCy y MallieHTiB, siki OTPMMYyIOTh neracraprasy (mue. posain 4.8). 3acTocyBaHHs
Onxacnapy y naiieHTis i3 TPOMOOTHHHHMH MOJIAMH CEPHO3HOrO CTYNEHs HEOBXITHO NPHITHHHUTH.

36inbenni nporpomGinosuit wac (ITY), 36inbiueHuii yacTkoBuit TpoMGomiacTuHoOBHit yac (YTY) Ta
rinogiépuHoreHeMis MOMJIHBI y NauUicHTIB, SKI OTPUMYIOTB neracraprasy. HeoOxinHuit MOHITOPHHT
napameTpis Koarynﬂui'l' [0 MOYaTKY Teparxi'f l'lepl(),[lH'-lHO B nepioa Tepamii Ta nicas 1l 3aBe LUCHHS,
30Kpema, y pasi 0/1HOYAaCHOTO 3aCTOCYBAHHS IHILIMX JIKAPCHKHMX 3aC001B aHTHKOATYJIAHTHO] Tﬁ’xg{x,

alueTHICATIIMIOBAa KHMCIOTAa Ta HECTEPOIAHI NMPOTH3anmaibHi dikapchKi 3acobm (MB. posnmilﬁ“)\%@o,‘
OJHOYACHO i3 XiMiOTeparieio i3 3aCTOCYBaHHs METOTPEKCaTy, JayHOpyOilMHYy, Kopmlcoc:”re])omm Y p

ICTOTHOTO 3HHIKCHHS BMlCTy dnﬁanoreHy abo nediuury anturpombiny III (ATHI) cm,u ATy
JIOLIIBLHICT HAIEKHOT 3aMicHOT Tepartii.

NEPEKNAL Biprgﬁm




Brnnus Ha nevinky
Kom6iHoBana Tepanis iz 3acrocyBanmHAM Jikapebkoro 3acofy OHkacnap Ta iHIIMX 3aco6is
TEMAaTOTOKCUYHOT Jii MOJXKe NPU3BECTH JI0 FeNaTOTOKCHUYHOCT] TSHKKOIO CTYTIEHS.

Cnin 6yTu obepesxnumu npu 3acTocyBani 3aco0y OHkacnap B komM6iHaii i3 3ac06aMu renaToToOKCHIHOT
Ali, 30KpeMa, NP HAABHOCTI MOPYLUEHHS dyHkuUiH nevwinku. Heobximumii MOHITOPHHI' TALICHTIR Ui
CBOCHACHOr0 BUSIBICHHSA 3MIH [1apAMETPIB MEYiHKOBHX (YHKILI.

Mot 36ibIeHNH  PHIMK renaToTOKCHYHOCTI U1s MAIlEHTIB, TO3UTUBHIX 3a (inagensdiicrkoro
XpPOMOCOMOIO, fiKi OTPMMYIOTh KOMGiHOBaHy Tepamiio i3 3aCTOCYBAHHAM iHTIOITOPIB TMPO3MHKIHAZM
(Hanpuknan imaruniby) Ta L-acmaparinazu . Le cuin Gpatn 10 yBaru npu posrismi MOMIMBOCTI
3actocyBanHs Onkacnapy nauieHTam uiei nomyssuii.

3 ypaxyBaHHSIM pU3MKY rinep6inipyGinemii PCKOMEH/I0BaHHH MOHITOPHHT piBHs Ginipy6iny 10 mouarky
Tepanii Ta nepez BBeJCHHAM KOYKHOI 103H.

Brue Ha nenTpanbHy HepBOBY cuctemy
KombinoBana Tepanii i3 3acrocyeanusam 3aco0y OHKacnap Moe 3aBAaTH TOKCHYHOIO BIUIMBY Ha
LCHTpanbHy HepeoBy cuctemy. Ilosinomiusiocs npo Bunaaku ennedasnonarii (B ToMy uMcTi cHHApOMY
3BOPOTHOT 3a/1Hb0T Nefikoenuedanonarii) (aus. posain 4.8).

OHkacnap Mojke CIIPHYMHATH O3HAKHM Ta CHMIITOMH 3 Ooky LeHTpanbHOT HEPBOBOT CHCTEMH Y BHIVIAAI
COHJIMBOCTI, CIUTYTAaHOTO CTaHy CBiZOMOCTI, KOHBY./IbCiH. HeoOXinnuii peresbuuii MOHITOPHHT i1
BHABJICHHA TAKMX CHMIITOMIB, 30Kpema, fKIIO OHKAacmap 3acTOCOBYIOTH OJHOYACHO 3 NiKapCHKUMH
3acobamMu HEHPOTOKCHYHOT /1iT (TaKuMH, AK BIHKPHCTHH Ta METOTPEKCAT, /IHE. posuin 4.5).

Mienocymnpecis

Ileracnapraza Moxe BHKIMKATH Miesocympeciio , mpsmo abo OIIOCEPEeIKOBAHO (BHAC/IIAOK 3MiHU
MIEJIOCYTIPECHBHOT /1iT iHIIMX JTikapchKuX 3aC06iB, TaKHX, IK METOTpeKcaT abo 6-mepkanromypun). Orxe,
3acTocyBanns OHKacnapy Moske 30UIBLINTH PH3HK iHDeKLii.

3HIKEHHS KiTBKOCTI LMPKYTIOIOYHX nimpobnactis 4acto € posoni 3HAYYLIMM, a HOpPMaibHHI abo
3aHW3bKHH BMICT JIEHKOLIMTIB 4acTo crocTepiraroTs NPOTATOM NEpUIMX AHIB Nicns nouarky Tepanii. Lle
MOXe OyTH MOB'SI3aHNM 3 ICTOTHHM 3POCTaHHAM BMICTY y CHPOBATL KPOBi cEYOBOI KHCAOTH. MOXKITHBHMIA
PO3BUTOK ceyokucnol Hedponarii. Jlns Monitopunry TEPAICBTHYHOro eekTy HeoOXiaHuil peTensHMii
MOHITOPHHT MOKA3HUKIB NepudepudHoi KPOBi Ta KICTKOBOIrO MO3KY Ialii€HTa.

[inepamoniemis

AcnapariHasa Cripusie WBMAKOMY NEPETBOPEHHIO aCrapridy Ta IyTamiHy Ha acrapariHoBy KHCJIOTY Ta
IJIYTaMiHOBY KHMCIIOTY, 3 BHLICHHSAM aMOHII B SKOCTI CHLTBHOIO NOOIYHOro MpoayKTy 060X peakiiii
(muB. posnin 5.1). BHyTpillHEOBEHHE BBENCHHS acnapariHasi , TAKAM YHHOM, MOE BMKIHKATH 3HAUHE
NIABUILEHHS PIBHS aMOHIIO IiC/IS BBEICHHS.

CHMIITOMH TilepaMOHIEMIT YACTO €—BHAKOHAHHHMH—HOCKTS TPaH3UTOPHHH XapakTep Ta MOXYTb
BKJIIOYATH: HYNOTY, OMIOBOTY, ronosuuii Giib, 3aNIaMOpOY€HHs Ta IUKIPHI BUCHIAHHA. Y TSKKHX
BHUMAJIKaX MOAUIMBHH PO3BUTOK eHuedanonatii 3 YPOKEHHAM meditku abo Gez HBOro, 30kpeMa, y
MALIEHTIB CTAPLIOro BiKY, AKi MOXKYTh 3arpoxyBaTH KHUTTIO a0 NPU3BOAMTH 110 cmepTi. [Tpu HasBHOCT
CHMNTOMIB rinepamMoHiemii HeOOXiaHui peTenbHHuit MOHITOPHHI" BMICTY aMOHi¥O.

Kontpauenig
Cunin 3actocoByBatu edekTuBHMIT MeTO HEOpabHOT KOHTpauenuii B nepioa Teparri i3 3aCTOCYBaHHAM
nikapebkoro 3aco0y Oukacriap Ta NIPOTArOM [PUHANHMHI UIECTH MICSIIB Tic/s 3a3epm/ef{\f;ﬁ’f?ﬁ"m'r'
Ockinbkn Hempsima B3aeMozis Mixk Opa/IbHUMH KOHTPAUCNTHBAMH Ta Ieracnapra’oly’He
BHIUIIOMEHA , 3aCTOCYBAHHSA OPAIBHUX KOHTPALENTHMRIB HE PO3MMIANAIOTH, SK npiigs
KOHTpaUenwii (uB. posainu 4.5 Ta 4.6). A7
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Bwmict Hatpiio
Ileit sikapcbkmii 3aci6 MicTuts MeHwe 1 Mmons Hatpiio (23 Mr) Ha oHY 403y, TO6TO Maiike «BiTbHMI
BIJT HATPIIOY.

4.5  Baaemopii 3 inmaMu JikapebKAME 3acofaMu Ta NI BHAH B3aeMOJil

Bukimkane neracnaprasoro 3HHAKEHHS BMiCTy GUIKIB y CHPOBATIL KpOBi Mode 36i/IbIIYBATH TOKCHYHMIA
BILUIMB IHIIMX JTIKapPChKUX 3ac00iB, AKi 3B'93y10ThCS i3 GikaMH.

Takox, Bhacninox iHriGyeanns cuuTesy 6inkiB Ta momily KIiTHH, reracrnaprasa Mo;ke INOpYLIyBaTH
MEXaHI3M Aii iHUIMX PeYOBUH, ¢deKT SKHX 3AIEKUTH Bijl NIOJIUTY KIITHH, HATIPHKIAL METOTPEKCaTy.
Bsaemonis Metorpekcary Ta umrapaGidy 3 sikapcbkuM 3aco6om OHKacnap Moxe PO3PI3HATUCH — X
NONEPE/HE 3aCTOCYBAHHS MOXKE CHHEPIeTWYHO MiJICKIMTH Jil0 neracmaprasd. Ko ui pedoBHHHU
3aCTOCOBYIOTh Tic/s Jiikapcbkoro 3aco0y OHKAcnap, MOMKIIMBE AHTarOHICTHYHE 3HHKEHHS edekTy
reracraprazu.

[eracnaprasa moxe meperkompkaTh MeTaGoIiUHOMY NEPETBOPEHHIO T BHBEACHHIO iHIINX JKapPCLKUX
3ac00iB, Yepes BIUIMB Ha CHHTe3 OLIKIB Ta QyHKUIT NeyiHKu, a TAKOXK NPH KOMOIHOBaHOMY 3aCTOCYBaHHi 3
IHIIMMH XiMiOTePaNeBTHIHAMH 3aC00aMH, 371aTHHMH J10 B3aeMOIii 3 i3odepmentamu CYP.

Ipu 3acrocysanni nikapcekoro 3aco6y OHKacnap MOMCUIMBE KOJTHBAHHS BMICTY dakTopis koarymsuii. Le
MOXKE CIPHATH PO3BUTKY TEHJICHLT 10 KpoBoTeyi Ta/abo TpomGo3y. Omxke, it GyTH 06epexHIMH npH
O/IHOYAaCHOMY ~ 3aCTOCYBaHHI ~aHTMKOAry/IHTIB, TaKMX, SK KYMapuH, TeNapuH, JHMIPUIaMO,
aleTHIICANILIOBA KUCIOoTa ab0 HECTepOiAHI NpoTH3aNabHi Jikapeski 3acoGu, abo mpw 0JIHOYaCHOMY
MPOBE/IEHHI XiIMiOTepanii i3 3acTocyBaHHsM METOTpEKCaTy, JayHopyGiluHy Ta KOPTHKOCTEPOI/IiB.

Y pasi 0HOYACHOTO BBEJCHHS TIFOKOKOPTHKOIIB (HANPHKJIA, NPEAHI30N0HY) Ta 1eracnapras 3minu
napameTpis Koarymsuii (Hanpukiaz, 3HWkeHHs BMicTy (iGpuHOreHy Ta nediuuty anturpomGiny 111, AT
III) MO3KyTB OyTH GifbIN iICTOTHUMH.

Ilpu BBeneHHi BiHKpHCTHHY GesnocepenHbO 10 ab0 OJHOYACHO i3 neracraprasor, TOKCHYHHA BIUIMB
OCTaHHBOI MOXe 36itbuMTHCh. TIpH BBeieHHI Jlikapchkoro 3acofy Onkacnap nepex BiHKPUCTHHOM
MOXUIMBE 3OLIBIIEHHST HEHPOTOKCHYHOTO BIUIMBY BiHKpPHCTHHY. OTKe, BIHKPHUCTHH CJIiJl BBOIMTH
npUHaiMHI 32 12 rosmH Jo BBeeHHs 3aco6y Onkacnap, i MiHIMi3auii TOKCHYHOTO BIUTHBY.

Henpsima B3acMonis meracnaprasu Ta opajibHHX KOHTPAIIENTHRIR HE MoXe OyTH BMK/IOueHa , uepes
FeNaTOTOKCHYHMI BIUIMB ME€racnaprasi, BHAC/iZOK 4YOr0 MONJIMBE 3HIKEHHS BHMBCICHHA [EYiHKO
OpalbHMX ~KOHTpauenTeis. OTkKe, OJHOYACHE 3aCTOCYBaHHA 3acoly Onkacriap Ta opaibHHX
KOHTPALICNTHRIB He pekomeHaoBaHe. JKiHKaM IiTOPOIHOro BiKy ciiz BUKOPHUCTOBYBATH iHLII METOIH
KOHTpaLIeIILLii, Bi/IMIHHI Bil Opa/lbHUX KOHTpaLENTUBiB (1uB. po3inu 4.4 Ta 4.6).

OnHoyacHa BakUMHALIA KHBHMH BAKLMHAMHM MOXE ITiIBHILYBATH PHU3MK TSDKKHMX iHGeKuUii, 3yMoBienuit
IMyHOCYNPECHBHOIO aKTHBHICTIO TIETacnaprasy, HasBHICTIO OCHOBHOTO 3aXBOPIOBAHHS Ta KOMOIHOBaHOIO
XimioTepanicio (1uB. po3zin 4.4). 3 Oy Ha Iie BAKLMHALIIO KUBHMH BAKIIMHAMH CJTiJl MPOBOMTH He
paHilue, Hix yepe3 3 Micswi Mic/s 3aBepIIEHHS TOBHOIO KypCy aHTHJICHKeMI4HOT Tepartii.

4.6 @eprHaBLHICTDL, BATITHICTE TA rOMYBAHHS IPYIULIO

XKiriku aitopossoro eiky / KonTpanenuis uis 4onoBiKiB Ta xiHOK
HosoBikam Ta *KiHKaM CIiJl BHKOPHCTOBYBATH e()eKTHBHI METOIM KOHTpalenuii B nepiox Tepamii Ta
NPOTATOM TPHHAAMHI IIECTH MICALIB MMic/s 3aBEPIIEHHs Tepalii i3 3aCTOCYBAHHSM JIiKapChKOro 3acofy
Onkacriap. OcKiTbKH HelpsMa B3aeMOJis MDK OpajlbHHMH KOHTPAUCNTHUBAMH Ta [Ierac
Moxe OyTH BHK/IIOYEHA , OpaibHi KOHTPAUCIITHBY HE PO3IJISAAI0Th, K 3aci0, 1o 3abesy
Oesneky B Takii wniHiumii cutyauii. JKiukam JITOPOIHOrO BiKY cCiin BHKOpHG’fOB\}H/f\B/
KOHTpauenuii, Bi/IMiHHHH BiJl OpaIbHAX KOHTPALENTHBIR (1B, po3ainu 4.4 Ta 4.5). | ::71H
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BaritHicts

Mani mono 3actocysanns L-acnaparinasu obMmexeHi, a nani moao 3aCTOCYBaHHSI JIIKAPCLKOTO 3aco6y
Omnkacnap B nepion aritnoci BiACyTHi. JlocipkeHHs BIUIMBY reracnaprasu Ha penpoayKTHBHI QyHKLLi
TBAPHH HE TIDOBOAMIIM, a B JOC/HILKEHHsX L-acmaparinasu wa TBAPUHAX OYyJI0 MPOJEMOHCTPOBAHO
TCPATOTCHHUA BIUIMB (AMB. po3ain 5.3). BHacminok LBOTO, & TAKOK 3 ypaXyBaHHAM (hapMaKkoIOriuHHX
BlacTuBocTe, OHkacnap He ciia 3aCTOCOBYBATH B I1€PIOJI BATITHOCTI, 3a BHHATKOM BMITJIKIB, KOJH
KJIHIYHMI CTaH XKIHKM BUMarae BBCICHHS reracnaprass.

IonyBanns rpyamo

HesinomMo um nponukae fieracnaprasa y TrpyaHe MOSOKO. 3 ypaxyBaHHSM dbapmMakororiuamnx
BJIACTUBOCTEH, PU3MK ANS HOBOHAPODKEHWX/HEMORBJIST, SIKi OTPUMYIOTh TONYBAHHS I'PYIII0, HE MOMKE
Oytu BukmOYenum . B sikocTi 3anoBiskHoro 3aX0ly, TONyBaHHS IPYAMIO CIliJ NPUIIMHHTH Ha Nepiof
Tepanii i3 3acTOCYBaHHAM JiKapchKoro 3aco0y Oukacmap i #oro He ciig MOHOBIIOBATH as 10
3aBEPLICHHA Teparlii i3 3aCTOCYBaHHAM J1iKapChKOro 3aco0y Onkacnap.

PepTHIBLHICTE

Hocnikenns nis BusHavenns BILTMBY reracraprasu Ha QepTHIbHICTb He MPOBOIMIH.
4.7 Bnaus Ha 3aaTHiCTE KEpYBATH TPAHCIIOPTHHMH 3ac00aMH T2 NPANIOBATH 3 MeXaHI3MaMH

Onkacniap 3aBjiae iCTOTHOTO BIUIMBY Ha 37aTHicTh KEpyBaTH TPAHCIIOPTHUMH 3acO0AMH Ta TPALOBATH 3
MexaHizsmamu. [losigomnsiocs npo Taki noGiuni peakuii y nauicHris, ki orpumyBanu Onkacnap 3
IHIIMMH  XIMiOTepaneBTHYHNMHK TIKapCbKMMH  3acoGamu: COHJIMBICTb, ~CIUIyTaHICTh  CBiZOMOCTI,
3aI1aMOPOYCHHSI, HEIIPUTOMHICTB, CYIOMH.

Ilauienram, siki oTpumyoTs Onkacnap, i pekomentyBatu He KEpYBaTH TPaHCIIOPTHUMH 3ac00aMH Ta
HE TIPALIOBATH 3 MEXaHI3MaMH, SKIIO y HHX HasBHi I a6o iHiwi nobiyHi peakuil, 34aTHI BIUTMBATH Ha
31aTHICTh KEPYBAaTH TPAHCIIOPTHHMH 3acO6aMH Ta NpALOBATH 3 MEXaHI3MaMu (IHB. po3ain 4.4).

4.8 TIoGiuni peakuii

Kopotkuii onuc_npodinio Gesznexu

Iadopmauis mono noGiunux peakuii, onmcannx s UbOMY PO3/1iJli, IPYHTYETbCA HA JAHMX KTiHIYHMX
JIOCIIJLKEHb Ta nicaspeecTpalifHoMy 10cBizi 3acTocyBaHHs 3acody OHkacnap B Tepanii nauienTie 3
I'JUL Tlpodine Gesneku rpyHTyerbes ma namux PaH/IOMi30BaHMX, KOHTPOIbOBaHMX, [IPOCTIEKTHRHHX,
BIIKPHTHX GaraTolEHTPOBHX OCITIKEHD i3 BHYTPIIIHBOBEHHWM BBEJICHHAM NiKapceKOro  3acoby
Onxkacnap B 103i 2500 MO/M2, B skoCT MOPIBHSIILHOTO JiKAPCEKOTo 3acoby (Aocmimkenns DFCT 1 1-001
Ta AALLO7P4). Takoxk, 113 BH3HAYEHHs npodimo Gesneky Gymu BuKOpHCTani jami AOCIIDKEHb 1PH
BHYTPIUIHEOM'S30BOMY  BBE/ICHHI NKapehKoro  3acoby Onkacnap (nocnimkenns CCG-1962 1a
CCG-1991) (aus. po3ain 5.1).

Haitgacrimmmu no6iunumu peakuismu ua Onkacnap (cnocrepiranucs NPHHAKMHI B TBOX JOCTiPKEHHSX
3 HacToToio >10%) Gynu: 36inbiuenns BmicTy ananin amiHOTpaHc(epasy, 36ibIenHs BMICTY acraprar
amiHoTpaHcdepasy, 36inbmeHHs BMicTy GinipyGiny B KpoBi, 36inbieHHs AKTHBOBAHOI0 YaCTKOBOIO
TPOMOOILIACTHHOBOTO yacy, TilepTpUriiLepuaemis, rinepriikemis ta dbebpunbHa Helttponenis.

HaityacTimmmu Tsokkumu noGiunmvu peakiismu Ha Onkacnap (cTynens 3 a6o 4), axi cnocrepiranuce B
nocmiwkennax DFCI11-001 ta AALLO7P4 3 4acToTo0 >5%, Oynu: 30inblueHHs BMICTY ajaHiH
amiHoTpaHcepasH, 36iIbmenHs BMICTy acniaprar aMiHOTpaHC(epasH, MifBHIEHHS piBHA GinipyGiny B
KpOEi, pebpunbua HefirponeHis, rinepriikemis, 36inbiueHHs BMICTY JIilla3H Ta NaHKpeaTuT.

Iepenik no6iunnx peakuiii B Tabanuniii dopmi "
Indopmanis mono noGivnmx peakuiii Ta ix wactoru Hamenena B Tabnuui 1. Yacrora fera
YPaxyBaHHAM HaCTYNHHX 3arajJbHONPHIHITHX KpuTepiiB: ayxe wacto (>1/10), yac &( int
<1/10), newacro (Bix >1/1000 mo0 <1/100), piako (Bix >1/10 000 no <1/1000), nyxe pi;
4acToTa HeBiloMa (He MOke OyTH BM3HAueHa 3a HafABHHUMH JaHWMH). B koxKHiii |
nepestik nobiuyHuX peakiiii HaBe eHuii Y NOPAAKY 3HHAKCHHSA CEPHO3HOCTI. ;
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Tabuanus 1: MoGivni peaknii, nos’s3aui 3 Tepami€o i3 3aCcTOCYBAHHAM JiKAPCHKOro 3aco0y

Omnkacnap

Cranaapr MedDRA
CHCTEeMHO-OPraHHHH KJIac
(MedDRA - c10BHMK
MeIHYHHX TepPMiHiB Jin
| PeryJsiTOpHOI AifIbHOCTI)

Iobiuna peaknis

Indexuii Ta inpasii

Yacro: Indekuiitni 3axsopioBanHs, cencuc

[lopywienns 3 Goky
CHCTEMH KPOBOTBOPEHHS Ta
niMbaTHYHOT cHcTeMHU

Hyxe 1acto: hebpribHa HeHTponeHis
Yacro: anemis, koarynonaris
HacroTa HeBijloMa: HEAOCTATHICTE KiCTKOROTO MO3KY

lopywenns 3 Goky
IMYHHOT CUCTEMH

Hyxe yacto: peakuis migBHieHoi 4y TJIMBOCTI, KPOITMB SIHKa, aHadi1akTHYHA
peaxiiis
Yacrora Heinoma: anadinakTHunMil ok

Iopymenns o6miny
PEY0BHMH Ta po3iaau
XapuyBaHHA

Jly’Ke 4acTo: 3HIKEHHS aNeTHTY, rinepriikemis
Hacro: rinepninizemis, rinepxonectepuuemis
Yacrora HeBizoMa: niabeTuunuii KEeTOoale/103, roriikeMis

Topymienns 3 Goky
TICUXIKH

Yacrora HeBizoMa: CruTyTaHMii cTaH CBiOMOCTI

Ilopymrenns 3 6oky
HEPBOBOT CUCTEMH

Yacro: cynomu, nepudepuuna Mmotopua HEHWpOMNAaTis, HeIPUTOMHICTD
Pinko: cunapom saamboi o6opoTHoi neikoenuedanonarii
Yacrora Hesinoma: connmBicTs, Tpemop*

Hopymenns 3 6oky cyaun

Hyxe yacto: embomis**

Yacto: TpomMGo3z***

Hacrora Hemizoma: iHCYJIBT, KPOBOBHIME, TPOoMOO3 BEPXHLOIO CariTaJbHOIO
CHHYCY

Ilopywenns 3 Goky
JOMXalbHUX IIJISXIB,
OpraHiB TOPaKaJIbHOrO
Bi/UIiTy Ta cepeocTiHus

YacTo: rinokcis

Hopywenns 3 Goky
HIJTYHKOBO-KHILKOBOT'O

TpakTy

Hyxe vacTo: naHkpearur, jiiapes, a61oMiHATbHUI 6inb, HygOTA
Yacro: 6:110BOTa, CTOMATHT, acuuT

Piaxo: nekpotusyrounii nankpearwr, reMopariuyHui naHKpeaTHT
YHacrora neBizoma: ncernokicra Mi/ILUTYHKOBOT 3a7103H, NapoTHT*

lopywenns 3 Goky mkipu
Ta NIIKIPHUX TKAHUH

Hy»xe yacto: wkipni BUCHnanus
Hacrora HeBifoma: TokcuuHMii eninepmassHui Hekponiz*

I'enatobiniapui nopymennus

YacTo: renatotokcHuHicTh, CTEaTo3 neviHku
Pinxo: Hekpo3 newinku, MKOBTAHHLISA, 3aCTiH XKOBYI, MEYiHKOBA HEOCTATHICTE

Iopyurenns 3 6oky
CKEJIETHHUX M'S3iB Ta
CHONYYHHX TKAHHH

Yacro: Bine B KiHuiBkax

Tlopymenns 3 60ky Hupok

YacToTa HeiZlomMa: rocTpa HUPKOBA HeOCTATHICTL®
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Ta CCYOBHX LLIAXIB

CuctemHi nopymenns ta
TIOPYIIEHHS 3a MiClleM Yacrora meBizoMma: mipekcis
BBEJIEHHS

Jly’ke 4acTo: 3HHKEHHS MacH Tina, rinoansbyMiHemis, 36inbmenHs BMICTY
ananid aminoTpanchepasy, 36imbueHs BMiCTy acniaprat amiHoTpaHncgepasy,
TINEePTPHITTILIEPHIEMis, SHHMKESHHS BMICTy QibpuHOreHy B KpoBi, 36i/ibIIeHHs
BMICTY J7inasu, 306iiblueHds BMICTY aMminasu, 36LILIIEHHS YacTKOBOro
Hopywenns, Bussneni 3a AKTHBOBAHOTO TPOMOOILIACTHHOBOIO Yacy, IiABHINEHHS piBHs OinipyGiny B
pe3ynbTaTaMu KpOBi

IHCTpYMEHTaTbHUX Yacro: 36inemenns nporpombinosoro 4acy, 30UIbIIEHHS MIKHAPOIHOrO
obcrexkeHn HOPMaJ1i30BaHOTO CIIiBBiHOLIEHHS, rinokasiemis, 36inbmenns XOJICCTEPUHY B
KpoBi, rino¢idpuHoreHemis, 36i1bmenHs BMICTY rama-riyTamin Tpancdepasu
Yactora HeBigoma: 36inblueHHs BMICTY CEYOBMHM B KpOBi, aHTHTina 1o
fieracnaprasy, 3HWXEHHS KUTBKOCTI HEHTPOdiNiB, 3HWKEHHS KiTLKOCTI
TpoMOOUMTIB, rinepaMoHiemis

* Hebaxani peakuii, mo CIIOCTepirannuch NpM BBE/ICHH] IHIIHX acnaparisas UpOro X Kiacy

** Bunanku em6onii nerenesoi apTepii, TPOoMG03y BeH, TPOMGO3y BeH KiHIIBOK Ta TIOBEPXHEBOI0 TpoMOOGuIeGiTy
cnocTepiranues B gociimkenni DFCI 11-001
*** Haspa : Tpom6o3 L{THC

Onuc okpemux nobiyHuxX peakiiiii

Cnocrepiranuce HacTymsi no6iuni peakuii, noe's3axi i3 Tepamieio i3 3aCTOCYBaHHSAM acnaparinasu . Xoua
BOHHM He Oyiu GesnocepeHbo NMOB’A3aHUMH i3 34CTOCYBAHHAM II€racraprasy, BOHM MOXYTh BUHMKHYTH
TIpH 3aCTOCYBaHHI JIIKapeLKOro 3acoby Onxkacnap:

Hopywenus 3 60oxy cucmemu KpO80mMEOpenns ma nimghamuunoi cucmemu

Onkacnap Mosxxe BUKJIMKATH MIEJIOCYTIPECiio HH3BKOTO Ta CepeaHbOro CTYNEHs TAXKKOCTI, 13 MOAUTHBICTIO
YP@XKEHHS yCiX TPHOX JIiHIH KPOB'SHUX KITITHH.

Hpubmisno nonosuHa ycix cepiosnux sumaixis KPOBOBHIIHBY Ta TPOMOO3y BIUIMBAIOTH HA CYHHHH
TOJIOBHOTO MO3KY, & TaKOK MOXKYTh MPHM3BECTH JI0 TAKHX HAC/IAKIB: IHCYJBT, CY/IOMM, TOJIOBHHI OiJtb
ab0 HeNPUTOMHICTE.

llopywenns 3 6oxy nepeosoi cucmemu

Oukacnap mMoxe BHKIMKAaTH mopylieHHs (yHKUi# ueHTpanbHOi HepBoOBOT CHUCTEMH, IIPOSIBAMHU SKUX €
KOHBYIILCIT Ta, pizlme, CruTyTaHuii cTaH cBiOMOCTi Ta COHJIMBICTb (HE3HAYHE TOPYILIEHHS CBiIOMOCTI).

V piakicHux BUNaKax MOMTMBHMI CHHJIpOM 3BOPOTHOI 3a/1HBO] NeliKkoeHtedanonarTii (RPLS).

B nyxe nooaunokux Bunaakax CIOCTEpIraiy Jerkuii TpeMop NasbLis.

Hopywenns 3 60xy wnynxoso-xumroeozo mpaxmy

IIpubausno y nonosunm nauientis BUHMKAIOTH PeaKilii HU3BKOTO Ta CEPeHBOrO CTYNEHS THKKOCTI 3
BOKy LTYHKOBO-KHILIKOBOT cHCTeMH, TaKi, Ik BTPaTa aneTuTy, HyJ0Ta, OmoBoTa, abiominaibHI criazmu,
Aiapes Ta BTpaTa Macu Tina.

Yacro moxumHBHI rocTpwii nankpeatut. HasBHI okpemi noeigomsieHHs [IPO  BUNAJIKKH YTBOPEHHS
ICEBJIOKICTH (IIPOTATOM 10 HOTHPBOX MICSLIIB MMiC/I OCTAHHBOTO BBEJICHHS).

['emopariynuii  a6o HEKPOTH3YIOYMH TAHKPEaTHT BHHHKAIOTH piako. Ommcanuii OxMH BMMAIOK
NaHKpCaTHTY 3 O/HOYACHMM IOCTPHM MAPOTHTOM Ha ¢oni Tepanii i3 3actocyanusm L-a a@ﬁnﬁaﬁ“\ﬁ
MNOBIZIOMJICHHS [IPO OKPEeMi BHMNA/KH reMopariqioro aGo HeKpOTH3YI0HYOro naHer%fmf%'gjﬁeﬁﬁié@
HaCIIIKOM. /8 & ;

MosxinBe 36inbineHns BMICTY amijiasu B cupoBaTui KpoBi B mepiox abo micmis 3age

3aCTOCYBaHHAM JIIKApCHKOTo 3aco0y Onkacnap. th
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Hopywenns 3 6oxy nupox ma cevosux wsxie
l'ocTpa nupkora HemocTaTHicTs MOJKJIMBA y PIAKICHUX BHIAAKAX TIPOTArOM Teparnii i3 3aCTOCYBaHHSAM, B
TOMY uHci, L- acnaparinasy .

Hopywenus 3 6oxy WKIpU Mma RIOWKIPHUX MKaHun
MoxyTte GyTn NPOABH IIKIPSHUX a/lepriynmx peakuii. OnucaHuii oaun BHIAJI0K TOKCHYHOrO
eI AepMaIbHOro HEKpOIIizy (CHHAPOMY Jlaiienna), now’ szanwuii is L-acnaparinaszoio .

Topywenns 3 6oxy EHOOKPUHHOT cucmemu

3MiHH eHIOKPHHHMX dynKuiH mimmTyHKoEoT 32510301 CIIOCTEPIraloTh YacTo, IXHIMK [IPOSBAMM, IOJIOBHUM
YHHOM, € MOpYIUeHHS MeTabosivyHoro NEPETBOPeHHs rroKo3H. Omucani Bunajku, sk niabeTuuHoro
KCTOAUMI03Y, Tak i rinepocMospHoi rinepriikemii, ski, sk MPaBHIIO, BIIMOBINAIOTE 32 BBEIEHHS
IHCYIIiHY.

Hopywenns obminy pevosun ma poznadu xapuyeanns

Bunagku sminu smicty niminip Y CHpOBATLi KPOBi, a TaKoX 3MiHa TOKA3HMKIR BMICTy Jtimigis y
CHPOBATLI KPOBi, y GilbLIOCTi BHNAjKiB 6e3 KIiniummx CHMIITOMIB, € JIy)Ke PiJIKiCHUMH .

llinBuimenns Bmicty cewormmm Y CHPOBATLI KPOBI BUHHKaE PETYJIAPHO, € HE3AJIEKHUM Bifl 103 | Maiike
3aBXK/IM € 03HAKOIO MOpYLIeHHs GanaHcy TpepeHaIbHOro MeTabomizmy.

Cucmemni nopywenns ma ROpYUieHns 3a micyem gaedenns
ITicas in'exuii Moxusa MipeKcis, fKa 3a3BUYail MHHAE CIOHTAHHO,

Hopywenns 3 60xy imynnoi cucmemu

byin eussneni cnemmbiuni anturina A0 Tieracnaprasi; He4acTo BOHM acOLIOBAINCH i3 peakuisMu
MiABMIIEHOT 4yTauBOCTI. Takos Oyno BusBieHo Heifrpanisyioui aHTHTLNA, SKi 3HUKYIOTH KJIHIYHY
eeKTHBHICTE.

Peaxuii nmineuwenoi uytausocri no TKapCLKOro 3acoby Onxkacnap, BKIOUHO i3 3arpo3JIMBHMH KHUTTIO
aHA(UIAKTHYHHMK  peakiismu, aHTIOHEBPOTHYHMM  HaBpsKOM, HaOpsikoM ry0, HaGpsikom MOBIK,
CPHTEMOIO, 3HHKEHHSM apTepialbHOTO THCKY, Opomxocnasmom, yrpyaHeHHIM JAMXaHHS, cBepbekeM Ta
WIKIDHUMH BHCHITKAMH, MOMUIHBI Ha Goni Tepanii (aus. poszinu 4.3 ta 4.4).

I'enamo6iniapni nopywenns

3MiHa moKasHMKiE dyHkuil nevinku e 4acToro. Hesanexue Bin 103u 36inbmenms TpaHcaMiHa3 Ta
Oinipybiny B cupoparui KPOBI CIIOCTEpirarTh 4acTo.

Bunanku crearosy newinku criocTepiraroTh ayxe yacto. Bigowmi Npo PijIKICHI BUNAJKK 3aCTOKO HOBUI,
JKOBTSHHIL, HEKPO3Y KJIITHH NEYiHKK Ta Ne4iHKOBOT HEI0CTATHOCT] i3 JIETAILHUM HACIIIKOM.

Hopymwenns cunresy OUIKY MOXe pH3BECTH 10 3HMKEHHS BMICTY GifKy y cupoBarii Kposi. Hesanesxne
Bl JI03M 3HHXKEHHS BMicTy ansOyMiHy B CHpOBaTIi KpOBi BMABISIOTH y OinbuocTi nawuientis B nepion
Tepanmii.

Tun nebaxanux peaxuiii Ha Onkacnap € nogibuum jo TaKkoro, sK T§PU BBEIEHHI HATHBHO]
HeNerunboBanoi L-acnaparinasu (to6to, narueuoi acnaparinasu E. coli).

LloBinomienHs npo nixosprosani no6iuui peakuii

Hosinomnenus npo Mi/103pIoBaHi mo6iumi peakuii y nicispeecrpauiiinmii nepios JlikapehKoro 3acoly e
BIUMBMM. Ile nae 3mory Bectw 6e3nepepBHuii MOHITOPHHT  CHiBBiHOICHHS KOPHCTI/pU3HKY
3acTocyeanns npenapaty. Chnewianict B ramysi OXOpPOHHM 370pOB'S 3060B's3aHi HOB] OMAATH. Hepes
HALIOHAILHY CHCTEMY MOBiZOMJICHE npo OyAb-sKi BUNANKM BMHMKHEHHS nino3;yég X ﬁoﬁli}m‘g
peakuiii, indopmauis npo AKY HaBeaeHa y Jlonatky V 473 5\
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4.9 Ilepenoszysanus

[loBizomMnanocs npo BUNaaKM HEHABMMCHOTO nepe1o3yBanHs 3aco6om Ouxacnap. [Ticis nepenosysanms
CIOCTEPIralM  NiABMIIEHHS  AKTHBHOCTI  NEYiHKOBHX (epMeHTiR, wKipHi BUCMmAHHS Ta
rinepinipydinemis. Cnenmbiyne meaukaMenTo3He JIKYBaHHA y BHIIA/IKY [1€PE/103yBAHHS BiacyTHE. V
pasi nepenosyBaHHs HeoOXiaHuii PETCILHHH MOHITOPMHT CTaHy NauieHTa A BHUSBJICHHS O3HAK Ta
CHMITOMIB NOGIYHMX PeaKiliil, HaJaHHS HAJIEKHOTO CHMIITOMATHYHOrO Ta NiATPHMYIOHOTr0 JiKyBaHHS.

5. DAPMAKOJIOTTYHI BJIACTHBOCTI
51 ®apmakoannamiuni BaacTusocti

®apmakoTepaneBTHYHa  Ipyna:  AHTHHEONJIAcTHYHI  Ta iMyHOMOZy/IOKOYI  3ac0bM,  iHui
AHTHHEOIUIACTUYHI 3ac0obm, kog ATX: LO1XX24

Mexanizm nii
Mexauism nii L-acnaparinasu monsrae y (epMEHTHOMY pO3LUEIUIEHH] aMIHOKHMCIOTH L-acnapariny na

acrnapariHoBy KMcioTy Ta amoHiil. Hecraua L-acniapariny B KpoBi Npu3BoauTs 10 inribyBanus CHHTE3Y
binky, cunresy JIHK ra cunresy PHK, 30KpeMa, B JICHKEMIYHMX OIaCTHMX KIiTMHAX, HE 3JaTHHMX JIO
cunTe3y L-acnapariny , yepes mwo BinGyBaeTbcs ixHiil anonTos.

HaBnpot, Hopmanbhi kiiTMHM, 37aTHI 10 CuHTe3y L-acmapariHy , € MeHIl YyTJAMBHMH 0 #HOro
IBHKOIO po3nany Ha (OHi Tepamii i3 3acTocyBaHHAM dbepmenty L-acnaparinasu . [TEunoBanus ne
3MiHIOE (DepMEHTHI BJIACTHBOCTI L-acnaparinasu , ane sniuBac Ha dapMaKOKiHeTMHHI BIACTMBOCTI Ta
IMyHOTEHHICTB 11bOTO (hepMeHTy.

@apmakoHHAMIUHI eheKTH

AHTHIeHKeMiuHMI edekT L-acnaparinasu mos's3anuii i3 nocTiHHAM BHBEJ/ICHHAM L-acnapariny i3 kposi
Ta CNMHOMO3KOBOI pinnnu (CMP). Mapmakoaunamiunmii (®L) edexr nikapcrkoro 3acoby Onkacnap
OLIHIOBAITH Mic/Is B/M (J10C/IiDKEeHHS CCG-1962) Ta B/B BBeaeHHs (AALLO7P4).

B nocnimxenni CCG-1962 ®JT edexr JiKkapeekoro 3acofy OHKacmap oLiHIOBAIM 3a pesysbTaTaMH cepii
BHMIPIOBaHb BMICTy acnapariHy B CHpOBATLi KpoBi (n=57) ta CMP (n=50) y niTeii Ta mimtiTkis, AKuM
IIOHHO Oyo BCTAHOBIEHO iarHO3, i3 CraHpaptHum pusukom [JUI, sxi oTpumanu mo Tpu mo3u
JIiKapchKoro 3acoby OHKacnap BHYTDIilIHBOM'S30BO0 (no 2500 MO/m? nnowi nosepxmi Tina), ofgHy — y
dazi inaykuii, Ta A8i — y misHimmx bazax inTencudikauii Tepanii. 3HnKEHHS KOHIIeHTpaLlii acnapariHy B
CHpOBATILI KPOBI OY10 OYEBMIHMM BiKe Ha HYCTBEPTHH JleHb Mic/1s mepuwoi inayKuiiiHoi 103u, Ta Gyio
HaiHK4YMM Ha 10-i 1eHb nicis BBeneHHs. Konuentpauis acnapariny B cuposarui KpoBi, npubausxo, 1
MKMOJIb, 30epirajiack MpoOTAroM GIHM3BKO TPhOX THIKHIB. KonuenTpauis acnapariny suusmiace o
<3 MKMO/Ib, KOH aKTHBHICTB acnapariHasd CTaHOBH/IA >0,1 MO/mn. Bwmict acnapariny B CMP 2,3
MKMOITb JI0 JIIKYBaHHs 3HH3MBCA 10 1,1 MKMONb Ha 7-if eHb Ta 0,6 Mkmone Ha 28-i neHs immykiiiiHoT
(asu (auB. Kniniuna epexrusnicts Ta Gesnexa).

B nocrimkenni AALLO7P4 @)1 edekr nikapebkoro 3acoby OHKacmap ouiHIOBaH NpH BBeneHHi 47
naiuicHTaM, YMi AaHi 6yam NPHIATHI 118 aHali3y, 3 BUCOKMM pusukom I'JUI 3 B-kaituH-nonepennuxis,
sSKi orpumyBanu OHkacnap B/B B 1031 2500 MO/m2 IUIOWI TIOBepXHi Tina, B ¢asi imgykuii Ta
konconinauii. Konuenrparis L-acnapariny B miasmi kpoBi 3HM3WIace 10 PIBHSI, HHKYOTO 33 MEXY
KUIbKICHOTO BHM3HA4e€HHs NPOTArOM 24 FOaMH mic/s BBC/ICHHA B (asi iHIYKLT Ta mepmoro BEeeHHs
3aco0y Onkacmap y dasi konconigauii, i 30epiranach mpoTsarom GIM3BKO JBOX THIKHIB. KoHuenrpatiis

acnaparidy B CMP 3HipKyBanach Ha YeTBepTHIA [eHb TMiC/s BBEIEHHS B thazi iHﬂ)ﬂgﬁdﬁf}ﬁ‘@%@gacn
HIDKYOIO 32 MEeXKY BU3HAYCHHS 10 18 1Ha miciis BBeaeHHS., /” Yo € ¥ o
e RS
CEW

[pyHTYIO4YMCH Ha pe3y/bTaTax LUMX ABOX AOCHI/KeHb, MOXHA 3POGHTH BHCHOB?S{I{,;\; 0 Onxac
BBEJICHHI B 71031 2500 MO/m? nomi noeepxwi Tina B/m (CCG-1962) Ta B/B (ﬁALiﬂlP & s

SHHKEHHA BMiCTy L-acniapariny npoTarom 6;1M3bK0 IBOX THIKHIB MiC/Is BBeACHHS.| / e
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Kainiuna epextupnicTs Ta Gesnexa

Edexrupnicts Ta 6esnexy nikapcekoro 3acofy OHKacnap OLiHIOBAIH 3a JAHAMH  TPbOX KJIIHIYHHX
JOCIIKEHb TIPH 3aCTOCYBAHHI Onxacnapy, posuuny s IH'ekUiH/indy3ii B sxocti Tepanii nepioi minii
nauientis 3 TJUL: B nocnimkenns CCG-1962 OyJ10 BKJIIOYEHO NalieHTiB i3 CTaHapTHUM pu3sukom ['J1JI;
B jocnijpkennss AALLO7P4 6yno BrmoueHo maiiedtis i3 BHCOKMM puzukom ['JIJI; B mocnimxenmns
DFCI 11-001 6yno0 BKmi0ueHo namienTis i3 CTaHaPTHHM Ta BUCOKMM puzukom [ JIJ1.

Ouinka edexTuBHOCTI JKapeekoro  3acoby Omkacnap B Tepanii nauientie 3 [JIJT 3
PEUMIMBOM/Pe)PAKTEPHHM  3aXBOPIOBAHHAM Ta  KIIHIYHOIO QEPrivHOI0  peakiliclo Ha HATHBHY
L-acnaparinasy E. colis anamuesi TPYHTYETbCA Ha CYKYNHMX JaHHX 94 naiieHTiB i3 miectu BIIKPHTHX
nociipkens [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 ta ASP-001C/003C].

llepwa ninis _mepanii (nayienmu 3 IJIJI _6e3 peaxyii nidguwenoi _uymaugocmi 00 namuenoi

L-acnapazinaszu E._coli)

besnexy Ta edextuBnicTs JliKapchkoro  3acoby Oskacnap ouiHooBaIM 3a jgaHuMu BIIKpUTOIrO,
BaraToneHTpOBOIO, paHIOMi30BaHOrO JIOCIII/DKEHHS 3 aKTHBHHM KOHTPOJIEM (Hocnimxenns CCG-1962).
B usomy nocnimxenni 118 niteit Bikom Bix 1 g0 9 pokie 3 [JIJI CTaH/IapTHOTO PU3MKY, SKi He
OTPHMYBAIM JIIKYBaHHSA panime, Gynu panzomizosami y cmiBBigHowenui 1:1 10 rpyn orpumanus
JKApCHKOTo 3acoby OHkacrap a6o HaTHBHOT L-acnaparinasu E. coli B xypci kom6iHoBaHOT Teparii.
OHkacnap BBOXMIM BHYTPIlIHEOM'S30B0, 103010 2500 MO/M? mnowti noeepxui Tina ma 3-ii JEeHb 4-
THXKHEBOT IHAYKUiHHOT (asu Ta Ha 3-if geH» KOOI 3 ABOX 8-THXKHEBMX BiIKIafeHHX (a3
inTencudikauii. Hatupny E. coli L-acnaparinasy sBomwim BHYTpimHBOM'530B0 B 1031 6000 MO/M?2
TUIOLLi MOBEPXHi Tiia TPH pasu Ha THX/ICHb, B LILIOMY, BBOJIMIIH JIEB'ATH 103 NPOTArOM 1HAYKIHHOT (asu
Ta WICTb 103 B KOKHIH 3 BikaneHnx a3 iHTeHcHbikarLiT,

Ilepunna ouinka edextusHOCTI IPYHTYBanack Ha JE€MOHCTpauii OJHAKOBOIO 3HMIKEHHS BMICTY
acnaparidy (3a KiIbKICTIO Ta TPHBAIIICTIO) B IPyNax 3aCTOCYBaHHs JKapchKoro 3acofy Onxkacnap ta
HaTMBHOT L-acnaparinasu E. coli. Tlepen6auenoro [IPOTOKOIOM METOI Gy/l0  3HMIKEHHSA BMICTY
acnapariHy B CHpOBAaTLi KpoBi 10 KoHueHTpaiii <1 umons. KinpkicTs namienTiB 3 Takum piBHEM
3HMKCHHS Oyla OJHAKOBOIO B 060X JOCIDKYBAaHUX TPYIIAX MPOTArOM yeix Tpeox a3z Ttepamii y
nepeabayeHi MpOTOKOIOM YacoBi TOYKH.

B ycix dazax repanii KOHUCHTPALIisi acrapariny B CMpOBaTIli KpoBi 3HWKYBAIack NPOTATOM HOTHPLOX
JHIB ITiC/I BBE/ICHHS TIEPILOT 103H acrapariHasu y BianoBinuii hasi Tepanii ta sanmmanacs na HHU3BKOMY
PiBHI mpoTAroM npuGIH3HO TPBOX THKHIB B IPYNIax 3acTOCYBaHHS JNKapehKOro 3acoby Onxacnap Ta
HaTUBHOI L-acnaparinasu E. coli. Indopmauis momo KOHLEHTpallii acnapariny B cupoBarii Kposi y dasi
IHayKuii HaBeneHa Ha Pucynky 1. XapakTepUCTHKH 3HHKCHHS BMICTY acriapariiy B cHpoBaTiii KpOBi
MPOTATOM /1BOX BigkinaneHux ¢as inTercudikaiii noi6ui A0 XApaKTEPHCTHKH 3HMKEHHA BMiCTY
acnapariHy B CHPOBATL KPOBi MPOTAroM IHJLYKLIHHOT dhaz.
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Pucynox 1: Cepenni (+ crannaprna n0XH0Ka) NOKA3HHKH BMICTY acnapariny B CHpOBATHI KPOBi B
Hocmixenni CCG-1962, B inaykuiiiniii daszi
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AHiB nicnA BBeAEHHA NepwOT A03M L-acnaprinasu acnaparinau

Ilpumitka: Oskacmap (no 2500 MO/mM? miomi TNOBEPXHi Tila, BHYTPiIHEOM'S30BO) BBOAMINM Ha 3-if jeHb
4-tixneoi dasu immykuii. Harusny L-acmaparinasy E. coli (no 6000 MO/ mnomi NOBEpXHi Tina,
BHYTPILUHBOM'A30B0) BBOAK/IM TPH PasH Ha TIX/ICHD, B LIOMY, NPOTATOM Gasu innykuii BBommaM 9 103,

KoHuenrpauiro acnapariny 8 CMP Busnauanm y 50 mauientie npotsirom iHmykuiinoi dasu. Bmict
acnapariny 8 CMP 3uusususcs, 3 cepenHboi KOHLeHTpauii 3.1 MKMoIb 0 mouatky Tepamii g0 1,7
MKMOIb  Ha 4-# nenb 1 Tta 1,5 Mkmons uepes 25 +1 aui micis BBC/ICHHS JIIKAPCHKOTO 3acoby
Onkacnap. L1i pesynstatv € moniGuumu 10 OTPHMaHHX B Ipyni HaTHBHOI L-acniaparinazu E. coli.

Indopmattis moxo GesnoniitHoil BHKMBaHOCT (BIIB) nauicuTiB 3 rpyn otpumanms JiKapebKoro 3acoby
Onkacriap Ta HatuBHOT L-acnaparinasu E. coli waBenena B Tabauui 2, awmsaitnom pocnimkenns

CCG-1962 ne Gyna nepenbauena ominka pi3HuLi mokasuukis BITB.

Tabsmus 2: IokasHuku BIKUBaHHS 6e3 10/TidH (BBIT) gepes 3, 5 Ta 7 pokis (Jocaimkenns

CCG-1962)
Omnxkacnap HartuBna L-acnaprinasa
E. coli

3-piunwuii pisens BBII, % 83 79

(95% D) (73, 93) (68, 90)
5-piunmuii pisens BBIT, % 78 73
(95% AI) (67, 88) (61, 85)
7-piunmii pisens BBIL,, % 75 66

95% M) (63, 87) (52, 80)

B nocnimxenni CCG-1962 waituactimmmu no6iunumu peakuismu Oynu iHdekuii, BKIIOYHO 3 aBOMA
3aTPO3JIMBHMH JULS JKUTTS iH(eKUisMH (Y OHOro MamieHTa 3 KOKHOT 3 rpyn). B uinomy, yacrora ta tun
100iYHNX peakuiii crymens 3 Tta 4 Oynu onHakoBuMH B 060X rpynax. Y BOX namieHTiB 3 rpynu
3aCTOCYBaHHS JIIKapCchKOro 3acoby OHKacmap po3BHIHCH ajepriuni peakuii B nepioa dasu Bigkiazenoi
inTeHcuikauii Nel (anepriuna peakuis 1 CTYNEeHs Ta KPOTHUB'SHKA 3 cTynens).

Byno npoeenene ninoTHe nochimKeHHs 3 BKIIOUYEHHSM NAUIEHTIB i3 MOMAHO BCTAHOBJEHMM iarHO30M,
BikoM Bix 1 1o 31 poky , 3 BHCOKHM pusukoM I'JIJI B-knitun nonepeuukip (Jlocnimxenns AALLG
Bouo 6yno nposenene, sk Bikpute, kKoHTposBOBaNE, PaHOMI30BaHE MOCIIKEHHS AAf Al
JOCIII/IKYBAHOTO 3ac00y MErnIb0BaHOT acnapariHasu Ta Jlikapcekoro 3acoby Onkacna
GaraToKoMIoHeHTHOI XiMioTepanii B nepurid ninii nikyBanus nauienris 3 [J1J1. Kpugepi
snefikouuTis Oynu: a) Bik 1-10 pokie: KinbkicTs neiikowmTia >50 000/m1; ©) Bik 10-30 3)
BMICT JI€HKOLMTIB; B) mpoBeseHHs TONEpeIHROT  KOPTHKOCTEPOIAHOT Teparil: | 6§
nedkoumtis. He Bkmowanu nauientis, ski paniue OTPHMYBAIIH IIHTOTOKCHTRY
BHHATKOM KOPTHUKOCTEPOIZliB Ta iHTPATEKATBHOTO BREICHHS "IHFT?E?‘@H!;. B wino

i

g i -:—-a..._...,,_‘ HE W -
i rr yd\,;\_jg E; ; :3#...; ﬂ"i .‘S\"! S
i

12




BKJIFO4EHO 166 mauientis; 54 nauieutis 6y10 paHaoMizoBaHo j10 TPYIH OTPUMAaHHS JiKapcbKOro 3acoby
Onkacnap no3or0 2500 MO/M? miomi noeepxui Tina tTa 111 nauiedris — o TPYIK A0CAIKYBAHOIO
3ac00y MEeruabOBaHOI acraparinasu . OHkacnap BBOIMIM BHYTPilIHBOBEHHO B 1031 2500 MO/M2 TI101I]
MOBEPXHI Tina B dasax iHmykuii, KOHCOMAauii, BiAknaneHoi inTencudikauii Ta $a3i npomixHoT
M ATPUMYIOHOT Tepanii namieHTam i3 BHCOKMM pusnkom I'JUL, siki otpumysaiu Mi/ICHIeHY Teparito 3a
npotokosiom bepnin-Opankdypr-Mioncrep. Kinbkicrs nauientis s IPYTIl 3aCTOCYBAHHS JIIKAPCHKOro
3aco0y OHkacmap 3 HeraTHBHUM CTaTYCOM 3a MiHIMaJILHUM 3aTHIIKOBUM 3axBoprosBanHsaM (M33) (<0,1%
JICAKEMIYHHX KIITHH Yy KICTKOBOMY MO3Ky) 29-if 1eHb IHIYKIHHOT hasu cranoemia 80% (40/50). Ticas
4-x pokie nokasuuku BIIB Ta 3aranboi BKHMBAaHOCT (3B) B rpyni 3actocyBanns NiKapehKOro 3acoby
Oukacniap cranosumn 81,8% [95% Al 62,9-91,7%] ta 90,4% [95% AT 78,5-95,9%] sianosigno. B
LIJIOMy, B TpyIi 3acToCyBaHHSA jikapebkoro 3acoby OHKacnap 4acToTa BHIAIKIB peakuii migBuieHOT
YYTJIHBOCTI, HE3AIEKHO Bijl CTYTEHS TSDKKOCTI, cTaHOBMIa 5,8%, aHadiNaKTHYHMX peaKiii — 19,2%, a
naHkpeatuty — 7,7% Yactora Bunaakis ¢peGprisHoi HEeHTponeHii cTyneHs 3 Ta BUIe CTaHOBMIA 15,4%.

lle ne 3aBepene nocnimkenns DFCI 11-001, sixe mpoBoauts IncTuTyT paky Hana-®apbep (DFCI), ¢
AKTMBHO ~ KOHTPOJLOBAHMM, — PaHIOMI30BAaHHM, GaraTOLEHTPOBMM  IOC/iTKEHHSM pe3ynabTaTis
3aCTOCYBaHHS JOC/IKYBAHOTO MPOAYKTY MErHIbOBAHOT acriapariHa3u y nopieuaumi 3 pe3ysibTaTaMu
34CTOCYBaHHA Nlikapcbkoro 3acofy Oukacrap, B Tepanii jaiteit Ta migmiTkiB Bikom Big 1 mo 22 POKIB 3
LIOMHO BCTaHOBIEHMM aiarHosom ['JIJ1, ski OTPUMYIOTH XiMioTepanito B 38'a3ky 3 I'JIJI 3a [IPOTOKOJIOM
DFCI. 3aranom, 6ys10 panzomizosano 239 NauieHTiB, 237 3 SKUX OTpUMYBaIH JOCTIUKYBaHM#H 3aci6 (146
HOJIOBIKIB Ta 91 kiHka), 3 Hux 119 nauieHTis (115 3 niaruozom I'JUJT) orpumysaiu Onkacnap, no 2500
MO/M2. 3aci6 BBomunH B dasi innykuii ( 7-i geuns) i nagani HEPE3 KOXKHI 2 THHKHI, IPOTATOM, B I1i10My,
30 rTwkuie nicngingykuiinoi Tepamii. Pammomizauio nauieHTie 6yn0 crpatudikoBaHo 3a PH3HKOM
(cTaHnapTHHIY/BUCOKMIT/ yKke BUCOKHiL pu3KK), sk B-knitunnoi, Tak i T-kmithemoi TJUL Kinskicts
NALIEHTIB 3 I'PYNH JiKapchKOro 3aco0y Owkacnap 3 uusekuM M33 micis IHIYKUiiHOT asu (<0,001
KJIITHHH, 0 HANA0THCS BUABJICHHIO) Ha 32-H aeHb craHoBuio 87,9% (80/91). OnHopiuna yactora BIIB
cranoBuia 98,0% [95% JII: 92,3; 99,5]; oaHopiuna 3B cranosuna 100% [95% Hl: 100; 100] B nanomy
JIOCITIKEHHI.

layicumu 3 /U1, y saxux cnocmepizanucey peaxyii niosuwenoi wymnueocmi do namuenoi L-acnapazinasu
E. coli

Y LiecTH BIIKPHTHX JOCTIUKEHHSX OLIHIOBAIH PE3YJIbTAaTH 3aCTOCYBAHHS JIIKapChKOro 3acoby Onxkacrnap
B 3B'A3KY i3 PELMIMBHUM/pedPaKTEPHHM reMAaTONOrYHHM 3aXBOPIOBaHHAM. B xoni uux pocnimkens, B
Loy, 94 nauientu 3 giarsozom ['JUT Ta kiiHiunom0 JIEPrivHOIO PEaKIicio Ha HATUBHY L-acnaparinasy
E. coli B anamuesi otpumysanu Onkacniap. OauH nauieHT oTpumyBas Onkacnap B go3zax 250 Ta 500
MO/m? nnomi TNOBEPXHi Tina, BHYTpiluHbOBeHHO. Petra namieHTis OTPHUMYBaJIH 3acib B 1031 mo 2000 abo
2500 MO/m’ mnowi TIOBEPXHI Tijla, BHYTPIilUHEOM'S30B0 260 BHYTPilIHBOBeHHO. [TatienTu OTPHMYBAJIH
Onkacrap i3onboBano abo B ckmani 0ararokOMIoHeHTHOT XimioTepanii., B uijioMy, B m0'aTH
MOCIIDKEHHAX, JaHi SKUX Byio TNpOaHali30BaHo, y 65 mnauieHTiB, ski orpumyBasii OHkacnap, 3a
KpUTepieM Ha#Ginbmoi TepaneBTHuHOT Bimmosii MPOTATOM  YCHOTO JIOC/I/DKEHHS, MOBHY peMiciio
crocrepiranyd y 30 mnauicuris (46%), uactkoBa pemicis y 7 nauientis (I1%) Ta remaronoriuue
NoKpalenns y 1 nauienta (2%). B inmomy JOCTIiLKeHHI, 10 sKoro 6y10 BKmoueHo 29 nauientie 3 TJLI
Ta PEAKLIEIO TiABHIIEHOT Yy TIHBOCT, AKi oTpumyBajii OHKacIap, OLiHIOBAIN BiNOBiNL B THAYKIiHHi
dasi y 11 naujentie. 3 Hux 3 namienTy (27%) nocsrnu noeHoi pewmicii, 1 namient (9%) — uactkoBoi
pemicii, 1 mauient (9%) — remaronoriunoro fokpauienns Ta y 2 nauientie (18%) cnocrepiranu osmaxu
TepaneBTHYHOI epekTHBHOCTI. TepaneBTHuHy C(EKTHBHICTh BU3HAYAH, SK KIiHIYHe MOKPALLEHHSA, AKe
HE BIANOBIJANO0 KPHTEPIAM iHIIOrO MO3HTHEHOIO pesyibTaty. B mepion dasu niarpumyrouoi Teparmii
Oyu10 ouineno naui 19 nauientis, 3 sxkux 17 nauienrie (89%) mocarnau noxoi pemicii, y 1 nauienra (5%)
CTIOCTEPIrajli 03HAKM TePaNeBTHYHOT eeKTHBHOCTI.

5.2 ®apmakokiHeTHYHi BAACTHBOCT]

B nocnimxenni CCG-1962 CEpe/lHs aKTMBHICTh acnapariHasu gocsrana Mdw
MO/mn Ha 5-i pens nicns in'ekuii. Cepennst TpuBanicTs mepioay Hanipku
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in'ekuii cranosuaa 1,7 106w, a nepioay HaNiBRMBEICHHS — 5,5 6. Ilokasuuku o6'emy posnoniny micms
AOCATHEHHS JMHAMIYHOI piBHOBaru Ta KJIIPEHCY, 3TiIHO 3 OLIHKOIO, CTAHOBMIIM 1,86 n/m? Ta 0,169 n1/m?
Ha 100y, BiIIOBITHO.

B nocnizxenni AALLO7P4 ®K napamerpu micns OAHOPA30BOr0 BBeAEHHA J03u 2500 MO/Mm? B/B B
HAYKUiHHIE dasi pospaxoByBanu meromamu Hekomnapt™MeHnTHoro @®K ananizy, i3 BHKOPHMCTaHHAM
TOCITIIOBHO OTPMMAHHX 3Pa3KiB L1a3MH KpOBI, pe3ynbTatd HaeleHi B TaGuuui 3 (auB. posmin 5.1).
Busisiena Tennenuis no mwkunx smauens Coa, ta AUC nikapeepkoro 3acoby OHKacmap y 4oIIOBiKiB,
nawieHTis i3 6inpmmm IMT Ta nmauientis Bikom >10 pokiB. B imnykuiiiniii ¢asi, nicas B/B BBemeHHs
nikapebkoro 3acoby Onkacrap B 103i 2500 MO/m?, akTHBHICTB aciaparinasu cTaHOBHMIA >0,1 MO/mn ta
36epiranack npotsirom jio 18 aHiB micna BBeeHHs ¥ 95,3% nauieHris.

Tabauns 3: Papmakokinernuni NapaMeTPH NicJisi 0IHOPA30BOI0 B/B BBE/IEHHS JIKAPCHKOI0
3acoby Omnkacnap B 103i 2500 MO/M? naomi noBepxHi Tina B iHAykuiinii ¢asi (N=47;
Hocainxenns AALLO7P4)

@K napamerpn Cepenne Apupmernune (CB)
Cmax (MMO/min)* 1638 (459,1)

Thmax (rop.)* 1,25 (1,08; 5,33)"
AUC«(MMO*g06a/ma)* 14810 (3555)

AUCy» (MMO-x06a/ma)’ 16570 (4810)

ti2 (106a)’ 5,33 (2.33)

CL (s/n06a)’ 0,2152(0,1214)

Vss (1) 1,95 (1,13)

* N=47 nauienis, Jani SKMX NpUAaTHI 1is aHaizy.
" meniana (10%, 90* npouenTin).
" N= 46 nauienTis, 1ani skux npuaatHi s aHanizy.

B nocnimxenni DFCI 11-001, oninky akTuBHOCT acnaparinasi 3/iHCHIOBAIIN TIic/3 OHOPA30BOTO B/B
BBEJICHHs JliKapchkoro 3acofy Onkacnap B 1031 2500 MO/a? TUIOLLI NOBEPXHi Tina B dasi inaykmii Ta
depe3 KOXHI /1Ba THXKHI MPOTSroM michsiHayKuiiHoi dazu (muB. pozzin 5.1). Iporsirom IHAYKUiiHOT
a3y axTuBHiCTH acnaparinasu cranosuwia >0,1 MO/Mi Ta 3bepiranace y 93,5% nauientis npotsirom 18
AHIB micns  BBegeHHs. IIpoTarom MICAAHAYKUIHHOT da3u  MiniMaibHa (HalHWXKYa) AKTHBHICTB
acrapariHasu Ha pisni nonaa 0,4 MO/mn 36epiranacs y 100% nauientis Bix 7 Tiwxns 10 25 Tkns. L
Pe3yJIbTaTH CBif4aTh Mpo Te, mo kouu OHKAcmap BBOAATH B 1031 2500 MO/mu IUIONIi MOBEPXHi Tina
0AHOpa3oBo abo GaraTopas’oBo 4epe3s KOXKHi JIBA THXKHI, KIiHIIHO 3Ha4Yylla aKTUBHICTh acrapariHaszu
30epiraeTbes NpoTAroM ychoro IHTEpBaJly M BBEIEHHAMH (TOGTO, MPOTATOM JIBOX THIKHIB).

IlaienTn i3 moiiHo BeranoBneHnm aiarnozom TJLJ OTPUMYBAITH OJHY B/M iH'€KLIIO NikapchKOro 3acoby
Onkacanp (2500 MO/M? miomi nosepxHi Tina) abo HaTHBHY acnaparinasy E. coli (25 000 MO/u? M0
MoBepXHi Tina), abo Erwinia (25 000 MO/M? mwiowi nosepxHi Tina). Ilepion HamiBBMBemeHHS
MiKapeskoro 3acoby OHkacmap 3 Iuiasmu KpOBI OyB CTATMCTMYHO BipPOTiZHO JOBIIMM (5,7 nuiB) Hix
NepioJl HaNiBBHUBEIECHHS HATHBHOI acnaparinasu E. coli (1,3 no6u) ta Erwinia (0,65 no6wu). Heraiina
KIITHHHA 3arubens JeHKeMiYHMX KIITHH in Vivo, BH3HaueHa (IYOPECLEHTHHM 3abapeieHHSM
posaminom, GyJ1a 0/IHAKOBOIO MiCIis BBEICHHS YCiX TpboX mpenapatis L-acriaparinasu .

Iauienrn 3 T'JIT 3 kinbkoma pemauBamu oTpumyBaii abo Onkacnap, abo HaTHBHY acmaparinasy E. coli
1A Hac Kypey iHaykuiiiHof Teparrii. Onkacriap BBOHIH B/M B 1031 2500 MO/M? ruiomwi TIOBEPXHI Tijia Ha
1-# Ta 15- nens inpyxuii. Cepennili nepion HamiBxuTTS JIKapebKoro 3aco0y OHKacnap cTaHOBHB 8 116
Yy nauicHtie 6e3 peakuii MiABHIIEHOT YyTIHBOCTI (AUC 10,35 MO/mn/no6y) ta 2,7 no6u Y MaLieHTIB 3
peakuiero ninsumenoi vyrmsocti (AUC 3,52 MO/mn/no6y).

OcobuBi Kareropii nauicnris
J13aliHOM KOHTPOIBOBAHMX NOCIIIKEHb HE Oyna nepenbauena odiuiiina ouiﬁﬁéf-5 :
BJIACTMBOCTEH JIiKapchkoro 3acoBy OHKacTiap mpH BBeleHHI 0coGIUBMM Kb;fe’ropfi_f
pesynbTataMM  TOIMYJISUidHOT  hapMaKOKIHETHYHOT  OLliHKK Kapehkoro  3aco0yi - OHkaciia
TPyHTYBanach Ha NaHuX nociimkxens AALLO7P4 (s/B), DFCI- 1“%991'{8@4&&&%{13@:\(\B/M),
|EPEXNAL BIPHIW] %
14 h




BCTAHOBIEHO, W0 KIipeHc (niHifinuil Ta HaCHYyBaHWH) 3pocTaB NpUOGIHIHO NPOMOPUIAHO  rIoLI]
MOBEPXHI Tina, a 3pocTaHHs 06'eMy posnofity Gyno Ginbur mponopuiinuM 10 o MIOBEPXHI TiJjia.
Cratuctvuno Biporinsa pisauus K XapaKTEPUCTHK TMPH BBCJACHHI YOJORIKAM T4 KIHKAM 3a
PE3yAbTaTaMK UBOrO aHal3y ifeHTHdikoBaHa He Gyia.

Brumme HMpkoBoi Ta neuinkoBoi HepocTaTHOCTI Ha MK XapaKkTepHCTHKH JIKapChKoro 3acoby Onkacniap
He ouUiHIoBaNH. OCKiNbKH neracnapraza € OLIKOM 3 BHCOKOIO MOJIEKY/IAPHOK) Macol0, BOHA He
BHBOJ/IMTHCS. HHPKaMH, OTXKe 3MiHY (apMaKoKiHeTHuHMX XapakTCPUCTHK [IPH BBEJCHHI JiKAPCHKOTO
3aco0y Onkacnap naiieHram iz HHUPKOBOIO HEOCTATHICTIO HE OYiKyIOTh.

Ockinbku nporteonituuni GepMenTy, BiamOBiNATLHI 32 MeTalo1iuHe TIePeTBOPEHHS JIIKAPCHKOro 3acoby
Omnkacnap, npeacraeneni YCIX TKaHMHAX, TOYHA POk TIEYIHKH HeBiOMa; MEHIIE 3 THM, He OHIKYIOTh,
IO MNOripUIEHHs NEYiHKOBMX (BYHKLiH CTAHOBHTMME KiiHidmo 3HauyIy npobsieMy I1pu 3acTOCYBaHHI
JliKapeLKoro 3acoby OHkacrap.

Jlani mono nauienTiB nitHLOrO BIKY BiZCYTHI.
5.3 laui qoxainiuEnx gocaimkens 3 Geznexn

dapmakokiHeTHYHa/hapMakoaMHAMIYHA TOKIiHIYHA NOPIBHAHHICTB IBOX JIIKApChKUX hopM JIKapchKOro
3aco0y Onkacmap, posumHy s iH'ekuil/ingysii Ta mopouwky s IPHTOTYBAaHHS PO34HHY, Oyna
TMPONEMOHCTPOBAHA Ha cobaKax NPH OHOPa3OBOMY Ta GaraTopasoBomy BHYTPIIIHLOBEHHOMY BBE/ICHHI
no3u (500 MO/kr). Hmxkueszasnaueni pociimkeHHs OynM npoBeleHi i3 BHKOpHCTAHHAM niKapceKol
dopmu posunn s in'ewiit/indgysii.

["ocTpa ToKCHUHiCTE

Jlnwe nyxe Bucoki no3u neracnaprasu, TIpH OZIHOPa3’OBOMY IHTpanepiTOHeATBHOMY BBEICHHI MMIIAM
(25 000 — 100 000 MO/kr mack TiNa) BUKITHKAIK 3arubens 14% ycix TBapUH, AKUM BBO/1MIHM 3acil. [1pu
BBCJIEHHI TaKUMH K J103aMH CIIOCTEPIralM IenaTtoTOKCHYHICTE HM3BLKOIO CTYNEHS THAXKKOCTI.
Hebaxanumu peakuismu 6yiu sHmskeHHs Macy TiJIa, NLIOEPEKIIis Ta 3MEHIICHHS AKTMBHOCTI. 3HMKEHHS
MaCH CeJIe31HKM MOKe OYTH 03HAKOIO IMYHOCYIIPECHBHOIO e(eKTy 3acofy.

I mypw, i cobaku 106pe nepenocum fieracraprasy np1 OHOpa3’OBOMY BHYTPIllTHLOBEHHOMY BBEICHHI B
Ao3ax 10 500 MO/kr macu tina.

ToxcuunicTs 11pu 6araropazoromy rreneuui

Y 4-TwxkHeBOMY HoOCTimKeHHI, TNpH iHTpanepiToHeaIbHOMY BBe/eHHi neracnaprasu uypam B 1o3i 400
MO/xr/no6y, criocrepiranm 3umkenHs cnoxuBaHms KOpMy Ta MacH Tijla y [OPIiBHSHHI i3 NOKA3HUKAMH B
KOHTPOJIBHIN rpyi.

Y 3-MmicsuHOMY noCIIimKeHH, TNpH  IHTpanepiToHealbHOMYy aGo BHYTPIiLIHBOM'S30BOMY  BBE/ICHHI
fieracnaprasi MuLam B 71031 10 500 MO/kr, cnocTepirani He3HauHi renaTOKTITHHHI 3MiHK TiIbKH TIpH
IHTpallepiTOHeaIbHOMY BBE/ICHH] HAHGLIbIIOT 203K,

Tumuacose npurnivenns 36inbmenss Macy Tina ta THM4aCOBE 3HWXKEHHS 3arallbHOrO BMICTY JIHKOLMTIB
croctepirany y cobak, SKMM BBOIMIH neracnaprasy B n03i 1200 MO/kr, onun pa3 Ha THKIICHb,
MPOTArOM JBOX TWXKHIB. Y OIHOIO 3 HOTMPLOX COGAK BHSBWIM 36LIbIICHHS AKTMBHOCTI TJIyTamar-
nipyBaTTpaHCaMiHa3H y cHpOBATL KpOBI.

ImMyHOreHHicTE —
ImMyHOreHHa BinnoBiAL He Gyna BusBIeHa B 12-TiokHeBOMY Jl0CHTikeHHI Ha MuIax, axu@%qﬁ
BBO/IMIIH OZIMH pas Ha THXK/CHD B 1031 10,5 MO/TBapuna, BHYTPIlIHBOM'30B0 ab0 iHTpa/

Penponykruena TokcHunicTs
Jocnimxenns PENTOAYKTHBHOI TOKCHYHOCTI Teracnaprasu He IPOBOIHIIH.
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B jociigkenHsx emMOpiOTOKCHYHOrO BIIMBY L-acnaparinasn BusB/IEHI CBiI4EHHS TepaTOreHHOro
BIUIMBY MPH BBEJICHHI wiypam 3 6 no 15 pgens BaritHocTi, piBeHb BIZICYTHOCTi OYEBMIHOTO edeKTy
(NOEL) sa TteparorenHum BmmmBom cranoBue 300 MO/kr, IPH  BHYTPIIIHLOBEHHOMY BBE/ICHHI.
BuyTpilunbopenHe BBeseHHs kpoimkam B 103i 50 a6o 100 MO/kr y 8 ta 9 nmui BaritHocTi y
HKUTTE3NATHUX TUIOMIIB BMKJIMKAIWM BPOJLKEHI Baju po3BUTKY; 3HaueHHS NOEL eusisiene He 6yIo.
Muosxunni Banu posBuTky Ta emGpioneranbhi edekty CIOCTEpiraiy npu BBEJEHHI J1iKapehKOro 3acoby
J103aMH B TEPANEBTHYHOMY Aiarna3oHi. JIOCTimKeH s BITHRY Ha $epTHALHICTS Ta NEpH- i MOCTHATANLHMI
PO3BUTOK HE [IPOBOJIMIIH.

KaHneporenuicTs, MyTareHHicTs, hepTHIBHICTS
JloBrorpusani jpocmimkenus KaHLIEPOreHHOrO BIUIMBY Ta JOCTIIKEHHS BIUIMBY T€racrapra3u Ha
(epTHIIBHICTL TBAPHH HE NPOBOIHIIH.

Myrarennuii BruMB neracnaprasu B Tecti Eiimca i3 BHKOPHCTAHHAM wTaMiB Salmonella typhimurium
BHUSBJICHUH He OyB.

6. PAPMALEBTUYHI XAPAKTEPUCTHKH
6.1 Ilepenix nonomixHHX peyoBHH

Harpito rinpodocdar, renrarinpar (aurigpar)
Harpito murinpodocdar guriapar

Harpiro xsiopua

Caxapoza

Hatpiro rizpoxenn (s kopurysanns pH)
Kucnora xnopucrosossesa (171s1 KopuryBaus pH)

6.2 Hecymicuicrs

Lleii nikapcrxuit 3aci6 ne cin amimyBartu 3 iHwmMy NiKapChKUMH 3aC00aMH 33 BHHATKOM BKA3aHHX y
po3ini 6.6.

6.3 Tepmin npusarnocri
3 poku.

Bingnosnenu# po3unn

Ximiuna Ta ¢ismdHa cTabimbHICTE TOTOBOrO pO3YHHYy OyJO0 IPOAEMOHCTPOBAHO IIPH
Temreparypi Hmkde 25°C nporsaroM 24 rojauH. 3 TOYKH 30py MiKpO6ioJIOriuHOl YHCTOTH, SKIIO
METOI BIJHOBICHHS HE BHKIIOYAE PH3MK MiKpOBIOIOTiHHOrO 3a0py/IHEHHS, MPOAYKT CIij
BHKOPHCTAaTH HeraiHo. SIKio npenapar He BUKOpHCTAHMI HeraiHo, BiNOBITAIBHICTE 33 TepMiH
Ta yMOBH 30€piraHHs BiIHOBICHOTO PO3YHHY HECe KOPHCTYBaY.

Po3Benenwmii po3unn
XimivyHa Ta izuyna cTabiIbHICTE rOTOBOTO po3uHHY OyJ0 MPOJEMOHCTPOBAHO MPOTSTOM 48
TO/IMH IIpH 30epiranni npu Temueparypi 2°C — 8°C. 3 Touku 30py MiKpoOiOJIOriYHOI YHCTOTH,
NPOAYKT ~CJIJI BHKOPHCTAaTH HeraiiHo. SIKmo mpenapar He BHUKODUCTAaHMH HeraiHo,
BI/IOBIIATBHICTh 33 TEPMiH Ta YMOBH 30epiraHHs BiTHOBJIEHOIO pO34MHY HEce KOPHUCTYyBad, i,
SIK TPaBHIIO, TEPMiH 30epiraHHs He MOBHHEH NEPEBMINYBATH 24 ToJuHH, P4 TeMmIeparypi
30epiranns 2°C — 8°C, 3a BUHATKOM BHIIAIKIB, KOJIH BI/IHOBJICHHS/PO3BeIeH s Oys0 g ileHeHo
B KOHTPO/IbOBAHUX Ta BaJli/IOBAHUX aCENTHIHUX YMOBaX. oy :

6.4  OcobnuBi 3acTepexenns npu 36epiranui

Porens o . g, o

30epirat B XonomuisHUKY (2°C—8°C). o
He samoposysath. !l' EFERTIA
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[Hopmalist 1010 YMOB 36epiranHs PO3YHHEHOrO Ta PO3BEIEHOr0 PO3UHHIB JIKAPCHKOro 3ac00y
HaBeJIeHa B po3jiii 6.3.

6.5 Tun ta BMicT HepBHHHOI yNaKOBKH

®rnakon i3 OesbapsHoro ckia iy I, 3 mpoGkoro 3 XTopGyTHiy, 3aKpUTUH ATIOMIHIEBEM
KOBTIAYKOM JHiameTpoM 20 MM 3 kpuieukoro «flip-offy, sxuii mictuts 3750 MO Ieracrnaprasm.

BwmicT B ynakosu: 1.

6.6 Cneniajibai 3ax011 Ge30eKH NPH TOBOIKEHHI 3 HEBHKOPHCTAHHUM JiKapchKHM 3acobom abo
BLIX0aMH JIiKapcLKOro 3acoly

Le# nixapcbkuH 3aci6 Moxe BHKIMKAaTH NOAPasHEHHs IPH KOHTAKTi. OTe, NPH TIOBOKEHHI 3
NOPOLIKOM JI7Isi BBE/ICHHs 3aco0y HeobXinHa ocobimmBa obepexuicTs. Clil YHHKATH BAMXAHHS napie ta
KOHTaKTY 3i LIKIPOK i CIM30BMMH 0GOJIOHKAMH, 30KpeMa, oueil; y BHIAJIKY IOTPAIUIAHHSA JTIKAPCEKOTO
3acoly B oui, Ha LIKipy abo cIM30Bi 0GOTOHKH, CIIiJ HEraiHO 3MHTH BEIHKOK KUIBKICTIO BOJIM; 3MHUBATH
MIPOTATOM, PUHANMHI, 15 XBHIHH.

Onkacnap Npu3HaveHuit [Uisi BHYTPIIHEOBEHHOTO 260 BHYTPIIIHLOM'S30BOTO BBEICHHS MTICIs
Bi/IHOBJICHHS JTlikapchkoro 3aco0y. Ilepes BBEIGHHSIM HOPOIIOK CJIijl Bi/THOBHTH PO3BEJICHHAM Y
5,2 M1 BoaM A7 iH'eKuiit (TuB. poszain 4.2).

IHCTpYKIIT i3 MOBOKEHHS

1. Ilepconan mMae npoiTH HaBYaHHA IIOAO MOBOKEHHS Ta 33aCTOCYBaHHS JIIKAPCHKOro 3aco0y (AKiHOK
B [1€PiO/ BAriTHOCTI He C/1iJ JOIMycKaTH 10 poGOTH 3 LIAM JKapcbKUM 3acobom).

2. C1ijt BUKOPHUCTOBYBATH aCENTHYHI METOIH.

3 Ciin I0TPMMYBAaTHCh NPOLIE/YP 3 HAIEXKHOTO TOBOKEHHS i3 MIPOTHITYXJIMHHHUMH 3aC00aMH.

4. Ipu poGori i3 nikapcekum 3aco6om OHKacnap peKOMEHIOBAHO KOPHCTYBATHCE OJIHOPa30BHMH
PYKaBHYKaMHM Ta 3aXUCHHM OJATOM.

5: Yce npunanag juis BBeeHHs a60 OYMIIYBaHHS, BKIIOYHO 3 PYKaBHYKAMHM, CJIi1 NOMILIATH Y MillIKK

JUISL CMITTS BUCOKOTO PH3HUKY, JUIS CTIA/IOBAHHS TIPH BHCOKIH TEMIIEpaTypi.

BigHoBnenus

1. Y ¢QuakoH HeoOXigHO nogaTH 5,2 MJI BOAM IS iH'€KIid, KOPUCTYIOYHCE INIIPHIIOM Ta
rOJIKOIO Kanibpy 21.

2. @naxoH c1ij1 06epexHo 06epTaTh ax /10 MOBHOTO PO3YHHEHHS HOPOLIKY.

3. Orpumanuil micas BiHOBIEHHS PO3YMH IIOBHHEH Oyru mnpozopuM, Ge3bapBHUM Ta

BUIBHAM Bil BHAMMHX OKOM CTOPOHHIX BKmoueHb. He ciiix BHKOPHUCTOBYBATH
BI/IHOBJICHHH PO3HHMH Y BHIIAAKY HOTO MOMYTHIHHS a60 yTBOPEHHS ocany. He cTpymrysaru.

4. Po3uuH cii BHKOPHCTATH HpOTATOM 24 TOMHH micis BIIHOBIIEHHS, 30epiraty Ipu
TeMIeparypi Hixue 25°C.

Beenenns

1. Jlikapcwki 3ac00M JUIsl IAPEHTEPAILHOTO BBEACHHS CIIJI OIVIA/IATH HA HASBHICTH YACTOK
IICPE/l BBE/ICHHSAM; BBOJHTH MOXKHA JIHINE NPO30pHH, O0e30apBHHil po3umH, BiTBHME Bij
CTOPOHHIX BKJIIOYEHb.

2 Leii nikapcekuii 3aci6 ci1in BBOAMTH BHYTpIlIHBOBEHHO 260 BHYTPILIHBOM'S30B0. Po3yun—
BBOJIUTH TMOBLJIBHO. oy
Y BMNajKy BHYTpilIHbOM'S30BOT iH'eKIii 06'€M BBEIeHHS He MOBMHEH IIEPEBUIILYB i
miTed Ta migniTKiB 1 3 M1 1718 AOpOCITHX. P '
Y BHDAAKY BHYTPIilIHBOBEHHOrO BBEJCHHS PO3YMH CIIJ pPO3BECTH Y 196},.&" !
XJIOpHAY 15 iH'eK1LIH KoHUEeHTpalieio 9 mr/mi (0,9%) aGo 5% PO3YMHY IIIFOKO3H.




)
Po3Be/ieHHit PO3UMH MOKHA BBOJMTH MPOTATroM | — 2 FOJMH pa3oM i3 BKE po3no4arow iHdysieio
pPO3YMHY HATPiIO XJOpUIy 9 Mr/mi abo 5% posumuy rmokosd. He ciiin BBOAMTH iHuII J1iKapehKi
3acobu Yepe3 OJIHY BHYTPIlIHLOBEHHY CHCTEMY IIiJl 4ac BBEJCHHA Nikapcbkoro 3acofy Omnkacmap
(mmB. po3ain 4.2).

[licns po3BefeHHS PO3YMH CJiJl BBOAMTH HeraiHo. Skuio HeraiHe BBEACHHA HEMOMUIMBE,
po3Besienuit posumH ciin 36epiratu npu temnepatypi 2°C — 8°C npotsrom no 48 roauu (aus.
poszain 6.3).

Vrunizauis

OHKacrnap NMpH3HAYeHHH BHKJIIOYHO UIS OJHOPA30BOro 3actocyBanHs. HeBumkopucTamuit Jlikapchkuid
3aci6 abo BigXoaM caia  YTWII3yBaTH i3 JIOTPMMAHHSM BHMOI HAlLliOHAJILHOTO HOPMATHBHOIO
3aKOHO/IaBCTRA.

7.  BJACHHUK PEECTPAIIIITHOI'O IOCBIYEHHS

Jle Jlaboparyap Cepg'e (Les Laboratoires Servier)

50, pro Kapno (50, rue Carnot)

92284 Cropet cenekc (92284 Suresnes cedex)

®panuis (France)

8. HOMEP (-M) PEECTPAIIMHOIO TOCBIMYEHHS

EU/1/15/1070/002

9.  JIATA IEPIIOIO 3ATBEP/KEHHS / IOHOBJIEHHS A1 PEECTPAIIIMHOI O

NOCBIYEHHSA

Jara nepiuoro 3arsepkenHs: 14 ciuns 2016
JlaTa ocTaHHbOI IEepepeecTparii

10. JATA IEPELJISLY TEKCTY

JeTtansHa iHhopMalis 00 BOTO JiKapchbKOro 3acoby HasiBHA Ha IHTepHET caifTi CBRpOnedcsKOro
areHTCTBa 3 KOHTPOJIIO JIIKAPChKHMX 3acobiB, ajpeca http://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT

Oncaspar 750 U/ml powder for solution for injection/infusion.

P2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains 3,750 Units (U)** of pegaspargase*.
After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

* The active substance is a covalent conjugate of Escherichia coli-derived L-asparaginase with
monomethoxypolyethylene glycol

**One unit is defined as the quantity of enzyme required to liberate 1 pmol ammonia per minute at
pH 7.3 and 37°C

The potency of this medicinal product should not be compared to the one of another pegylated or
non-pegylated protein of the same therapeutic class. For more information, see section 5.1.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Powder for solution for injection/infusion.
White to off-white powder.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Oncaspar is indicated as a component of antineoplastic combination therapy in acute Iymphoblastic
leukaemia (ALL) in paediatric patients from birth to 18 years, and adult patients.

4.2 Posology and method of administration

Oncaspar should be prescribed and administered by physicians and/or health care personnel
experienced in the use of antineoplastic products. It should only be given in a hospital setting where
appropriate resuscitation equipment is available. Patients should be closely monitored for any adverse
reactions throughout the administration period (see section 4.4).

Posology

Oncaspar is usually administered as part of combination chemotherapy protocols with other
antineoplastic agents (see also section 4.5).

Paediatric patients and adults <21 vears
The recommended dose in patients with a body surface area (BSA) >0.6 m? and who are <21 years of
age is 2,500 U of pegaspargase (equivalent to 3.3 ml Oncaspar)/m’ body surface area eve

Children with a body surface area <0.6 m? should receive 82.
Oncaspar)/kg body weight every 14 days.

17

g



ano
For®d g

Adulis >21 years
Unless otherwise prescribed, the recommended posology in adults aged >21 years is 2,000 U of

pegaspargase (equivalent to 2.67 ml Oncaspar)/m? body surface area every 14 days.

Treatment may be monitored based on the trough serum asparaginase activity measured before the
next administration of pegaspargase. If asparaginase activity values fail to reach target levels, a switch
to a different asparaginase preparation could be considered (see section 4.4).

Special populations
Renal impairment

As pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no dose
adjustment is necessary in patients with renal impairment.

Hepatic impairment
No dose adjustment is necessary in patients with hepatic impairment.

Elderly
There are limited data available for patients older than 65 years.

Method of administration
Oncaspar can be given by intramuscular (IM) injection or intravenous (IV) infusion.

For smaller volumes, the preferred route of administration is intramuscular. When Oncaspar is given
by intramuscular injection the volume injected at one site should not exceed 2 ml in children and
adolescents and 3 ml in adults. If a higher volume is given, the dose should be divided and given at
several injection sites.

Intravenous infusion of Oncaspar is usually given over a period of 1 to 2 hours in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given together with an already-running infusion of either sodium chloride
9 mg/ml or 5% glucose. Do not infuse other medicinal products through the same intravenous line
during administration of Oncaspar.

For instructions on reconstitution and dilution of this medicinal product before administration, see
section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Severe hepatic impairment (bilirubin >3 times upper limit of normal [ULN]; transaminases >10 times
ULN).

History of serious thrombosis with prior L-asparaginase therapy.

History of pancreatitis, including pancreatitis related to previous L-asparaginase therapy (see

section 4.4).

History of serious haemorrhagic events with prior L-asparaginase therapy (see section 4.4).

4.4 Special warnings and precautions for use

Traceability e
In order to improve the traceability of biological medicinal products, the name and the batc}h urnbet
of the administered product should be clearly recorded.
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Asparaginase antibodies
The presence of anti-asparaginase antibodies may be associated with low asparaginase activity levels

due to potential neutralising activity of these antibodies. In such cases, a switch to a different
asparaginase preparation should be considered.

Measurement of the asparaginase activity level in serum or plasma may be undertaken in order to rule
out an accelerated reduction of asparaginase activity.

Hypersensitivity

Hypersensitivity reactions to pegaspargase, including life-threatening anaphylaxis, can occur during
therapy, including in patients with known hypersensitivity to E. coli derived asparaginase
formulations. Other hypersensitivity reactions can include angioedema, lip swelling, eye swelling,

erythema, decreased blood pressure, bronchospasm, dyspnoea, pruritus and rash (see sections 4.3
and 4.8).

As a routine precautionary measure, the patient should be monitored for an hour after administration;
resuscitation equipment and other appropriate means for the treatment of anaphylaxis should be
available (epinephrine, oxygen, intravenous steroids, etc.). Oncaspar should be discontinued in

patients with serious hypersensitivity reactions (see sections 4.3 and 4.8). Depending on the severity of
the symptoms, administration of antihistamines, corticosteroids and vasopressors may be indicated as
a counter-measure.

Pancreatic effects
Pancreatitis, including haemorrhagic or necrotising pancreatitis with fatal outcomes, has been reported
in patients receiving Oncaspar (see section 4.8).

Patients should be informed of the signs and symptoms of pancreatitis which, if left untreated, could
become fatal.

If pancreatitis is suspected, Oncaspar should be discontinued; if pancreatitis is confirmed, Oncaspar
should not be restarted.

Serum amylase and/or lipase levels should be monitored frequently to identify early signs of
pancreatic inflammation. Blood glucose levels should be monitored, as impaired glucose tolerance
may occur with concomitant use of Oncaspar with prednisone.

Coagulopathy

Serious thrombotic events, including sagittal sinus thrombosis can occur in patients receiving
pegaspargase (see section 4.8). Oncaspar should be discontinued in patients with serious thrombotic
events.

Increased prothrombin time (PT), increased partial thromboplastin time (PTT), and
hypofibrinogenaemia can occur in patients receiving pegaspargase. Coagulation parameters should be
monitored at baseline and periodically during and after treatment, particularly when other medicinal
products with anticoagulant effects (such as acetylsalicylic acid and non-steroidal anti-inflammatory
medicinal products) are used simultaneously (see section 4.5), or when concomitant chemotherapy
regimen including methotrexate, daunorubicin, corticosteroids is administered. When there is a
marked decrease in fibrinogen or antithrombin III (ATIII) deficiency, consider appropriate
replacement therapy.

Hepatic effects
Combination therapy with Oncaspar and other hepatotoxic products can result in severe hepatic
toxicity.

P M
7 L \‘\
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Caution is required when Oncaspar is given in combination with hepatotoxic products _Qs‘pe}ial]y if
there is pre-existing hepatic impairment. Patients should be monitored for changes in liver function;..
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There may be an increased risk of hepatotoxicity in Philadelphia chromosome positive patients, for
whom treatment with tyrosine kinase inhibitors (e.g., imatinib) is combined with L-asparaginase
therapy. This should be taken into account when considering the use of Oncaspar in these patient
populations.

Due to the risk of hyperbilirubinaemia, it is recommended to monitor bilirubin levels at baseline and
prior to each dose.

Central nervous system effects

Combination therapy with Oncaspar can result in central nervous system toxicity. Cases of
encephalopathy (including reversible posterior leukoencephalopathy syndrome) have been reported
(see section 4.8).

Oncaspar may cause central nervous system signs and symptoms manifesting as somnolence,
confusion, convulsions. Patients should be closely monitored for such symptoms, especially if
Oncaspar is used in association with neurotoxic products (such as vincristine and methotrexate; see
section 4.5),

Myelosuppression

Pegaspargase may cause myelosuppression, either directly or indirectly (by altering myelosuppressive
effects of other agents such as methotrexate or 6-mercaptopurine). Therefore, use of Oncaspar could
increase the risk of infections.

The decrease in the number of circulating lymphoblasts is often quite marked, and normal or too low
leukocyte counts are often seen in the first days after the start of therapy. This can be associated with a
marked rise in the serum uric acid level. Uric acid nephropathy may develop. To monitor the
therapeutic effect, the peripheral blood count and the patient’s bone marrow should be monitored
closely.

Hyperammonaemia

Asparaginase facilitates the rapid conversion of asparagine and glutamine to aspartic acid and
glutamic acid, with ammonia as the shared by-product of both reactions (see section 5.1). Intravenous
administration of asparaginase may therefore cause serum levels of ammonia to rise sharply following
administration.

The symptoms of hyperammonaemia are often transient in nature and can include: nausea, vomiting,
headache, dizziness and rash. In severe cases, encephalopathy can develop with or without hepatic
impairment, especially in older adults, which can be life-threatening or fatal. If symptoms of
hyperammonaemia exist, ammonia levels should be monitored closely.

Contraception

Effective non-oral method of contraception must be used during Oncaspar treatment and for at

least 6 months after Oncaspar discontinuation. Since an indirect interaction between the oral
contraceptives and pegaspargase cannot be ruled out, the use of oral contraception is not considered an
acceptable method of contraception (see sections 4.5 and 4.6).

Sodium content
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, that is to say, essentially
‘sodium-free’.

4.5 Interaction with other medicinal products and other forms of mteractlon

The decrease in serum proteins caused by pegaspargase can increase the tox1c1ty
products that are protein bound.
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In addition, by inhibiting protein synthesis and cell division, pegaspargase can disturb the mechanism
of action of other substances which require cell division for their effect, e.g., methotrexate.
Methotrexate and cytarabine can interact differently with Oncaspar: their prior administration can
increase the action of pegaspargase synergistically. If these substances are given subsequently, the
effect of pegaspargase can be weakened antagonistically.

Pegaspargase can interfere with metabolism and clearance of other medicinal products, based on its
effects on protein synthesis and hepatic function, as well as from its combined use with other
chemotherapy products known to interact with CYP enzymes.

The use of Oncaspar can lead to fluctuation in coagulation factors. This can promote the tendency to
bleeding and/or thrombosis. Caution is therefore needed when anticoagulants such as coumarin,
heparin, dipyridamole, acetylsalicylic acid or non-steroidal anti-inflammatory medicinal products are
given concomitantly, or when concomitant chemotherapy regimen including methotrexate,
daunorubicin, corticosteroids is administered.

When glucocorticoids (e.g., prednisone) and pegaspargase are given at the same time, alterations in
coagulation parameters (e.g., fall in fibrinogen and antithrombin III deficiency, ATIII) can be more
pronounced.

Immediately preceding or simultaneous treatment with vinceristine can increase the toxicity of
pegaspargase. Administration of Oncaspar before vincristine may increase the neurotoxicity of
vineristine. Therefore, vincristine should be given at least 12 hours prior to administration of Oncaspar
in order to minimise toxicity.

An indirect interaction cannot be ruled out between pegaspargase and oral contraceptives due to
pegaspargase hepatotoxicity that may impair the hepatic clearance of oral contraceptives. Therefore,
the concomitant use of Oncaspar with oral contraceptives is not recommended. Another method than
oral contraception should be used in women of childbearing potential (see sections 4.4 and 4.6).

Simultaneous vaccination with live vaccines may increase the risk of severe infections attributable to
the immunosuppressive activity of pegaspargase, the presence of the underlying disease and
combination chemotherapy (see section 4.4). Vaccination with live vaccines should therefore be given
no earlier than 3 months after termination of the entire antileukaemic treatment.

4.6 Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females

Men and women should use effective contraception during treatment and for at least 6 months after
Oncaspar discontinuation. Since an indirect interaction between oral contraceptives and pegaspargase
cannot be ruled out , oral contraceptives are not considered sufficiently safe in such clinical situation.
A method other than oral contraception should be used in women of childbearing potential (see
sections 4.4 and 4.5).

Pregnancy
There are limited data on the use of L-asparaginase and no data on the use of Oncaspar in pregnant
women. No reproduction studies in animals with pegaspargase were performed but studies in animals
with L-asparaginase have shown teratogenicity (see section 5.3). Therefore and due to its
pharmacological properties, Oncaspar should not be used during pregnancy unless the clinical
conditions of the woman require treatment with pegaspargase.

Breast-feeding /f'«:gbﬁ
It is not known whether pegaspargase is excreted in breast milk. Based on its pharmac;;[@g}*ggifg—élﬁ s
properties, any risk to the breast-fed newborns/infants cannot be excluded. As a precaigti(ix/la’ry measure;;
breast-feeding should be discontinued during treatment with Oncaspar and should ndt.be festarted:,
until after discontinuation of Oncaspar. HERT R AL/ AT
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Fertility
No studies investigating the effect of pegaspargase on fertility have been performed.

4.7 Effects on ability to drive and use machines

Oncaspar has a major influence on the ability to drive and use machines. The following adverse
reactions have been reported in patients treated with Oncaspar along with other chemotherapy
medicinal products: somnolence, confusion, dizziness, syncope, seizure.

Patients should be advised not to drive or operate machines while receiving Oncaspar if they
experience these or other adverse reactions which can impair their ability to drive or operate machines
(see section 4.4).

4.8 Undesirable effects

Summary of the safety profile

The adverse reactions described in this section are derived from studies data and post-marketing
experience of Oncaspar in ALL patients. The safety profile is based on randomised, controlled,
prospective, open label multicentre studies using Oncaspar at a dose of 2500 U/m? administered
intravenously as a comparative treatment (studies DFCI 11-001 and AALLQ7P4). In addition,
Oncaspar studies using the intramuscular route of administration (studies CCG-1 962 and CCG-1991)
were also considered to determine the safety profile (see section 5.1).

The most common adverse reactions with Oncaspar (observed in at least 2 studies with a frequency of
>10%) included: alanine aminotransferase increased, aspartate aminotransferase increased, blood
bilirubin increased, activated partial thromboplastin time prolonged, hypertriglyceridaemia,
hyperglycaemia, and febrile neutropenia.

The most common, severe adverse reactions with Oncaspar (graded 3 or 4) observed in studies

DFCI 11-001 and AALLO7P4 with a frequency of >5% included: alanine aminotransferase increased,
aspartate aminotransferase increased, blood bilirubin increased, febrile neutropenia, hyperglycaemia,
lipase increased, and pancreatitis.

Tabulated list of adverse reactions

Adverse reactions and their frequencies are reported in Table 1. Frequencies are defined by the
following convention: very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to
<1/100), rare (>1/10,000 to <1/1,000), very rare (<1/10,000) and not known (cannot be estimated from
the available data). Within each frequency grouping, adverse reactions are presented in order of
decreasing seriousness.

Table 1: Adverse reactions reported with Oncaspar therapy

MedDRA standard

Adverse reaction
system organ class

Infections and infestations | Common: Infections, sepsis

Very common: Febrile neutropenia
Blood and lymphatic

system disorders Common: Anaemia, coagulopathy

Not known: Bone marrow failure

: Very common: H ensitivi icari i i
rrvarie sysfonn dineders ery ypersensitivity, urticaria, anaphylactic reaction

Not known: Anaphylactic shock.

Very common: Decreased appetite, hyperglycaemia

Metaboli d nutriti = . :
B Common: Hyperlipidaemia, hypercholesterolaemia

disorders N = : e
Not known: Diabetic ketoacidosis, hypoglycaemia P
Psychiatric disorders Not known: Confusional state VAP =Tz TN
Common: Seizure, peripheral motor neuropathy, syn¢ope™ 7 2N :
Nervous system disorders | Rare: Posterior reversible leukoencephalopathy syndreni¢ ,,_ 4l.7g =)
1 TAK L

Not known: Somnolence, tremor* ¢
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Very common: Embolism**

sl amdns Common; Thrombosis***

Not known: Cerebrovascular accident, haemorrhage, superior sagittal sinus
thrombosis

Respiratory, thoracic and

B ; Common: Hypoxia
mediastinal disorders R P

Very common: Pancreatitis, diarrhoea, abdominal pain, nausea

Gastrointestinal disorders | Common: Vomiting, stomatitis, ascites
Rare: Pancreatitis necrotising, pancreatitis haemorrhagic
Not known: Pancreatic pseudocyst, parotitis*

Common: Hepatotoxicity, fatty liver

b ik Haarr Rare: Hepatic necrosis, jaundice, cholestasis, hepatic failure
Skin and subcutaneous Very common: Rash
tissue disorders Not known: Toxic epidermal necrolysis*

Musculoskeletal and

I ) Common: Pain in extremities
connective tissue disorders

Renal aslwinary Not known: Renal failure acute*

disorders

General disorders and

administration site Not known: Pyrexia

conditions
Very common: Weight decreased, hypoalbuminaemia, alanine
aminotransferase increased, aspartate aminotransferase increased,
hypertriglyceridaemia, blood fibrinogen decreased, lipase increased,
amylase increased, activated partial thromboplastin time prolonged, blood
bilirubin increased

Investigations

Common: Prothrombin time prolonged. international normalised ratio
increased, hypokalaemia, blood cholesterol increased, hypofibrinogenaemia,
gamma-glutamyl transferase increased

Not known: Blood urea increased, anti-pegaspargase antibodies, neutrophil
count decreased, platelet count decreased, hyperammonaemia

* Adverse reactions observed with other asparaginases in the class

**Cases of pulmonary embolism, venous thrombosis, venous thrombosis limb, and thrombophlebitis superficial
were observed in DFCI 11-001

***[ egend: CNS thrombosis

Description of selected adverse reactions
The following adverse reactions have been observed in association with asparaginase therapy.

Although they have not been specifically associated with the use or pegaspargase, they may occur with
the use of Oncaspar:

Blood and lymphatic system disorders

Oncaspar can cause mild to moderate myelosuppression, and all three blood cell lines can be affected.
About half of all serious haemorrhages and thromboses affect cerebral vessels and can lead to e.g.,
stroke, seizure, headache or loss of consciousness.

Nervous system disorders A* ‘p € ¥

Oncaspar may cause central nervous system dysfunctions manifesting as convulsions, z}nd Les
frequently confusional state and somnolence (mildly impaired consciousness). J
In rare cases, a reversible posterior leukoencephalopathy syndrome (RPLS) may occu

In very rare cases, mild tremor in the fingers has been described.
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Gastrointestinal disorders

About half of patients develop mild to moderate gastrointestinal reactions such as loss of appetite,
nausea, vomiting, abdominal cramps, diarrhoea and weight loss.

Acute pancreatitis can occur commonly. There have been isolated reports of formation of pseudocysts
(up to four months after the last treatment).

Haemorrhagic or necrotising pancreatitis occurs rarely. One case of pancreatitis with simultaneous
acute parotitis has been described with L-asparaginase treatment. In single cases, haemorrhagic or
necrotising pancreatitis with fatal outcome has been reported.

Serum amylase can rise during and also after the conclusion of Oncaspar therapy.

Renal and urinary disorders
Acute renal failure may develop in rare cases during treatment with L-asparaginase-containing
regimens.

Skin and subcutaneous tissue disorders
Allergic reactions can manifest on the skin. One case of toxic epidermal necrolysis (Lyell‘s syndrome)
has been described in association with L-asparaginase.

Endocrine disorders

Alterations in endocrine pancreatic function are observed commonly and are expressed mainly in the
form of abnormal glucose metabolism. Both diabetic ketoacidosis and hyperosmolar hyperglycaemia
have been described, which generally respond to administration of insulin.

Metabolism and nutrition disorders

An alteration in serum lipid levels was observed and changes in serum lipid values, in most cases
without clinical symptoms, are very common.

A rise in serum urea occurs regularly, is dose-independent and nearly always a sign of pre-renal
metabolic imbalance.

General disorders and administration site conditions
Pyrexia can occur after the injection, which usually subsides spontaneously.

Immune system disorders
Specific antibodies to pegaspargase have been detected; uncommonly they were associated with
hypersensitivity reactions. Neutralising antibodies reducing clinical efficacy were also recorded.

Hypersensitivity reactions to Oncaspar, including life-threatening anaphylaxis, angioedema, lip
swelling, eye swelling, erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and
rash, can occur during therapy (see sections 4.3 and 4.4).

Hepatobiliary disorders

Alteration of liver parameters is common. A dose-independent rise in serum transaminases, and serum
bilirubin is commonly observed.

Fatty liver can be observed very frequently. There have been rare reports of cholestasis, icterus,
hepatic cell necrosis and hepatic failure with fatal outcome.

Impaired protein synthesis can lead to a decline in the serum proteins. There is a dose-independent
decrease in serum albumin in the majority of patients during the treatment.

The types of adverse reactions with Oncaspar are similar to those observed with native n/()/rlf/apggyla_ggg

L-asparaginase (e.g., native E. coli asparaginase). i \»"_;*?g' . v
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Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important.

It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system
listed in Appendix V

4.9 Overdose

Cases of accidental overdose have been reported with Oncaspar. Following overdose, increased liver
enzymes, rash and hyperbilirubinaemia have been observed. There is no specific pharmacological
treatment for the overdose. In case of overdose, patients must be carefully monitored for signs and
symptoms of adverse reactions, and appropriately managed with symptomatic and supportive
treatment.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic and immunomodulating agents, other antineoplastic
agents, ATC code: LO1XX24

Mechanism of action

The mechanism of action of L-asparaginase is the enzymatic cleavage of the amino acid L-asparagine
into aspartic acid and ammonia. Depletion of L-asparagine in blood results in inhibition of
protein-synthesis, DNA-synthesis and RNA-synthesis, especially in leukaemic blasts which are not
able to synthesise L-asparagine, thus undergoing apoptosis.

Normal cells, in contrast, are capable of synthesising L-asparagine and are less affected by its rapid
depletion during treatment with the enzyme L-asparaginase. The PEGylation does not change the
enzymatic properties of L-asparaginase, but it influences the pharmacokinetics and immunogenicity of
the enzyme.

Pharmacodynamic effects

Anti-leukaemic effect of L-asparaginase is related to a sustained L-asparagine depletion in blood and
cerebrospinal fluid (CSF). The pharmacodynamic (PD) effect of Oncaspar was assessed after
intramuscular (Study CCG-1962) and intravenous administration (AALLO7P4).

In Study CCG-1962, PD effect of Oncaspar was assessed through serial measurements of asparagine
in serum (n=57) and CSF (n=50) of newly diagnosed paediatric patients with standard-risk ALL who
received three intramuscular doses of Oncaspar (2,500 Units/m? BSA), one each during induction and
two during delayed intensification treatment phases. A reduction in serum asparagine concentration
was evident by the 4th day after the first Induction dose and reached an apparent nadir by the 10th day
after the dose. Serum asparagine concentrations of approximately 1 uM persisted for approximately

3 weeks. Asparagine concentration fell to <3 uM when asparaginase activity was >0.1 U/mL. CSF
asparagine of 2.3 uM pre-treatment fell to 1.1 pM on Day 7 and 0.6 uM on Day 28 of Induction

(see Clinical efficacy and safety).

In Study AALLO7P4, the PD effect of Oncaspar was assessed in 47 evaluable subjects with high risk
B-precursor ALL who received intravenous doses of Oncaspar 2,500 U/m* BSA during the Induction
and Consolidation phases. Plasma L-asparagine concentrations were depleted to below the as i .
of quantification within 24 hours following the Induction and first Consolidation dose of Ot , IS
depletion was sustained for approximately two weeks. CSF asparagine concentrations wg f;getjm & %
the 4th day following the Induction dose, and remained largely undetectable by the 18t _;"d:aj/,‘éfter i
dosing.
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Based on results from these two studies, a 2,500 U/m? BSA dose of Oncaspar administered
intramuscular (CCG-1962) and intravenous (AALLO7P4) provides maintenance of L-asparagine
depletion for approximately two weeks following dosing.

Clinical efficacy and safety

Oncaspar efficacy and safety were evaluated on the basis of three clinical studies using Oncaspar
solution for injection/infusion in the first line treatment of ALL: Study CCG-1962 in standard risk
ALL patients; Study AALLO7P4 in high risk ALL patients; Study DFCI 11-001 enrolled both standard
and high-risk ALL patients.

Oncaspar efficacy in ALL in patients with relapse/refractory disease and a history of prior clinical
allergic reaction to native E. coli L-asparaginase was based on a pool of 94 patients from six
open-label studies [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 and ASP-001C/003C].

First-Line (ALL patients non-hypersensitive to native E. coli L-asparaginase)

The safety and efficacy of Oncaspar was evaluated in an open-label, multicentre, randomised,
active-controlled study (Study CCG-1962). In this study, 118 paediatric patients aged 1 to 9 years with
previously untreated standard-risk ALL were randomised 1:1 to Oncaspar or native £. coli
L-asparaginase as part of combination therapy. Oncaspar was administered intramuscularly at a dose
of 2,500 Units/m? BSA on Day 3 of the 4-week Induction phase and on Day 3 of each of two 8-week
Delayed Intensification (DI) phases. Native E. coli L-asparaginase was administered intramuscularly
at a dose of 6,000 Units/m? BSA three times weekly for a total of 9 doses during induction and for a
total of 6 doses during each delayed intensification phase.

The primary determination of efficacy was based on demonstration of similar asparagine depletion
(magnitude and duration) in the Oncaspar and native E. coli L-asparaginase arms. The
protocol-specified goal was achievement of asparagine depletion to a serum concentration of <1 pM.
The proportion of patients with this level of depletion was similar between the 2 study arms during all
3 phases of treatment at the protocol-specified time points.

In all phases of treatment, serum asparagine concentrations decreased within 4 days of the first dose of
asparaginase in the treatment phase and remained low for approximately 3 weeks for both Oncaspar
and native E. coli L-asparaginase arms. Serum asparagine concentrations during the induction phase
are shown in Figure 1. The patterns of serum asparagine depletion in the 2 delayed intensification
phases are similar to the pattern of serum asparagine depletion in the induction phase.

Figure 1: Mean (+ standard error) serum asparagine during Study CCG-1962 induction phase
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CSF asparagine concentrations were determined in 50 patients during the induction phase. CSF
asparagine decreased from a mean pre-treatment concentration of 3.1 pM to 1.7 uM on Day 4 + 1 and
1.5 pM at 25 + 1 days after administration of Oncaspar. These findings were similar to those observed
in the native E. coli L-asparaginase treatment arm.

Event-free survival (EFS) for the Oncaspar and native E. coli L-asparaginase arms is summarised in
Table 2, Study CCG-1962 was not designed to evaluate differences in EFS rates.

Table 2: Event-free survival rate at 3,5 and 7 years (Study CCG-1962)

Oncaspar native E. coli L-asparaginase
3-Year EFS Rate, % 83 79
(95% CI) (73, 93) (68, 90)
5-Year EFS Rate, % 78 3
(95% CI) (67, 88) (61, 85)
7-Year EFS Rate, % 75 66
95% CI) (63, 87) (52, 80)

In Study CCG-1962, the most common adverse reactions were infections, including two
life-threatening infections (1 patient in each arm). In general, incidence and type of adverse reactions
Grade 3 and 4 were similar between the two treatment groups. Two patients in the Oncaspar arm had
allergic reactions during Delayed Intensification (DI) DI #1 (Grade 1 allergic reaction and Grade 3
hives).

A pilot study was conducted for newly diagnosed patients from 1 to <31 years of age with high risk
B-precursor ALL (Study AALLO7P4). This was an open label, controlled, randomised study
comparing an investigational pegylated asparaginase product to Oncaspar as a component of
multi-agent chemotherapy in the first line treatment of ALL. White blood cell (WBC) criteria were:

a) Age 1-10 years: WBC >50,000/uL; b) Age 10-30 years: Any WBC; ¢) Prior steroid therapy: Any
WBC. Patients were not allowed prior cytotoxic chemotherapy with the exception of steroids and
intrathecal cytarabine. A total of 166 patients were enrolled in this study; 54 patients were randomised
to treatment with 2,500 U/m* BSA Oncaspar and 111 patients were randomised to the investigational
pegylated asparaginase product. Oncaspar was administered intravenously at the dose of

2,500 Units/m? BSA during Induction, Consolidation, Delayed Intensification, and Interim
Maintenance phases in patients with high-risk ALL receiving augmented Berlin-Frank furt-Miinster
therapy. The percentage of patients in the Oncaspar treatment arm with evaluable minimal residual
disease (MRD) negative status (<0.1% leukaemia cells in bone marrow) at Day 29 of Induction was
80% (40/50). At 4-years, the EFS and overall survival (OS) for the Oncaspar treatment arm were
81.8% [95% CI 62.9-91.7%] and 90.4% [95% CI 78.5-95.9%], respectively. Overall, in the group
receiving Oncaspar, the rate of all grade hypersensitivity was 5.8%, anaphylactic reactions was 19.2%,
and pancreatitis 7.7%. Grade 3 or higher febrile neutropenia was 15.4%.

Study DFCI 11-001, conducted by the Dana-Farber Cancer Institute (DFCI), is an ongoing,
active-controlled, randomised multicentre study of an intravenous investigational pegylated
asparaginase product versus Oncaspar, in children and adolescents aged 1 to <22 years with newly
diagnosed ALL treated with a DFCI ALL consortium therapeutic backbone. A total of 239 patients
were randomised, 237 of whom were treated with study drug (146 male and 91 female), of these,

119 patients (115 with a diagnosis of ALL) were treated with Oncaspar 2500 U/m2. Treatment was
administered during Induction (Day 7), and then every 2 weeks for a total of 30 weeks post-Induction
therapy. Randomisation of patients was stratified based on risk group (standard/high/very high risk),
including both B- and T-cell ALL. The percentage of patients in the Oncaspar arm with evaluable Low
End-Induction MRD (<0.001 detectable disease) at Day 32 was 87.9% (80/91). The One-year EFS
was 98.0 [95%CI 92.3, 99.5]; the One-year OS was 100 [95% CI 100, 100] in this study.

ALL patients hypersensitive to native E. coli L-asparaginase 4o,
Six open-label studies evaluated Oncaspar in relapse/refractory haematological diseases. In fhese’ 11y,

studies a total of 94 patients with ALL diagnosis with a history of prior clinical allergic rea{:fjt-riqklj{tf)

\
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native E. coli L.-asparaginase were exposed to Oncaspar. One patient received Oncaspar doses of

250 and 500 Units/m? BSA intravenously. The remaining patients were treated with 2,000 or

2,500 U/m? BSA administered intramuscularly or intravenously. Patients received Oncaspar as a
single agent or in combination with multi-agent chemotherapy. Overall, from five studies analysed
based on 65 ALL patients exposed to Oncaspar using the highest therapeutic response during the
entire study, complete remission was observed in 30 patients (46%), partial remission in 7 patients
(11%) and haematological improvement in 1 patient (2%). In the other study, with 29 hypersensitive
ALL patients exposed to Oncaspar, 11 patients were evaluated for response during induction. Of these,
3 patients (27%) achieved complete remission, 1 patient (9%) had partial remission, 1 patient (9%)
had haematologic improvement and 2 patients (18%) had therapeutic efficacy. Therapeutic efficacy
was defined as a clinical improvement which did not meet the criteria for other beneficial outcomes.
During the maintenance phase, 19 patients were evaluated, with 17 patients (89%) achieving complete
remission, and 1 patient (5%) with therapeutic efficacy.

5.2 Pharmacokinetic properties

Oncaspar pharmacokinetic properties were based on asparaginase activity measured by an enzymatic
assay after intramuscular (CCG-1962) and intravenous (AALL0O7P4, DFCI 11-001) administration.

In Study CCG-1962, mean asparaginase activity reached peak value of 1 U/mL on Day 5 after the
injection. The mean half-life after absorption from the injection site was 1.7 days and the elimination
half-life was 5.5 days. The volume of distribution at steady-state and clearance were estimated at
1.86 L/m? and 0.169 L/m? per day, respectively.

In Study AALLO7P4, PK parameters after a single 2,500 U/m? intravenous dose during Induction were
calculated by noncompartmental PK analysis from sequential plasma samples and are depicted in
Table 3 (see section 5.1). The Cmax and AUC of Oncaspar trended lower in males, subjects with larger
BMI, and subjects >10 years. During Induction, following a single intravenous dose of Oncaspar
2,500 U/m?, asparaginase activity >0.1 U/mL was sustained for up to 18 days post-dose in 95.3% of
subjects.

Table 3: Pharmacokinetic Parameters After a Single intravenous Dose of Oncaspar
2,500 U/m”* BSA During Induction (N=47; Study AALLO7P4)

PK Parameters Arithmetic Mean (SD)
Cinax (mU/mL)* 1638 (459.1)

Tmax (hr)* - 1.25 (1.08, 5.33)f
AUCy(mU-day/mL)* 14810 (3555)
AUCq (mU-day/mL)’ 16570 (4810)

tiz (day)' 5.33(2.33)

CL (L/day)’ 0.2152 (0.1214)
Vss (L) 1.95 (1.13)

* N=47 evaluable subjects.
¥ Median (10™, 90™ percentiles).
* N=46 evaluable subjects.

In Study DFCT 11-001, assessments of asparaginase activity were performed following a single
intravenous dose of Oncaspar 2,500 U/m” BSA during Induction, and every two weeks during
post-Induction (see section 5.1). During Induction, plasma asparaginase activity >0.1 U/mL was
sustained in 93.5% of subjects 18 days after administration. During the post-Induction phase, a nadir
(trough) asparaginase activity above 0.4 U/mL was sustained in 100% of subjects from Week 7 up
until Week 25. These results indicate that, when Oncaspar 2,500 U/m? BSA is administered as single

and repeated doses every two weeks, clinically relevant asparaginase activity is sustained over the
entire dosing interval (i.e., two weeks).

7 3 1) [ Al
e

Patients with newly diagnosed ALL received a single intramuscular injection of Oncasp 5.@2,’5@6'1/J/m1 \\<\‘._. 2\
BSA) or native asparaginase from E. coli (25,000 U/m? BSA) or from Erwinia (25,000 ;fxﬁLﬁSA) b

28 A Sy



The plasma elimination half-life of Oncaspar was statistically significantly longer (5.7 days) than the
plasma elimination half-lives of the native asparaginases from E. coli (1.3 days) and Erwinia

(0.65 days). The immediate cell death of leukaemic cells in vivo, measured by rhodamine
fluorescence, was the same for all three L-asparaginase preparations.

ALL patients with several relapses were treated either with Oncaspar or with native asparaginase from
E. coli as part of an induction therapy. Oncaspar was given intramuscular in a dose of 2,500 U/m?
BSA on days 1 and 15 of induction. The mean plasma half-life of Oncaspar was 8 days in
non-hypersensitive patients (AUC 10.35 U/ml/day), and 2.7 days in hypersensitive patients (AUC
3.52 U/ml/day).

Specific populations

The controlled studies were not designed to formally evaluate the pharmacokinetics of Oncaspar in
specific populations. A population pharmacokinetic evaluation of Oncaspar based on data obtained
from Studies AALLO7P4 (IV), DFCI 11-001 (IV), and CCG-1962 (IM) identified that clearance
(linear and saturable) increased approximately proportionally to BSA and volume of distribution
increased slightly more proportionally to BSA. No statistically significant differences in PK
characteristics between male and female subjects were identified in this analysis.

The impact of renal and hepatic impairment on the PK of Oncaspar has not been evaluated. As
pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no change of
pharmacokinetic of Oncaspar in patients with renal impairment is foreseen.

Since the proteolytic enzymes responsible for Oncaspar metabolism are ubiquitously distributed in
tissues the exact role of the liver is unknown: however any decrease in liver function is not expected to
present clinical relevant problems in the use of Oncaspar.

There are no data available for elderly patients.
5.3 Preclinical safety data

Pharmacokinetic/pharmacodynamic nonclinical comparability between the two pharmaceutical forms
of Oncaspar, solution for injection/infusion, and powder for solution, was demonstrated in dogs after
single and repeated doses (500 U’kg), by the intravenous route. The below mentioned studies were
performed on the solution for injection/infusion formulation.

Acute toxicity

Only very high doses of pegaspargase given to mice intraperitoneally as a single dose (25,000 —
100,000 U/kg body weight) caused the death of 14% of all treated mice. Mild hepatotoxicity was

observed with the same doses. Adverse reactions were loss of body weight, piloerection and reduced

activity. Reduced splenic weight might be a sign of potential immunosuppressant effect of the

treatment.

Pegaspargase was well tolerated both in rats and dogs when administered intravenously in single doses
up to 500 U/kg body weight.

Repeated dose toxicity
A 4-week study in rats treated with a dose of pegaspargase of 400 U/kg/day intraperitoneal resulted in
a fall in food intake and body weight compared to the control group.

A 3-month study in mice with pegaspargase at doses up to 500 U/kg intraperitoneally or
intramuscularly resulted in slight hepatocellular changes only at the highest intraperitoneal dose.

S N
A temporary suppression in body weight gain and a temporary reduction in total leukocxtg/f;:f)gfgéff_\ﬁp ‘
were observed in dogs which were treated with pegaspargase 1200 U/kg weekly for 2 Wgéclzf/
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Increased serum glutamic pyruvic transaminase activity also occurred in one out of fotr
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Immunogenicity
No immunogenic response was detected in a 12-week study in mice in which pegaspargase was

administered weekly at the dose of 10.5 U/mouse intramuscularly or intraperitoneally.

Reproductive toxicity
No studies of reproductive toxicity were conducted with pegaspargase.

Embryotoxicity studies with L-asparaginase have showed evidence of teratogenic potential in rats
treated from day 6 to 15 of gestation with a No Observed Effect Level (NOEL) for teratogenic effects
at 300 U/kg intravenously. In rabbits, doses of 50 or 100 U/kg intravenous on days 8 and 9 of
gestation induced viable fetuses with congenital malformations: no NOEL has been determined.
Multiple malformations and embryolethal effects were observed with doses in the therapeutic range.
Investigations of the effect on fertility and peri- and postnatal development were not conducted.

Carcinogenicity, mutagenicity, fertility
Long-term investigations of carcinogenicity or studies of the effect on fertility in animals were not
conducted with pegaspargase.

Pegaspargase was not mutagenic in the Ames test using Salmonella typhimurium strains.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Disodium phosphate heptahydrate

Sodium dihydrogen phosphate monohydrate
Sodium chloride

Sucrose

Sodium hydroxide (for pH adjustment)
Hydrochloric acid (for pH adjustment)

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 6.6.

6.3  Shelf life

Unopened vial:
3 years.

Reconstituted solution

Chemical and physical in-use stability has been demonstrated for 24 hours below 25°C. From a
microbiological point of view, unless the method of reconstitution precludes the risk of microbial
contamination, the product should be used immediately. If not used immediately, in-use storage times
and conditions are the responsibility of the user.

Diluted solution

Chemical and physical in-use stability has been demonstrated for 48 hours at 2°C-8°C. From a
microbiological point of view, the product should be used immediately. If not used immediately,

in-use storage times and conditions prior to use are the responsibility of the user and would-nermal

not be longer than 24 hours at 2°C-8°C, unless reconstitution/dilution has taken placgﬁiﬁé&ﬁ%ﬁbf]ga@@ N
validated aseptic conditions. R P

X
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6.4 Special precautions for storage

Store in a refrigerator (2°C-8°C).
Do not freeze.

For storage conditions of the reconstituted and diluted medicinal product, see section 6.3.
6.5 Nature and contents of container

Type 1 flint glass vial with chlorobutyl elastomer stopper, capped with a 20 mm aluminium flip-off
seal, containing 3,750 U pegaspargase.

Pack size of 1.

6.6 Special precautions for disposal and other handling

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular caution. Inhalation of the vapour and contact with the skin and mucous
membranes, especially the eyes, must be avoided; if the medicinal product comes in contact with eyes,
skin or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Oncaspar is to be administered intravenously or intramuscularly after reconstitution of the product.
The powder must be reconstituted with 5.2 ml water for injections prior to administration (see
section 4.2).

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product (pregnant staff
should be excluded from working with this medicinal product).

2. Aseptic technique must be used.

i Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling
Oncaspar.
5. All items for administration or cleaning, including gloves, should be placed in high-risk waste

disposal bags for high-temperature incineration.

Reconstitution

i3 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed. Do not
shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration

1. Parenteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly. The solution

should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents and
3 ml in adults.

For intravenous administration, the reconstituted solution should be diluted in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given over 1 to 2 hours together with an already-runni 1
either sodium chloride 9 mg/ml or 5% glucose. Do not infuse other medicinal p Qd% s
the same intravenous line during administration of Oncaspar (see section 4.2)/ 7" /
After dilution, the solution should be used immediately. If immediate use is rfot

diluted solution can be stored at 2°C-8°C for up to 48 hours (see section 6.3
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Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

T MARKETING AUTHORISATION HOLDER
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex

France

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/15/1070/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 14 January 2016
Date of latest renewal;

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.cu.
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\ 4 Ileit nmikapcbkuit 3aci® mimsrae A0AaTKOBOMY monitopunry. Ile 3a0e3neynTsh MBHIKY
inenTHOikamio HOBOI indopMmalii 3 Oe3nekH. CremiaticTiB B Taay3i OXOPOHH 3[0POB'sSl TIPOCATH
JOBLTOMJISITH TIPO yci Ti03pioBani nebaxkani peaxuii. Indpopmantist po Te, SK CIILL HOBIIOMILITH
npo HeGakaui peauii, HaBeeHa B po3/iii 4.8.

1. HA3BA JIIKAPCBKOI'O 3ACOBY

OuKacriap, IOPOIIOK JUIsl PO3UMHY UL iH'eKiit/indysiit, no 750 MO/m.

2. KLIBKICHHU TA SKICHUM CKJIAJL

B xoxxHOMY priakoni Mictutses 3750 omunums (MO)** neracraprasu’®.
ITicys Bismonenns B 1 Mu1 posummy mictutses 750 MO neracnaprasu (750 MO/mmn).

* Jlif04a PEUOBMHA € KOBAIEHTHAM KOH'Iorarom L-acmaprinasu, otpumanoi 3 Escherichia coli, 3
MOHOMETOKCHIIOJIIETHIICHTIIIKOJIEM

** ()1 OJTAHWI RM3HAYCHA, SK KiNbKICTh QepMeHTy, HeoOXijHa s BUBUILHEHHS 1 MKMOIIb
aMOHi0 3a XxBuiuHY 1ipu pH 7,3 Ta Temneparypi 37 °C

Cuty il 1bOro JiKapehbKoro 3aco0y He CIIi/l IOPIBHIOBATH 3 CHIIOIO Hil iHImKMX NEeruIbOBaHUX
260 HelerwIbOBAHAX OUIKIB TOrO X TEpaleBTHUHOro Kiacy. Jlis OTpUMaHHs JOJaTKOBOI

inopmarii 1uB. po3ain 5.1.

TloBHHMH MepeTiK JONOMIKHHX PEUOBHH HaBeIeHUH B po3jini 6.1.

3. JIKAPCBKA ®OPMA

Tlopoinok juisi pO34HMHY JUIsl iH'eKuii/iHdy3ii.
[lopormok 6isoro abo Maiixe 6110ro KoIbopy.

4, KJIIHIYHI XAPAKTEPUCTHKH

4.1 Tloka3anHs 10 3aCTOCYBAHHHA

Oukacrap IoKa3aHui K KOMIIOHEHT aHTHHEOIIaCTHYHOI KoMOiHOBaHOT Tepanii Ipa rocTpoMy
nimparmunomy neikosi (IJUI) y mire#t Bin mapomxenus o 18 POKIB, a TaKOX JOPOCITHX
HAI[€HTIB.

4.2 JlozyBaHHS Ta cnocid 3acTocyBaHHS

OHKacnap NPH3HAYACTHCS Ta BBOAMTBCS BHKIIOYHO Jikapsimu Ta/abo crierjanictaM ramysi
OXOpPOHH 3/I0POB'sl, AIKi MalOTh JOCBiJl 3aCTOCYBAHHS AHTHHEOMIACTHYHUX JiKapchKUX 3acoOiB.
3aci6 ¢ BBOJAMTH BHKIIOUHO B JIiKapHi, B fAKiil HasBHE HaJeXKHE peaHimaliiine 001 HaHHS.
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JlozyBanus (5% o

‘ . ; wo b2 A0 VAR C)
Omukacnap, sK MPaBUIIo, 3aCTOCOBYIOTH B AKOCTi CKJIaZ0BOI KOMOIHOBaHOI xwrmepé}ﬂﬁ; 4
{HIIMMH aHTHHEOITACTHYHMMH 3ac00aMu (IMB. TAKOXK po3ain 4.5). W &
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a0 0
S Loty
Jlimu ma dopocai gikom <21 pokie
PeKOMEH/IOBAHA J103a JUIS NALIEHTIB 3 IUIOMIEIO MOBEPXHi Tia (TIIIT(BSA)) 20,6 M? Ta BiKOM
<21 pokis cranoButh 2500 MO meracrnaprasu (exsiBaneHT 3,3 M1 3aco0y Onkacmap)/M? 110
TOBEpPXHi TiNa yepe3 KoxkHi 14 JHIB.

Jlns nitedt 3 momero mosepxi Tina <0,6 M2 go3a craHoBuTh 82,5 MO meracnapraszu
(exBiBanenTHo 0,1 M1 3acoby OHKacnap)/Kr MacH Tiia yepes koxui 14 nHIB.

Hopocai gikom >21 poxie

slkmo Jikap He NPU3HAYMB iHAKIIE, PEKOMEHJOBaHA /1032 IUIA J0pOCIHX BikoM >21 pokiB
cranosuth 2000 MO meracmaprasu (exsiBaientHo 2,67 mi 3acody Omukacmap)/m® miomi
TIOBEPXHi Tija yepe3 KoxkHi 14 JHiB.

MoHITOpHHT Tepamnii NOBHHEH TIPYHTYBATHCh Ha MiHniMabHI aKTMBHOCTI acmaprinasd B
CHpOBATIIl KPOBi, BU3HAYEHOI MEpPE HACTYIHUM BBE/ICHHAM eracnaprasu. SIKIMO aKTHBHICTD
acnaprigass He J0CAra€ LiNbOBOIO PiBHS, CIIA PO3TIAHYTH JIOIUIBHICTE TIEPEXOy Ha IHIIMK
TIpenapar acnaprinusu (Jms. po3ziin 4.4).

Ocobaugi kame2opii nayicumis

Hupkosa nedocmamuicmbo

OcKiipKH meracraprasa € OLIKOM 3 BHCOKOI MOJIEKYJISIPHOIO MacOlo, BOHA HE BHBOIHMTLCH
HUPKaMHM, OTXKE, KOPUTYBaHHS JI03M NAIIEHTaM 3 HUPKOBOO HEJI0CTATHICTIO He MOTpidHe.

Ileyinkoea HedocmamHicmo
KopuryBaHHs 1034 TIAIICHTaM 13 IIe4iHKOBOIO HEIOCTATHICTIO HE noTpidHe.

Hayicumu nimuv020 iKY
HasiBHi 1aHi 110,10 MALIEHTIB BiKOM MOHAT 65 POKIB € 00MEXECHUMH.

Cmocib 3acTocyBaHHsA
OHKacmap clix BBOAMTH B (opmi BHYTpPilIHBOM'S30B0i (B/M) iH'exnii abo BHYTPIIIHBOBEHHOI
(/B) iHy3ii.

[Ipu meHmumX of'eMax mepeary Ciij HaJaBaTH BHYTPIIIHBOM'SI30BOMY C€110c00y BBEICHHA. Y
BUIIIKy BBeIeHHs 3aco0y Oukacnap y (opMi BHYTPIUIHBOM'S30BOi in'exuii 00'eM iH'eKIil B
0JIHY JiIAHKY HE IOBMHCH NIEPEBHIIYBATH 2 MJI JUIs AITEH Ta IiUIITKIB Ta 3 MJI U1 Jopocaux. Y
BHI/IKy GiIbIIOT0 06'eMy 103y CIIiJl PO3MOILIATH Ta BBOAUTH Y KilIbKa JITISTHOK.

TpuBanicTs BHYTPIMIHbOBEHHOI iH(Y3ii 3aco0y Onkacuap, K IpaBuIo, CTaHOBHTDH Bi/1 OJIHIET 10
JIBOX TOJIMH, 3aci6 BBOASTH micis po3sereHHs B 100 My HaTpilo XIOpHIY, KOHIIEHTpalliew 9
mr/mit (0,9%), posumni st in'exuiit, a60 5% po3uMHi TIHOKO3H.

Po3BefieHuil PO3UMH MOJKHA BBOJMTH Pa3oM 3 iHdy3i€io, sKy BXKe BBOLITH, abo i3 po3yrHOM
HaTpiro Xmopuay, 9 mr/mi, abo 5% posumHOM Tmioko3u. He ciil BBOIMTH iHII JTiKapehKi
3aco0H uepes OJIHY BHYTPIIIHBOBEHHY CHCTEMY ITi/l 4ac BBe/IeHHs 3aco0y OHkacnap.

. . //ﬁ\&m
[HCTpYKI[i i3 BiHOBICHHS Ta PO3BCACHHS LBOTO JIKApCHKOrO 3acoly P(f}/ém BBQACHHAM
HaBejeHi y po3/iii 6.6. /o f\’//,—\\

-
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4.3 TlpoTunoxkasaHHsA

Peaxuiii Finepqy"mnsocri no jgitouoi pedoBuHH abo 10 Oy/b-sKOI JIOIIOMIXKHOT PEYOBHHH
HaBejieHi po3aim 6.1.

ITeuinkOBa HEJIOCTATHICTD TSHKKOIO CTymens (piBeHb 61mpy61Hy y IOHAJ TPH pasu IEePEBUINYE
BepXHIO Mexy Hopmu [BMH]; Tpancaminas —y nonas 10 pasis Bummii 3a BMH).

Cepito3auil TpoM003 B aHaMHE3l NpH IIPOBEJICHHI TONEPEHBOI Teparnii i3 3acTOCYBaHHAM
L-acniaprinasu.

[laHKpeaTHT B aHAMHe3i, B TOMY YMCII NaHKPEATHT, MOB'A3aHUH i3 monepeIHbOI0 Tepamiero 13
3acToCyBaHHsM L- acnaparmam (muB. pos,cun 4.4).

Cepito3Hi remMopariyti no/iii B aHaMHe3i, 0B's3aHi 13 HONePe/THBOI0 Teparielo i3 3aCTOCyBaHHAM
L-acnaparinasu (auB. po3ain 4.4).

4.4 Oco6uuBi 3acTepesKeHHs Ta 3aNM00KHI 3aX01 MPH 3aCTOCYBaHHI

IpocrexyBaHHICTH
JUist IOKpAIeHHs! BiICTiIKOBYBaH s Gi0NOriMHMX METMUHHUX IIPENapaTiB, Clijl JiTKO
peecTpyBaTHi Ha3By Ta HOMEp cepil BBE/ICHOTO IIpenapary.

AnTHTiNA 10 acnapriHazu

HasiBHICTH aHTHTLI [0 acnapriHa3H MOXke OyTH acolifioBaHO i3 HH3BKOIO aKTHUBHICTIO
acnaparmasn BHACJIZIOK TMOTEHIIHHOI HeHTpamsyIqu aKTMBHOCTI IMX aHTHTLL Y TakKux
BUTIAJIKAX CJIL{ PO3TJISHYTH JONLILHICTS IEpexojy Ha iHImuii npenapar acraprinasy.

Bu3naucHHA aKTHBHOCTI acmapriHasy y cupoBarii abo Iia3mi KpoBi MOKe OyTH KOPHCHUM Juls
[IONEPEKCHHS TPHUITBHIMEHOr0 3HHKCHHS aKTUBHOCTI acriapriHasy.

Peakii rinep4yTIUBOCTI

Peakiii rmepqyrnuaocn 70 meracmaprasd, B TOMY 4HCIL i3 3arpO3NMBOIO JUISL HKHTTA
anadinakciero, MOXIHBI B MeEpion Teparm B TOMY 4YHCJI y NAII€HTIB 3 BiJIOMOIO pea.lcme}o
i IBHIIIEHOT qunHBOCTl 710 TpenapartiB acnaprinasu, oTpuManux 3 E. coli. Inmmumu peaKIiamMu
riepuyTIMBOCTI MOKYTh OyTH aHTiIOHEBPOTHYHMI HAaOPsK, HAOPsIK Iy0, HaOpsIK 1OBIK, EpUTEMA,

3HIKEHHS apTepiabHOTO THCKY, GPOHXOCTIa3M, 3a/HIIKa, CBEpOixK Ta BUCUNAHHs (JIMB. PO3ILIHM
4.3 ta 4.8).

B SKOCTi PYTHHHOrO 3amoBi’KHOTO 3aX04y HeOOXi/IHMH MOHITOPHHI CTaHy HallicHTa NPOTSTOM
TOJIMHY I1ic/s BBEIEHHS; [IOBUHHE OyTH HadBHE peaHIMaIIIHHe 00najHaHHA Ta 1HII HAJIEKHI
3aX0/1H, HeoOXiHi HA BUNA/I0K aHa(hiIaKTHIHOT peaKuu (emiHedpuH, KUCCHB, BHYTPIIIHLOBEHH]
CTepoimu, TOmO). Y BHIAJIKY cepHo3H01 peakuii rlnepqunHBOCTl 3aCTOCYBaHHsA 3aco6y
OHKacrxap i} NPUITHHHATHA (muB. posmimm 4.3 Ta 4.8). B 3anexHoCTi Big CTyneHs TAKKOCTI
CHMIOTOMIB B SKOCTI @HTHZOTY MOXUIMBE 3acTOCYBaHHS AHTHIiCTAMIiHHHX —3aco0iB,
KOPTHKOCTEPOI/IIB T2 Ba30IPECOPHUX 3aCODIB.

BIuiMB Ha DiANUTYHKOBY 3a/103Y
IIpu 3actocyBanHi OHKacmapy NOBiJIOMJSUIOCH IIPO BHIAJKH MNAHKPEATHTY, B TOMY YHCIIl
reMoparigaoro abo HEKpOTH3YIOUOro 3 JIETAILHUMH HACiIKaMu (JUB. po3ir 4.8).

IIIK)/BB.HHH MOJKE CTATH IIPHYIHHOIO CMepTl

Hpn migo3pi Ha MaHKPEATUT MOATBIIE 3aCTOCY BAHHS 3aco6y OnKacnap CIIi Ipar 4]
JiarHo3 MaHKPeaTHT I1iATBep/KEHHU, IOHOBIIIOBATH 3aCTOCYBaHHs 3aco0y O ﬁacna g

@Erfaz{m& SIPHWMA
3




HeobXiguuii 4acTHii MOHITOpHHT BMicTy amimasu Ta/abo inasu y CHpOBATII KpPOBI JUIS
BUSBJEHHS. PAHHIX O3HAK 3aNaleHHs MiAUUIYHKOBOT 3a103H. OCKINBEKH MOXIIMBE TOPYUICHHS
IePEHOCHMOCT] TJIIOKO3H IIPH OJHOYACHOMY 3aCTOCYBAHHI JIKAPCHKOIO 3aco0y Onkacnap Ta
npeIHi30ny, HeoOXiHMi MOHITOPHHT BMICTY IIIIOKO3H B KPOBi.

Koarynonaris

MOJKTHBE BHHHKHEHIS TPOMOOTHUHUX TIOJIi# CepHO3HOTO CTYIIEHS, B TOMY “MCII 3 TpoMOO30M
CariTabHOTO CHHYCY Yy TAIi€HTIB, SKi OTPUMYIOTh Teracraprasy (JiuB. posmin  4.8).
3acTocyBanus OHKacmapy y NAUi€HTIB i3 TPOMOOTMYHMMH MOZISIMHM CEPHO3HOIO CTYNEHH
HEOOX1THO NPUITHHUTH.

36ibuenuii nporpomoinosuit yac (IT4), 30inblIeHMH YacTKOBMH TPOMOOILUIACTHHOBHH Hac
(UTUY) ta rimopibpuHoreHeMiss MOXUIMBI y TalieHTiB, SKi OTPUMYWOTh THeracuaprasy.
Heo6xiuuil MOHITOPHHI MapaMeTpiB Koaryjsuii 10 Io4aTKy Teparii, NepioguyHo B nepion
Tepanii Ta micas 1i 3aBepuIeHHsA, 30KpeMa, y BHIAIKY OJHOYACHOTO 3aCTOCYBaHHA THIITHX
MKApChKMX 3acobiB  aHTHKOAryIAHTHOI Jii, TaKHX, 5K aleTWICATIIHIOBa KHCIOTa Ta
HecTepoizui mnpoTwsamanbHi Jikapeeki 3acobum (quB. posain 4.5), abo 01HOYACHO 13
xiMioTepari€lo i3 3aCTOCYBaHHS METOTPEKCATY, JayHOpYOilMHy, KOPTHKOCTEPOI/tiB. Y BUMIA/IKY
iCTOTHOrO 3HMXKeHHs BmicTy (ibpumoreny a6o nediuury amtutpomGimy III (ATIII) cmix
PO3IIISIHYTH JIOIJIBHICT HAJICXKHOT 3aMicHOT Teparii.

BiuivB Ha DEYiHKY

KombinoBana Tepamis i3 3acTocyBaHHSM Jikapchkoro 3acoy OHkacrmap Ta iHIIHX 3aco0iB
renaToOTOKCHYIHOI il MOe MPU3BECTH JI0 IeNaTOTOKCHYHOCT] THKKOTO CTYIICHS.

Cnin 6yTH obepeKHMMM TpH 3acTocyBaHHI 3aco0y Omkacmap B KoMOiHALUIi i3 3acobamu
IeMaTOTOKCHYHOI [il, 30KpeMa, NpM HasBHOCTI mopyureHHs ¢GyHkuii nedinku. Heobxiuui
MOHITOPHHT TIAIEHTIB I CBOEYACHOIO BUSBICHHS 3MiH [1apaMeTpiB e4iHKOBHX byHKII#.

MoIMBHH  30UIBIICHHH PH3MK TENATOTOKCHYHOCTI JUIS MAIl€HTiB, IO3MTHBHMX 34
}inanemphifickkol0 XPOMOCOMOIO, SIKi OTPUMYIOTH KOMOiHOBaHY Tepamniio i3 3acTOCYyBaHHAM
inriGiTopiB THpo3MHKiHa3M (Hampukiax iMmaTuHiOy) Ta L-acnaprinasu. Le ciij Opard 1o yBaru
Ip¥ PO MOXITMBOCTI 3acTocyBaHHs OHKacmapy TmamieHTaM tiei momyJisii.

3 ypaXyBaHHSM PH3HKY TinepGinipybiemil peKOMEHI0BaHHHi MOHITOPHHI PiBHS Onipybiny 1o
[I0YATKy Teparii Ta nepeJi BBEJICHHIM KOXHOI 103H.

BruiMB Ha IICHTPaJIbHY HEPBOBY CHCTEMY

Komb6inoBana tepamii i3 3actocyBanHsaM 3aco0y OHKacrap MOXe 3aBJaTH TOKCHYHOIO BILIMBY
Ha LEHTpPaIbHy HEPBOBY cuctemy. IloBizomsuiocs npo BuManku ennedanonarii (B ToMy ducii
CHHPOMY 3BOPOTHOI 3a/IHbOI JlelKoeHnedanonarii) (ius. posjin 4.8).

OHKacIap MOKE CIPHYMHSTH O3HAKH Td CHMITOMH 3 GOKY IEHTpabHOI HEPBOBOI CHCTEMH y
BUIJISI COHJIMBOCTI, CIUTYTAHOTO CTaHy CBiIOMOCTi, KOHBYIbCiH. HeoOximuuii pereibHUi
MOHITOPMHT JUIS BHSBJEHHs TaKMX CHMIITOMIB, 30Kpema, skumo OHKacmap 3acTOCOBYIOTH

METOTpEKCaT, JIUB. po3ain 4.5).

-/

Mienocynpecis [ 8y &)\
Ileracmaprasa MOe BMKJIMKATH Mi€elocynpeciio, mpaMo abo onocepeﬂxq'xé;?ﬁd (BHAEHI 10K |
3MiHM Mi€JOCYNpEeCHBHOI Jii iHmMX JiKApChKMX 3aco0iB, TakHX, fK METOTPEKCATI 00

6-mepkanTtomypun). OTxe, 3actocyBaHHs OHKacnapy MOKe 30LIbIIHTH PU3HK i}-@é‘{miﬁ. ‘
NG --}.1\

+\MNEPEKNAL BIPHW v

et




3HMKCHHS KUIBKOCTI LUPKYTOI0YHX 1iM}06IacTiB 4acTo € JIOBOJI 3HAYYLIMM, 8 HOPMATLHUH
260 3aHM3bKHUI BMICT JISHKOIMTIB YacTO CHOCTEPIraloTh IPOTSIOM MEPIIMX JHIB HIC/Is NOYaTKy
teparii. I{e Moxe GyTH MOB'S3aHHM i3 ICTOTHHM 3POCTAHHAM BMICTY Y CHPOBATIIl KPOB1 CEYOBOI
KUCIOTH. MOKIMBHI pO3BUTOK cedyokucenol Hedponatii. JIns MOHITOPUHIY TEPalleBTHYHOTO
edeKTy HeoOXifHMIl peTebHUN MOHITOPHHI [OKA3HMKIB mepud)epHIHOi KPOBi Ta KiCTKOBOIO
MO3KY Halli€HTa.

[inepamoniemis

Acnaparinasa CHpuse IIBHIKOMY [E€PETBOPCHHIO acmapriHy Ta IJyTamiHy Ha acrapariHoBy
KHCJIOTY Ta IJIyTAMIiHOBY KHCIOTY, i3 BW/IUICHHSM aMOHiI0 B SKOCTi CHiIbHOTO MOGI4HOro
Ipo/IyKTy 060X peakuii (uB. po3zain 5.1). BHyTpilIHbOBEHHE BBEICHHS acrapriga3u, TakuMm
YHHOM, MOYKE BHKJIMKATH 3HAYHE [1iBUIICHHS PIBHS aMOHIIO MMiC/Is BBEACHHSL.

CuMITOMH TinepaMoHiemii YacTo HOCATh TPAH3UTOPHHMHA XapakTep Ta MOXYTb BKJIFOYATH!
HYJIOTY, GIIIOBOTY, TOJIOBHH# 0i/b, 3aIaMOPOYCHHS Ta IIKipHI BUCHIIAHHS. Y TSKKHX BHIIA/IKaX
MOMIHBHH pO3BUTOK enuedanonarii 3 ypaxeHHAM IediHKM abo 0e3 HLOro, 30KpeMa, y
HaLieHTiB CTApIIOro BiKy, SIKi MOXKYTb 3arpoXyBaTH XHTTIO ab0 mpu3BoauTH 10 cmeprti. Ilpu
HASBHOCTI CHMIITOMIB TillepaMoHieMii HeoOXiIHUI peTeIbHII MOHITOPHHT BMICTY aMOHIIO.

Kon ernis

Cnix 3acTocoByBard c(EKTHBHHME METOJl HEOpaibHOI KOHTpaueniuii B mepion Tepanii i3
3aCTOCYBAHHAM JKapchKoro 3acoby OHKacmap Ta NPOTArOM NPUHAKMHI MIECTH MICALIB Mics
3aBepuieHHs Tepanii. OCKiITBKM HenpsiMa B3acMOJis MDK OpajJbHUMH KOHTpalleNTHBAMH Ta
[eracrnapra’ol0 BUKTIOYEHa OyTH HE MOXe, 3aCTOCYBaHHS OpATbHMX KOHTPAlCHTHBIB HE
PO3IIISAIAI0TE, K IPUAHATHUI METO KOHTparenii (11B. po3ainu 4.5 Ta 4.6).

BwmicT HaTpilo
Ileit nikapchkuii 3aci6 MicTHTH MeHIU 3a 1 MMOIIB HaTpito (23 Mr) Ha O1HY 103y, TOOTO Maiixke
«BLIBHHUH BiJ1 HATPIION.

4.5 Biaemopil 3 iHMEMH JiKapcsKUMH 32c00aMH Ta iHIII BH/IH B3aeMOil

BUK/IMKaHe Neracnapra3or 3HMKEHHsI BMiCTy OiIKiB y cHpoBaTii KpoBi Moxe 30L1bLIyBaTH
TOKCHYHHIi BIUIMB 1HIIKX JIIKAPCHKUX 3aC001B, AKi 3B'A3yIOTHCS 13 OLIKaMHu.

Takoxk, BHACIiZOK iHriOyBaHHs CHHTE3y OINKIB Ta IOJUTy KJIITHH, I€racrnaprasa MOXe
NOPYNIYBAaTH MEXaHi3M Jii IHIMX pe4oBHH, €dEKT SKHX 3al1eXKHTh Bil NOAULY KIITHH,
HalpHKIIaJ METOTPEKCaTy.

B3aemosiist MeTOTpeKcaTy Ta uTapabiny i3 Jikapcbkum 3acoboM OHKacmap MOKe PO3PI3HSATHCH
— X monepenHe 3aCTOCYBaHHSA MOXE CHHEPIeTHYHO MiICHIMTH [if0 meracmaprasd. Skmo mi
PEUOBMHH 3aCTOCOBYIOTH TiC/s Iikapchkoro 3acoby OHKacmap, MOMKIMBE aHTAaroHiCTHYHE
3HWKEHHS eeKTy neracnaprass.

[leracnapraza MOXe IMEPENIKOIKATH MeTaboliYHOMY MECPETBOPEHHIO Ta BHBEJICHHIO IHIIMX
nikapchKHMX 3aco0iB, Yepe3 BIUIMB Ha CHHTe3 OiIKiB Ta (yHKUI] NEeYiHKH, a TakoX IpH
KOMOIHOBaHOMY 3aCTOCYBaHHI 3 IHIIMMH XiMiOTepaneBTHYHHMHM 3acobamw, 37az
B3aemoii 3 izodpepmentamu CYP.

V4
[Tpu 3acrocyBaHH1 nikapcekoro 3acoby OHKacrap MOXIMBE KOJIMBaHHS Bgﬁm '

Koarynsii. Lle Moke CIpHSTH PO3BATKY TeH/CHIIT 10 KpoBoTedi Ta/abo Tp0M603y ()
OyTH 00epeKHHMH IIPH OJHOYACHOMY 3aCTOCYBaHHI AHTHKOArYJISHTIB, TaKuX, 5k
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relapuH, JUIIPAIaMOII, alleTHICATINNIOBA KACI0Ta a60 HECTEPOiIHi MPOTH3ANAbHI JIKAPCHKI
3ac06u, a0 TIPH OJHOYACHOMY IIPOBE/ICHHI xiMioTepanii i3 3acTOCyBaHHSIM METOTpPEKCary,
nayHOpyOGilMHY Ta KOPTHKOCTEPOI/IIB.

Y BUDAAKy OJIHOYAcCHOI'0 BBCACHHS IIIOKOKOPTHKOIIB  (HALpHKIa TIPEIHI30HY) Ta
meracriapras¥ 3MiHu [apameTpiB Koarysusil (3HHKEHHS BMmicTy GiGpunoreny Ta jaedimuty
anturpomGiny 111, AT I11) MokyTh GyTH GBI ICTOTHUMH.

[Ipu BBeleHHI BIHKPUCTHHY Oe3mocepe/iHbo 10 260 OJIHOYACHO i3 Meracmnaprasoro, TOKCHYHUH
BIUIMB OCTAHHBO] MOXe 30LIbIMTHCH. 1IpH BBeIeHHI Jikapchkoro 3aco0y Omkacmap nepej
BIHKPHCTMHOM MOXJIMBC 30i7bIICHHS HEHPOTOKCHYHOTO  BILIHBY Binkpuctuny. OTxe,
BIHKPHCTMH CJIi/l BBOJAWTH NpuHaiiMui 32 12 TOMMH 70 BBCICHHA 3acoby Omnkacnap, s
MiHiMi3allil TOKCHYHOTO BILTHBY.

HenpsiMa B3a€MOJIisl IETacnaprasy Ta OpajlbHHX KOHTpAIENTUBIB BHKIIOUEHa OyTH HE MOXKE,
Jyepe3 renaToTOKCHYHHH BIUIMB neracrnaprasu, BHACJIIZIOK YOro MOYK/IHBE 3HMIKCHHS BHUBC/ICHHA
MEUiHKOI OpalbHUX KOHTpauenTtusis. OTike, 0JHOYACHEC 3aCTOCYBAHHA 3aco0y Onkacmap Ta
OpaJbHAX KOHTPAlCNTHBIB HE PCKOMEH]IOBAHE. MW(inKaM, 3/aTHHM JI0 JiTOHAPOOKCHHS, CJILL
BHKOPHCTOBYBATH iHIII METOAM KOHTpAUEril, BiAMiHHI BiJi OpaTBHHX KOHTPALENTHBIB (IHB.
po3zainu 4.4 Ta 4.6).

OpHOuacHA BaKIMHAL{A KHBAMH BaKIMHAMM MOXE [IIBUIYBATH PHU3MK TSKKHX indexuii,
3yMOBIIGHHH  iMYHOCYNIPECHBHOIO ~ AKTHBHICTIO — Tieracrapras, HAasBHICTIO  OCHOBHOTO
3aXBOPIOBaHHA T2 KOMOIHOBAHOIO XiMioTepami€io (1uB. po3ain 4.4). 3 ormsty Ha e BaKIMHAIIO
KUBAMH BAKUMHAMM CJijl [IPOBOJMTH HE paHiule, HDX uepes 3 micsil micis 3aBeplIEeHHs
[IOBHOTO Kypcy aHTHiIeiKeMidHoi Tepartii.

4.6 MepTHIBHICTD, BATITHICTL Ta JJAKTALINA

YinKky. 3aaTHI 10 JiToHapomkenns / KonTpalenis Juis 4yOJIOBIKiB T4 XKIHOK

YoJ10BiKaM Ta XKIiHKaM CJTi/l BAKOPHCTOBYBATH e)eKTHBHI METO/IM KOHTPALCIILi B nepioz Teparii
Ta [POTATOM TNpPMHANMHI IIECTH MICAUIB MICIHsS 3aBEPLICHHS Tepanii 13 3aCTOCYBaHHIM
nikapcekoro  3acoby  Omkacmap. Ockinbkd — HenpsaMa B3a€MOJis MDK  OpajJbHHMH
KOHTDALICITHBAMY Ta MEraclaprasoi BHKIIOUeHa OyTH HE MOXE, Opa/ibHi KOHTPAlCHTHBH HE
PO3IIISIAI0TE, SIK 3aci0, 110 3a0e3medye J10CTaTHIO Ge3meKy B Takii kiiHi4Hii cuTyamii. XKinkam,
37aTHAM [0 JITOHAPO/DKEHHS, CIJI BUKOPUCTOBYBAaTH METOJ KOHTpanenuii, BiAMiHHMHA BiX
OpabHEX KOHTPAUENTHBIB (J1MB. po3inu 4.4 Ta 4.5).

BariTHicTb
Jlani moso 3acrocyBaHHs L-acnaparinasu oOMexeHi, a J1aHi 11010 3aCTOCYBaHH JIKapCchKOro
3acofy OHKacmap B IepioJ BariTHOCTI BiACYTHI. Jlocli/pKeHHsT BIUIMBY Ile€racrnapra3su Ha
penpo/IyKTHBHI QyHKIIT TBAPHH HE IPOBOJIMIIH, & B JOCITI/DKEHHAX [-acnapriga3y Ha TBapHHax
6yJ10 IPOIEMOHCTPOBAHO TEPATOICHHHI BILIUB (nuB. po3ain 5.3). BHacmiok nporo, a TaKoX 3
ypaxyBaHHsAM (apMaKoJIOTi4HHX BjiacTHBoCTed, OHKacmap HE CITi/T 3aCTOCOBYBAard B IIEPIOJl
BAriTHOCTI, 32 BHHATKOM BHIIAIKIB, KONH KIIHIYHWA CTaH KIHKM BHMMara€ BBEJICHHS
reracrnaprasm.

Cojtysanus rpyyuo VA ) SRS ¥
i Vi fioni . SN
HepifoM0 4M NpOHHUKAE Ieracnaprasa y rpyaHe MOJIOKO. 3 ypaxysaHHsSM (apma o.ﬂor,p;uj;p{ \; A
RIACTHROCTEH, PU3MK Ui HOBOHAPODKEHHX/HEMOBIIAT, AKI OTPUMYIOTH ronyﬁéﬁygy—ri',_ it e 0y j

BHKIOYCHHM OyTH He Moxe. B sKocti 3amoGiKHOrO 3axoxny, ronyBaHHﬂ‘-}‘frpy "
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IPUITAHUTH Ha NEePiojt Tepaii i3 3aCTOCYBaHHAM JIKapCHKOTO 3acoby OHkacnap i #oro He eI
[OHOBJIFOBATH 2% JI0 3aBEpIIEHHs Teparii i3 3aCTOCyBaHHAM nikapebKoro 3acody Onkacnap.

DepTUIIEHICT
JlocipKCHHS JUIsl BU3HAYEHHS BIJIMBY meracraprasy Ha (bCpTHJIBHiCTI: HE [POBO/IMIIH.

47 BnausB Ha 3JaTHiCTH KepyBaTH TPAHCNOPTHHMH jacofaMmu Ta MpPamoOBaTH 3
MexaHizMaMH

Oukacnap 3aBjia€ ICTOTHOTO BIUIMBY Ha 3JaTHICTb KepyBaTH TPAHCHOPTHHMH 3acobamu Ta
npamioBaTH 3 Mexasiamamu. IloBizomIIsIoCk PO pacTynHi no6iuni peakiii y nauieHTis, ki
orpuMyBain OHKacmap 3 IHIITHMH XiMioTepaneBTHIHUMH JIKapCLKUMH 3ac00aMu: COHJIMBICTD,
CIUTYTAHICTh CBiZIOMOCTI, 3allaMOPOYCHHH, HENPUTOMHICTB, CY/IOMH.

IMauienTtam, siki orpumyiorh OHKacnap, CIil PEKOMEH/yBAaTH HE KEpyBaTH TPAHCIOPTHUMH
3aco6aMy Ta HE MPAIOBATH 3 MEXaHI3MaMH, SIKIIO y HAX HasBHI ui abo iHmi mobiuHi peaxuii,
37aTHi BIUIMBATH Ha 37aTHICTh KEpyBaTH TPaHCIOPTHUMH 3acobaMM Ta TpalloBaTH 3
MexaHi3Mamu (JuB. po3jin 4.4).

4.8 Tlo6iuni peaxuii

Pestome mpodimo 6e3nexu

TMo6iuni peakii, sKi onucani B bOMY PO3/Iii, IPYHTYIOTbCS Ha MaHUX KTIHIYHAX JOCIIiDKEHb
Ta mic/IspeecTPaliffHOMy HOCBii 3acTOCyBaHHs 3aco0y Onxkaciap B Tepanii namientis 3 I'JUL
[Ipodine Ge3reky IPYHTYETHCS Ha JAaHMX paHIOMi30BAHUX, KOHTPOJIbOBAHMX, NPOCTICKTHBHHX,
Bi/IKpATHX GaraTONEHTPOBHX JOCTIDKEHb 13 BHYTPIIIHBOBEHHAM BBC/ICHHAM JNIKapChKOro
3acoby Omnkacmap B jo3i 2500 MO/M%, B SKOCTI MOpIBHSJIHOrO JKapehbKoro 3acoly
(nocnimkenns DFCI 11-001 Ta AALLO7P4). Takosx, /s BU3HAYCHHA Npodimo Oesneku Oynu
BHKODHCTAHI J@Hi JOC/IUKEHb NpPH BHYTPIIIHEOM'S30BOMY BBEJICHHI JIIKapCHKOr0 3aco0y
Ouxacnap (ociimkenns CCG-1962 ta CCG-1991) (us. po3ain 5.1).

HatfuacTimmumu moGiunmmu  peakmismu Ha OHKacnap (CIOCTEpIraauch NpHHAHMHI B JBOX
JOCTIKEHHSIX 3 dacToTolo >10%) Oynu: 30UIbLICHHS BMicTy anmaHiH amiHoTpancdepasu,
3GiNbIIEHHs BMICTY acmaprar amiHoTpaHchepas, NiIBHIICHH: pipas GinipyGiHy B KpoBi,
36ibIIEHHS AKTHBOBAHOI'O YACTKOBOTO TPOMOOIIACTHHOBOIO 4acy, rineprpuriinepu/emis,
rinepriixemis Ta GeOpHIbHA HEUTPOIICHIS.

HajtyacTimamy  TSOKKHME TOOIYHMMHE peakmismu Ha Omkacrap (cTymens 3 abo 4), sxi
cioctepiramucs B jocmimkennsx DFCI11-001 Ta AALLO7P4 3 uactororo >5%, Oymu:
3Ginpmenns  BMicTy — anmamin  amiHotpancdepasd, — 30UIbLICHHS BMiCTy  acnaprar
aMmiHOTpaHC(epasd, MiJBUIIEHHS PIBHS GinipyGiny B Kposi, (eOpuipHa HeWTpoIeHis,
rimepritikemis, 30UIbIIEHHS BMICTY JIilIa3d T4 HaHKPEATHT.

[Tepenik noGiyHMX peakiii B TabauuHii Gopmi
Indopmanis moA0 NOOIYHMX peakuiii Ta iX 4acTOTH HaBEICHA B Tabmumi 1. Yacrora
BCTAHOBJICHA 3 YPaXyBaHHAM HACTYITHMX 3arajlbHONPHHHATHX KpuTepiis: ayxe gacto (>1/10),
yacto (Bix >1/100 mo <1/10), mewacro (Bix >1/1000 mo <1/100), piako (Bix >1/10 000 no
<1/1000), myxe pizko (<1/10 000) Ta yacToTa HeBinOMa (HE MOKE OyTu BH3HAYEHA 33 HAsIBHUMH
manuMu). B KoxHill Tpymi 3a 4acTOTOIO, TEPETiK MOOITHHX peakiii HaBeneH;?éf{ﬁb‘p__{’Iﬁk‘
3HMYKEHHS CEPHO3HOCTI. Vo™
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Ta6auus 1: Mo6iuni peakuii, aconiiioani i3 Tepamnieio i3 3acTocyBaHHAM JIKAPCHLKOI0

3acoby Oukacnap

Craunaapr MedDRA
CHCTEMHO-OpTraHHHH
kjaac (MedDRA —
CJIOBHHK MeIHIHHX
TePMIHIB /1151
peryJsiTopHol
AiSJILHOCTI)

IMobiuna peakuis

[Topyenns 3 6oky
CHCTEMH KPOBOTBOPEHHSI
Ta MM)aTHYHOT CHCTCMHU

Jlyxe yacto: ®ebpuibHa HefiTponeHis
YacTo: AHeMis, KoaryJaonaris
YacToTa HeBijjoMa: HelocTaTHICTh KICTKOBOI'O MO3KY

Ilopymenns 3 Ooky
ILTYHKOBO-KHIIIKOBOTO

TPAKTy

Jyxe gacto: [Tankpearur, fiapes, abnoMinanbHK# OLiib, Hy10TA
Yacro: birroBoTa, CTOMATHT, acCllUT

Pijiko: HEKPOTH3YIOUMH TAaHKPEATUT, FEMOPAriyHui TaHKPEaTHT
Yacrora Hepijgoma: IlceBiokicTa i IITYHKOBO] 3a103H, IapOTHT*

CHcTeMHI OPYIICHHS Ta
HOPYIIEHHS 38 MiCIIeM
BBEJICHHS

Yactora HesigoMma: [lipekcis

YacTo: [ 'enaroTOKCHYHICTD, CTEaTo3 MeYiHKH

I'enaroOGiniapHi : : - : .
Pinko: Hekpo3 TiediHKH, JKOBTSHMUS, 3aCTiii JKOBYI, IICYIHKOBA
HOpYLICHHS .
HEJIOCTATHICTh
Jlyxe wuwacro: Peakuis migBUINEHOI YyTJIMBOCTI, KpPOIHB SIHKA,

[Topyuienns 3 6oky
IMYHHOI CHCTEMH

ana(iakTHYHA peaKilis
YacroTa HeBigoMa: aHadilak THHHHA OK*

Indexuii Ta iHBazsii

Yacro: IndexiiiHi 3aXBOpIOBaHHS, CENICHC

[TopyuieHHs, BUsIBJIEH] 3a
pe3yibTaTaMu

IHCTpPYMEHTAIBHUX
o0CTeKEHb

Jly>xe gacTo: 3HMMKEHHS Macu Tija, rinmoansOymiHeMmis, 30LIbIICHHS
BMicTy aiaHiH amiHoTpaHcdepasu, 30LIbIIEHHS BMICTY acmaprar
amiHoTpaHcepasn,  TiNepTPHITILEPHIEMis,  3HHXKEHHS  BMICTY
¢iGpuHOreHy B KpoBi, 301IbLICHHS BMICTY Jinasu, 30LIbIICHHS BMICTY
amisa3y, 30iIbIIEHHs YaCTKOBOTO aKTHBOBAHOIO TPOMOOILIACTHHOBOI'O
yacy, IiJBUIICHHS piBHA O11ipy0iHy B KPOBI

Yacro: 30iIbIIEHHS  TPOTPOMOIHOBOTO  Hacy, 301/IbIIEHHS
MIXKHAPOJHOI0 HOPMATi30BAHOTO  CIIBBIIHOIIEHHS, TilOKATIiEMIs,
361ILIIEHHS. XOJECTEPHHY B KpOBi, rinogibpuHorenemis, 3011bIIeHHS
BMICTY rama-riyTamii Tpancdepasu

YacroTta HeBigoma: 301IbIIeHHs BMICTY CEYOBHHM B KPOBI, aHTHUTINA 10
TIEracnaprasy, 3HWKEHHS KiFbkoett HeHTPOdiliB, 3HHKEHHS KiibikoeTt
TPOMOOLIUTIB, rinepaMoOHIEMIs

[MopyuieHHst 0OMiHy
PEYOBHH Ta pO3J1aau
Xap4yyBaHH:

Jlyke yacTo: 3HUKEHHS aleTUTY, rinepriaikeMis
Yacro: ['inepnimigemis, rinepxonecTepuHeMis
Yacrora Hesijoma: Jliabe THUHMHA KETOAIKI03, IinoriiKeMis

[Topyiuenns 3 60Ky
CKEJIeTHHX M'sI31B Ta
CIOJIYYHHX TKaHHH

Yacto: Bink B KiHIIIBKax

[TopyiuenHs 3 60Ky
HEPBOBOI CHCTEMH

Yacro: Cynomn, nepudepryna MOTOpPHA HEHpONaTis, HEPUTOMHICTE
Piaxo: CunyipoM 3a1HB01 000pOTHOI JIeliKoeHnedanonarii
Yacrota Hesijgoma: CoHIMBicTE, TpeMop* s Ve

o

[Topymenns 3 6oxky
TICHXIKH
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Yacrora HeBigoma: CrutyTanuii cTaH CB1IOMOCTI1 // -5 e
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[Topymenus 3 6oky
HUPOK Ta CEYOBHUX
IIISIXIB

1o
Yacrora HeijioMa: ['ocTpa HUPKOBA HEAOCTATHICTHY

Ilopymeniisg 3 6oky

Yacro: I'inokcig
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JIUXATBHAX IUIAX1B,
OpraHiB TOPaKaJbHOI'o
BiJUILTY T CepPelOCTIHHS

IMopymenHs 3 OOKY

. ; : Jly’Ke 4acTo: BUCHITAHHS
IIKipH Ta MiAMKIPHAX

YacroTa HeioMa: TOKCHUHK eniepManbHuil HeKposiz*

TKaHUH
Jyxe gacto: EMOomis**
INopymenus 3 60Ky Yacto: Tpomboz***
CyIuH Uactota Hesizoma: IHCYIBT, KPOBOBHIMB, TpOoMOO3 BEPXHBOTO

cariTaJbHOTO CHHYCY

* HebaxkaHi peaxiiii, 10 CTIOCTEPITAIHCE TIPH BBEJICHHI 1HIIMX acmapriias HbOro X K1acy

** Bymanky em00:1i1 JIereneBoi aprepii, TpomO03y BeH, TpomG03y BEH KiHIIIBOK Ta IIOBEPXHEBOTO
TpomGodebiTy croctepiranucs B nocmimxenni DFCI 11-001
*** Jlerenna: Tpom6o3 ITHC

Onuc OKpEMHX TTOOIYHMX PeaKIiii

Criocrepiranucs HacTynHi ToGiuHI  peakuii, moB's3aHi 13 Tepami€lo 13 3aCTOCYBaHHAM
acmaprinasu. Xoua BOHM He Oyiu crenupivHo acoIiOBaHMUMH 13 3aCTOCYBaHHSIM Ieracnaprasi,
BOHM MOKIMBI [IPH 3aCTOCYBaHHI JiKapchKoro 3acody OnKacnap:

Iopywenus 3 6oky cucmemu KpO6OMEOPEHH Ma nimghamuunoi cucmemu

Oukacmap MOXe BHKJIMKATH MIi€IOCYNPECII0 HM3BKOTO T2 CEPEIHBOTO CTYNCHA TSOHKKOCTI, 13
MOJMIHBICTIO YP@KEHHS YCiX TPHOX JiHiM KPOB'THUX KIITHH.

TIpuG/IH3HO MOIOBUHA YCiX CepiiO3HUX BUNA/IKIB KDOBOBHJIMBY Ta TpoMG03y CTOCYBAIACh CYAHH
['OJIOBHOTO MO3KY, MOXUIHBHMH HACIIiIKAMH €, HAIPUKIIALl, IHCYJIBT, CyA0MH, rosioBHu# 6i1b abo
HENPUTOMHICTB.

Iopywenns 3 60Ky Hep8ogoi cucmemu

Onxkacrap MOXe BHKJIHKaTH IOPYIICHHSA dyHKII# HEeHTPaTbHOI HEPBOBOI CHCTEMH, [POSBAMU
SIKMX € KOHBYJIBCIT Ta, ijlile, CIUTYTaHUH CTaH CBIIOMOCTI Ta COHJIMBICTE (HE3HAYHE MOPYLUCHHS
cBijioMocCTi).

V piAKux BUIIAZKaX MOXITHBHH CHHIPOM 3a/B0i 06opoTHOi neikoenuedatonarii (RPLS).

B 1ysKe PiZIKMX BHIIQAKAX CIIOCTEPIrain JerKii TpEMOP HaJbIiB.

Topywenns 3 60Ky WLYHKOBO-KUUKOE020 MPAKMY

[Ipu6au3HO y TOJOBUHM TAIIEHTIB BHHHKAIOTH peakuii HH3BKOTO Ta CEPEAHbOTrO CTYNECHS
TSKKOCTI 3 GOKY IITYHKOBO-KMIIKOBOI CHCTEMH, Taki, K BTpaTa amncTury, HyJI0Ta, OmoBoTa,
a6I0MiHATBHI CIIa3My, Jiapes Ta BTpaTa MacH Tija.

UacTo MOKIHBHI rocTpHii mankpeatut. HasBHi okpemi MOBIOMICHHS PO BUIAIKA YTBOPCHH
TCeBIOKICTH (IIPOTATOM /10 YOTHPHOX MICSILiB IiCIIs OCTAHHBOTO BBEJICHHS).

['emopariunuii abo0 HEKPOTH3YIOUMH MAaHKPEATHT BUHHKAIOTH pigko. Omicanuil OMH BHIIAJ0K
MaHKpEeaTHTy 3 OJHOYacCHMM TIOCTPHM MapOTHTOM Ha doni Tepamii i3 3actocyBanHsM L-
acniaprinasd. € TOBiIOMJICHHs PO OKpeMi BHIAJIKH reMopariysoro abo HEKpOTH3YIOUOIo
TAaHKPEATHTY 3 JICTAIBHAM HACI/IKOM.

MoskiuBe 30iTbIIeHHs BMICTy aminasd B CHPOBATIi KpOBi B mepiox abo icis 3aBeplICHHS
Tepaii i3 3aCTOCYBaHHAM JIIKapChKOIo 3aco0y Onkacnap.

Iopywenns 3 60Ky HUPOK MA CEHOBUX ULILAXIE /s ’
['ocTpa HHMPKOBAa HEJOCTATHICTH MOXUJIMBA Y piIKMX BHIAZKax [POTATOM Tepanii i;\ N
3aCTOCYBAaHHSM, B TOMY 4Hcli, L-acmaprinass. b3 s BRI 1
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Hopywienns 3 60Ky wKipu ma RIQUIKIPHUX MKAHUN

Peakiiii 3 60Ky IIKip¥ MOKYTb OYTH IIPOSIBOM ajlepriyHuX peakiuid. Onmcanuil OJMH BHIIA/I0K
TOKCHYHOIO  emifiepMambHOro  Hekponizy (cunapomy Jlaidienna), acomifioBanuit i3
L-acmaprinasoio.

Ilopywenns 3 60Ky eHOOKpUHHOT cucmemu

3MiHy eHJOKPUHHMX GYHKIIA MiIUUTYHKOBOI 3271034 CIIOCTEPIraloTh YacTo, iXHIMYU MPOSBAMH,
rOJIOBHMM YHHOM, € IOpYIIEHHS MeTaboumizmy rioko3n. Onucani BUnaaxy, K HiabeTHYHOIO
KETOAUMI03y, TAaK i TriNepoCcMOJISpHOI  rinepriikeMii, siki, SK IpPaBWIO, BUUIOBIIAIOTH Ha
BBE/ICHHS 1HCYJIHY.

Topywenus obminy pevoeun ma po3naou XapyyeanHs

Bumnaaky 3MiHH BMICTY JIiAIB Y CAPOBATLi KPOBi, @ TAKOXK 3MiHA [IOKA3HMKIB BMICTY JIIIIB Y
CHpPOBATIIi KPOBi, y OiIbIIOCTI BUNIA/IKIB €3 KIIIHIYHUX CHMIITOMIB, € JIy/Ke YaCTUMH.
IligBHINEHHS BMICTY CEYOBHHHM Y CHPOBATIli KPOBI BUHUKAE PETYJIAPHO, € HE3AJIEKHUM BiJl JI03H 1
MaiiKe 3aBXK/IH CYIPOBO/UKYEThCSA O3HAKAMH MIOPYIIEHHS OataHCy MpepeHansHOro Metabomismy.

Cucmemni nopyuwienns ma nopyulenus y micyi 66e0enns
[Ticns in'exmil MOXITHBA MipEKCis, KA 3a3BUYA MUHAE CIIOHTAHHO.

Hopywenns 3 60Ky iMyHHOI cucmemu

bynu BusBieHi cneuu¢idHi aHTHTINA JO Ieracmaprasd; HEYacTO BOHHM AacolilOBAIHMCH 13
peaKkiliiMi MiJBHINEHOI 9yTAMBOCTI. Takok Oysio BHSBICHO HEHTpaTi3ylodi aHTHTINA, SKi
3HHKYIOTh KIIIHIYHY €(eKTHBHICTD.

Peaknii miBUINEHOT 9y TJIMBOCTI 10 JliKapchkoro 3aco0y OHKacnap, BKJIIOYHO 13 3arpO3/IMBHMU
KUTTIO aHAQUIAKTHYHHMH PeaKilisiMHi, aHT1OHEBPOTHYHHM HaOpsKoM, HaOpskoM ry0d, HabpsikoM
IOBIK, EPUTEMOI0, 3HHKEHHSM apTEPIaIbHOTO TUCKY, OPOHXOCHA3MOM, YTPYIHEHHAM JIMXaHHH,
cBepOiKeM Ta HHcHpHHAME BHCHIIAMH, MOKIMBI Ha GoHI Tepamil (auB. po3ainu 4.3 ta 4.4).

T'enamobiniapni nopyuenns
3MiHa noka3HUKIB (yHKUIH Ne4yiHKH € yacroro. HesanmexkHe Big 103u 30UIBINGHHS piBHS
TpaHcamiHa3 Ta OiLTipyOiHy B CHPOBATILi KPOBI CIIOCTEPIraloTh 4acTo.

Bunajaku creaTo3dy HEYiHKH CIIOCTEPIrarTh Jyxe 4acto. € MOBIIOMIICHHS MPO PiKI BHIAIKA
3aCTOIO JKOBYI, )KOBTSHMIII, HEKPO3y KJIITHH IEUiHKH Ta MEYIHKOBOI HEIOCTATHOCTI i3 JIeTAIbHUM
HaCJIIJIKOM.

IlopymenHs cuHTe3y OUIKY MOXKE IPU3BECTH 10 3HWIKCHHS BMICTY OUIKY Y CHpOBATIi KPOBI.
Hesanexne Bij| 1034 3HHIKEHHS BMICTY ajibOyMiHY B CHPOBATIll KPOBI BHSBISIOTH y OLIbLIOCTI
NAIE€HTIB B MEpiojl Teparrii.

Hebaxani peaxiii npu 3acrocyBanHi mnpenapaty OHKacmap Ta HpH 3acTOCYBaHHS HATHBHOT
HeneruwiboBanoi L-acnaprinasu (tobTo, HaTUBHOI acnaprinasu E. coli) € noaioHuMH.

[ToBjIoMIIEHHS DPO M1JI03PIOBaHI N00IYHI peakitii e
IToBilomMiIeHHs Tpo Tijo3proBani MoGiyHi peakuil y micisipeecTpaliiHmii nepw?zi"" iKapehK
3aco0y € BaxmBuM. lle nae 3mory BecTH OesnepepBHMI MOHITOPHHT / CIIiBE
Kopucn/pmuxy 3aCTOCYBaHHS NpENapary. Cneuxamcm B ranysi oxoporm 31;04363'
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4.9 llepenosyBanus

[loBizomisnocss 1mpo BMIAJKM HEHABMHCHOIO Iepefo3yBaHHs 3aco0y Owuxacnap. [licis
Tepe/I03yBaH s CIIOCTEPITaiy MiJABHIICHHS aKTHBHOCTI NEYiHKOBUX (epMEHTIB, BUCHIAHHS Ta
rinepbimipyOinemito. Cnenmdpivune MeJMKaMeHTO3HE IiKyBAHHN Y BHIAAKY IICPEA03yBaHHS
BIICYTHE. VY BUNAjKy NMEpeo3yBaHHs HeoOXiTHMI peTenbHuil MOHITOPHHT cTaHy malieHTa JUis
BHSIBJICHHS O3HAK Ta CHMIITOMIB MOOIYHMX peakiliii Ta HagaHHSA HAICHKHOTO CHMITOMATHYHOIO
Ta M ATPHMYIOYOTO JIIKYBaHHS.

5. ®APMAKOJIOI'TYHI BJJACTUBOCTI
5.1 ®apmakoauHaMiYHI BJACTHBOCTI

QapmakorepaniuHa rpyna: AHTHHEOIUIACTHYHI Ta  IMyHOMOIY/LIOIOYi  3aco0wW, i
aHTHHeoITacTHYHi 3acobu, kog ATX: L01XX24

Mexa#nism i

Mexanism 1ii L-acnaprinasu nonsirac y GepMeHTHOMY PO3IIEIIeHH] aMiHOKHCIOTH L-acnapriny
Ha acnapriHoBy KHCJOTY Ta aMmoHiii. Hecraua L-acnapriny B KpoBi IpH3BOAMTS 110 1Hri0yBaHHs
cunTe3y Oinky, cunresy JIHK ta cuntesy PHK, 30Kkpema, B nefikeMiunuX 61aCTHHX KIiTHHAX, He
37aTHHX 10 CHHTe3y L-acmapriny, yepes mo BigOyBacThes iXHii amomnTos.

HaBmpoTs, HopManbHi KTiTHHY, 31aTHI 10 cuHTe3y L-acmapriny, € MeHII YyTIMBHME 710 HOTO
WBUAKOTO posnagy Ha ¢oui Tepamii i3 3acTocyBaHHsiM (epmenty L-acmaprinasu.
I[ETwmoBanHs He 3MiHO€ (EpMEHTHI BIACTHBOCTI L-acnaprinasu, aje BIUIMBaE Ha
bapmaxokineTHUHI BIaCTHBOCTI Ta IMyHOTEHHICTB ILOTO hEpMEHTY.

DapmakouHaMiyHi edeKTH

AHTunelikeMiunui epekt L-acnaprinasu nos's3aHuif i3 MOCTIHHAM BUBEICHHIM L-acnapriny i3
KPOBi Ta CIMHOMO3KOBOI piuun (CMP). ®apmakoauaamiunmii (@) edexr nikapepKoro 3acoby
Onkacnap oniniosany micsst B/M (nocnimkenas CCG-1962) ta B/B BBe/IeHHS (AALLO7P4).

B nocnimxenni CCG-1962 ®J] edexr gikapcbkoro 3acoby Onkacriap oninroBamu 3a
pe3yIbTaTamMu cepii BUMipIOBaHb BMICTY acliapridy B CHPOBATIli KPOBi (n=57) ra CMP (n=50) y
AITEH Ta Mi/UNTKIB, SIKHM IOXHO 6YI0 BCTAHOBJICHO [(iarHo3, i3 cranaapTHuM pusukom [JIJI, saxi
OTPUMAIIH IO TPH JO03H JiKapchKoro 3acoby OHKacnap BHYTpilmHsom's30Bo (o 2500 MO/m?
TUTONIl TIOBEPXHi TiNa), omHy — y dasi imgykuii, Ta a8i — y mismimmx ¢asax iHTeHcHbikamii
Tepanii. 3HMKCHHS KOHIEHTpANii acnapriny B CHpPOBATIi KpPOBi Oy/0 OYEBHIHHM B Ha
YETBEPTHH JCHb INiC/I8 Mepmoi IHAYKIIHHOI 103H, Ta 6yno HaifHmwkauM Ha 10-# jeHb micis
BBe/ICHHS. KOHUeHTpalis acnapriny B cHpoBaTii KpoBi, mpuOIH3HO, 1 MKMOI, 30epiranace
npoTaroM OJM3bKO TPhoX THXHIB. KOHueHTpamis acmapriny 3um3miace 10 <3 MKMOIIb, KOJIH
aKTHBHICTh acnaprinasu cradoBuia >0,1 MO/Ma. Bwict acnapriny 8 CMP 2,3 mxmoib 10
JIKYBaHHs 3HU3MBCsA 710 1,1 MxMoutb B Jlens 7 1a 0,6 Mkmous B JleHn 28 IHAYKIi#HOT a3y (auB.
Kiriniuna epexruBHicTs Ta Gesneka).

B nocnimxenni AALLO7P4 ®]] edexr nikapchkoro 3acoby OHKacIiap oLiHIOBAIM IPH BREAEHHI

e

47 nauientam 3 I'JIJI 3 BUCOKMM pu3ukoM (HasBHICTH B-kiitun-nonepenukis), wf fani ;@’m&f N\
TPHJATH IS aHaTi3y, ski oTpuMyBami Onkacniap B/B B 103i 2500 MO/M? mtomyj/fiosepKui Ti T,
B ¢asi inpykuii ta xoncomigauii. Konnenrpauis L-acnapriny B miasmi KpO]-;ﬁ; 31«71 ausjach
PIBHS, HMKYOIO 33 MEXKY KLIBKICHOTO BM3HAUEHHS TIPOTAToM 24 rojiuH mics é_Bgé"’_
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inaykuii Ta nepuoro BBeAeHHs 3aco6y Onkacmap y $asi Koncouizaii, i 30epingfiace:




BBeIcHHA B (asi imjykuii, Ta 30epirasach HHKYOIO 3a MeXy BH3HAYEHHS 0 18 aus micis
BBE/ICHHSL.

[pyHTYyIOUHMCH Ha pe3ysIbTaTax IUX JBOX JOCTiKEHb, MOXHA 3p0OHTH BUCHOBOK, 110 OHKacmap
npy BBeIeHHi B 1031 2500 MO/M? nuomi mosepxHi Tina B/M (CCG-1962) ta B/B (AALLO7P4)
3abe3neyye MiTpUMaHHs 3HKeHHs BMicTy L-acnapriny mpotsrom 61M3pKO JBOX THIKHIB MiCIs
BBCJ/ICHHSA.

Kiiniyna edextuBHicTh T2 Oe3nexa

Edextusnicts Ta Oesmeky Jikapcbkoro 3aco0y OHKacmap OLIHIOBAIM 3a JAHHMH TPhOX
KJIHIYHUX JIOCTI/KEHDb MpH 3acTocyBanHi OHKacmapy, po3duHy Ui iH'ekuiil/indysii B axocTi
Tepamnii nepmoi inii nanientis 3 I'JUL: o nociimkerns CCG-1962 6yio BKIIOYEHO MAli€HTIB
i3 crampaprauMm pusukom [JUL, B mocnmimkenHs AALLO7P4 Oyno BKIIOYEHO MAIEHTIB 13
sucokuM pusukom [JUI; B pocmimkenus DFCI11-001 Oyno BKIOYEHO NALICHTIB 13
CTaH/IAPTHUM Ta BUCOKUM puzukoM ['JIJL

Ouinka egexkTuBHOCTI JiKapchkoro 3aco0y Omnxacnap B Tepamil mauientis 3 [JIJT 3
pennanBoM/pedpakTepHUM 3aXBOPIOBAHHSM Ta KJIIHIYHOIO alepridHoI0 PEakIliclo Ha HATHBHY
L-acnaprinasy FE. coliB aHaMHe3l IPYHTYETbCS Ha CYKYIHHX JaHMX 94 mali€eHTiB 13 LIECTH
BiikpuTux gociuimkesns [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 Ta
ASP-001C/003C].

Iepwa ninis_mepanii (nayienmu 3 IJIJI 6e3 peaxyii nidguujenoi yymausocmi 00 HAMUBHOI
L-acnapeinasu E. coli)

Besnexy Ta edexTHBHICTE JiKapchkoro 3aco0y OHKacmap ONIHIOBAIM 3a JJAHMMH BIIKPHTOIO,
0araToleHTPOBOIO, PaHIOMI30BAHOTO IOCII/DKEHHS 3 aKTHMBHHUM KOHTpojeM (JlocmijpkeHHs
CCG-1962). B upomy mocimimkenni 118 jiteit Bikom Big 1 g0 9 pokis 3 ['JIJI cranmaptaoro
PH3MKY, SKi He OTPHMYBAJIH JIIKyBaHHs paHile, Oynu paHjoMi3oBaHi y cniBBigHomenHi 1:1 1o
rpyIl OTpHMaHHs Jikapcekoro 3acoby Omnkacnap abo HaruBHOI L-acnaprinasu E. coli B xypcl
koMGiHoBaHOi Tepamii. OHKAcmap BBOAMIM BHYTpPIIHLOM'S30BO, B 7031 2500 MO/M? o
noBepxHi Tisia B Jlens 3 4-trkHeBol inaykniinoi ¢asu ta B Jlensb 3 K0xHOI 3 1BOX 8-THKHEBUX
BinkianeHux ¢a3 inrencudikauii. Harusny E. coli L-acnaprina3dy BBOAMIM BHYTPIIIHBOM'S30BO
B 71031 6000 MO/M? nToIIi MOBEPXHI Tijla TPH pa3y Ha THXKJIEHb, B 1ILJIOMY, BBO/IMIIA J€B'ATH 7103
IIPOTAToM iHAyKIi#HOT a3y Ta micTh /103 B KOXKHiM 3 BiAknaneHnx §a3 iHTeHcH@iKarii.

[lepBunHa orinka eheKTUBHOCTI IPYHTYBaIach HA JEMOHCTPAIi]l OJHAKOBOIO 3HHKEHHS BMICTY
acnaprify (3a KUJIBKICTIO Ta TPUBAIIICTIO) B IpyIax 3aCTOCYBaHHA JliKapchKkoro 3acoby Onkacnap
Ta HatuBHOI L-acnaprinasu E. coli. Ilepei6a4eHor0 MPOTOKOJIOM METOIO OyI0 3HUKEHHS BMICTY
acmapriiy B CHpOBaTIli KpoBi j10 koHuenTpauii (11 [IMoib. KijibKicTh NalieHTIB 3 TAKMM piBHEM
3HIDKCHHs OyJia 0ZIHAaKOBOK B 000X JIOC/II/DKYBAaHUX I'PyNax IMPOTAToM ycix TpboxX (a3 Teparmii y
BH3HAYCHI IPOTOKOJIOM MOMEHTH 4acy.

B ycix (aszax Tepamii KOHIEHTpallis acnapriiy B CHPOBATIi KpOBI 3HM)KyBajlach MPOTAIOM
YOTHPHOX JIHIB INiCiIs BBEJIEHHs IepuIol JO3M acmapriHasd y BinnoBiauid ¢asi Tepamii, Ta
3aIMIIanack Ha HH3BKOMY pIBHI HIpOTAroM NpubIM3HO TphOX THKHIB B 000X rpynax
3aCTOCYBaHHSA JIiKapCBKOI‘O 3aco0y OHKacnap Ta HaTUBHOI L-acmaprinasu F. coli. lndopmarris

[I0/1I0 KOHIIEHTpaIii acnaprmy B cnposa’rm KpOBi ¥ (1)331 mnyKuu HaBeJCHA Ha Pm;amywlw "

Gbas lHTeHCHQ)lKaIIII noaiOHi 10 XapaKTepHCTHKH 3HUKEHHS BMICTY aclapridy B cpfpp ;a
NPOTATOM IHAYKUiHHOT dazu.
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Pucynok 1: Cepenni ([ crangapTHa noxudKa) NoKasHHKH BMICTY acnapriny B CMPOBAaTIIi
kposi B locaizkenni CCG-1962, B inaykuiiiniii gasi

100.0

@ Hatugn E. coli

!: © Oxkacnap®
acnaprinasak. coli

10.0

Acnaprid (Mkmons)

0.1

0 2 4 6 8 10 12 14 16 18 20 22 24 26 28 30
OHis nicns BEBEAEHHA NEpLOl 003K L-acnaprinaiu

Ipumitka: Oukacnap (o 2500 MO/M? nuiomi moBepxHi Tina, BHYTPIIIHBOM'S30BO) BBOMIIA B
Heub 3 4-twxneBoi dasu imgykuii. Harusmy L-acnaparinasy E. coli (mo 6000
MO/ nnomi moBepxHi Tina, BHYTPIIHBOM'S30BO) BBOIHMIA TPU pa3u Ha THK/IECHBb, B
LUIOMY, IPOTAroM dhasu IHAYKLIT BBOAMIM 9 103.

Konuenrpauiro acnaprigy B cmuHoMo3K0BiH piauni (CMP) BusHavamu y 50 namicHTis mpoTsrom
inaykuifnoi daszn. Bmict acnapriny B CMP 3HM3M3HBCS, 3 cepe/IHbol KOHNEHTpalil 3.1 MKMOJb
no noyatky tepanii go 1,7 mxmonb B Jlens 4 [11 Ta 1,5 mxmons yepes 25 01 awie micis
BBE/ICHHS JliKapcekoro 3acody Onkacnap. Lli pesyinbraTé € mogiGHUMHU 10 OTPHMAHMX B TPy
HaTUBHOI L-acnaparinasu E. coli.

[adopmauis mono BuxupanHs Ge3 moxiit (BBII) naiuientiB 3 rpyn OTpAMaHHS JKapchKOro

3aco0y Omnkacnap Ta HatuBHOI L-acnaparinasu E. coli Hasemena B Tabmuui 2, am3aitHOM
nocipkenHs CCG-1962 ue 6yna nepebadena oninka pisHuI nokassukis BBII.

Tabanus 2: Ioxasaukn BuxuBanHs 6e3 nozii (BBIT) gepes 3, 5 Ta 7 pokie (Jlocaipkenns

CCG-1962)
Onxacnap Harusna L-acnaprinaza
E. coli
3-piunuii pisens BBIT, % 83 79
(95% D (73, 93) (68, 90)
5-piunnit pisens BBII, % 78 73
(95% D) (67, 88) (61, 85)
7-piunuii pisess BBI1,, % 75 66
(95% D) (63, 87) (52, 80)

B nocnijukenni CCG-1962 naityacTimmmMu n06iYHMMM peakitisMu Oyiy iHbeKIii, BKIIOYHO 3

JIBOMa 3arpO3NIUBHMH JUISl KUTTS iHQEKLIAMHU (y OJHOIO MAIIEHTA 3 KOXKHOI 3 Ipym). B_uizomys..
4acToTa Ta THII 0OIYHUX peakiii crynens 3 ta 4 OyjM OIHAKOBHMH B 000X rpyg@ﬁ‘fy 0}2‘__’"
NAUIEHTIB 3 TPYIIH 3aCTOCYBaHHsI JTiKapchKoro 3acoby OHkacnap po3BHIHCEH &Iepl{}fffﬂ}" '

nepioa $asu Binkiajenoi inTencudixanii Nel (anepriuna peakuis 1 crynens Ta Kpg

CTYIIeHS). V2V




Byiio nposenene minoTHe JocnijUKeHHS 3 BKJIOYEHHSM IAILCHTIB i3 MOWHO BCTAHOBJICHHM
jmiarHo3om, BikoM Bix 1 g0 <31pokis, 3 BHCOKHM pusukom I'JUI B-knituH nonepeaHukis
(Mocaimrenns AALLO7P4). Lle Oyio BiAKpuTe, KORTPOIBOBAHE, PaH/IOMI30BaHe, NOPIBHSJIEHE
JIOCII/DKCHHS TIETHJILOBAHOI acmapriHasd Ta JIKapchKOro 3acoby Osxkacnap, sSK CKJIAI0BHX
Oarato-KOMIOHEHTHOI XiMioTepanil B mepuiit Jiinii nikyBanus nauientis 3 TJIJL. Kpurepiem 3a
BMiCTOM JeiikouuTiB Gyim: a) Bik 1-10 pokis: meftkomuriz >50 000/MKir; 6) Bik 10-30 POKiB:
Oyab-sKkuit BMICT JIEHKOLMTIB; B) NPOBENEHHS NONEPEIHBOT CTepoiHOI Teparii: Oy/ib-aKui
BMicT Jlelikouutis. He Bkmowanu mwauientis, sxi pamilme oTpEMyBaIH IUTOTOKCHYHY
XiMiOTepariio, 3a BHHATKOM CTEPOI/iB Ta iHTPATEKATbHOTO BBEICHHS nuTapabiny. B uinomy, B
JocmipKenHs Oy10 BKMoueHo 166 namieHTiB; 54 namieHTiB 6y/10 BKIOYEHO PAHIOMHO JI0 IpYIH,
AKa OTpUMaUla JIiKapchkui 3aci6 Omnkacmap mo3or0 2500 MO/M? mytomi moBepxHi Tina ta 111
NALIEHTIB — 0 IPYNH, fKa OTPHMAla IS JIKyBaHHS JOCTI/KyBaHHMH 3aci6 NErwinoBaHOl
acnaprinasn. OHKacnap BBOIMIIM BHYTPIIIHBOBEHHO B 1031 2500 MO/m? mtonti moBepxHi Tina B
hasax inaykuii, KoHconianii, Biakianenoi inTencudixamii Ta pasi IIPOMIXKHOI IIATPUMYIOUOT
Tepanii namientaMm i3 Bucokmm pusukom UL, ski oTpumyBaim MiZICKIEHY Tepaniio 3a
nporoxkonoM  bepnin-®pankdypr-Mroncrep. Kinbkicts namientis B rpymi  3actocyBaHS
JKapehKoro 3acoby OHKacnap 3 HEraTMBHMM CTATYCOM 33 MiHIMATLHHM 3aJIMIIKOBHM
3axpoproBaHHAM (M33) (<0,1% sefikeMiuHHX KIITHH y KicTKOBOMY MO3KYy) B Jlenp 29
iHykuiaoi dasu cranmosmiaa 80% (40/50). ITicns 4-x pokiB mokasumku BIIB Ta 3araubrOi
BIkHBaHOCTI (3B) B rpyni sactocyBamms sikapebkoro 3aco6y Omkacmap cranoBwin 81,8%
[95% ML 62,9-91,7%] ta 90,4% [95% JII: 78,5-95,9%] Biamosigmo. B nijloMy, B rpyimi
3aCTOCYBaHHSs! JIKapChKOro 3acoby OHKacnap 4acToTa BUNA/KIB peaKiii mi(BuimeHoi Iy TIIMBOCTI,
HE3alIeXHO BIJI CTYNEHs TSHKKOCTi, CTaHOBHIA 5,8%, aHaTaKTHYHUX peakuiii — 19,2%, a

naHkpeatuTy — 7,7% YactoTta Buna/kis GpeOpHUILHOT HEHTPONEHIT CTYIEHs 3 Ta BHINE CTAaHOBHIA
15,4%.

Hocnimkenus sxe tpusac - DFCI 11-001, sike nposoauts IHcTHTYT paky Jlana-®apbep (DFCI),
€ aKTHBHO KOHTPOJbOBaHMM, PAHIOMi30BaHHM, GaraTOLEHTPOBHM IOCIIKEHHSIM pPe3yiIbTATiB
B/B 3aCTOCYBaHHs JOC/I/UKYBaHOTO NPOAYKTY METHILOBAHOI acraprinasu YV nopieuanni i3
3aCTOCYBaHHsI JIKapchkoro 3acoby OHkacnap, B Tepamii jiTeif Ta miaiTkis Bikom Bix 1 10 <22
POKIB 3 WOHHO BcTaHOBNeHMM AiarHozom [JIJI, sxi oTpuMyrOTH ximioTeparito B 3B'a3ky 3 'JIJI
3a npotokosioM DFCL 3aramom, 6yno panpomizosano 239 namientis, 237 3 skux OTPUMYBAIH
JociuKyBaHui 3aci6 (146 onosikis Ta 91 xinka), 3 Hux 119 narienTin (115 3 giarnozom I'JIJT)
orpumyBaii Onkaciiap, 1o 2500 MO/m?. 3aci6 BBogwm B dasi imaykuii (Jlens 7) i vagani yepes
KOXHI 2 THXHI, IPOTAroM, B mimomy, 30 THKHIB micasiHayKuiiHoi Tepanii. Pangomizamiio
NAi€enTiB Oy10 cTpaTH(hiKOBAaHO 32 PHIMKOM (CTanmapTHUH/BHCOKHI/y)e BUCOKHi PH3HK), SIK
B-knitunnoi, tak i T-knituasoi I'JIJI. Kinskicts namieHTiB 3 IPYIH JIKapchKOro 3acoby
Onkacniap 3 HusbkuM M33 micis ingykuiinof dasu (<0,001 KIiTHH, O HAKAIOTHCS BHSBIICHHIO)
B Jlens 32 cranoBuno 87,9% (80/91). OxHopiuna yactora BIIB craHOBMIA 98,0% [95% JII:
92,3;99,5]; onnopiyna 3B cranosmia 100% [95% JII: 100; 100] B JAHOMY JIOCIIiDKEHH.

Hayienmu 3 LI, y sxux cnocmepicanucy peaxyii nideuwenoi wymnusocmi 0o namuenoi
L-acnapeinazu E. coli

Y IIeCTH BIAKPHTHX IOCIIIKCHHSX OLIHIOBAIM Pe3ysIbTATH 3aCTOCYBaHHs JKapchbKOTro 3acoly
Onkacniap B 3B'S3Ky i3 pelMAMBHUM/pedPAKTEPHAM IeMaTOIOTiYHAM 3aXBOprOBaHHAM. B xoji
IUX JIOCIIIKEHD, B oMy, 94 nanienTw 3 miarHozom ['JUI Ta kiiHigHOO A/IEPrivyHOI0 PEeaAKIlicro
Ha HatuBHy L-acmaprinasy E.coli B aHamHesi oTpuMyBaIu Onkacriap. OmuH  naiieHT
orpuMyBaB OHkacnap B jo3ax 250 ta 500 MO/m? mouti mosepxui Tina, BHYTPLHHEOBEHHO,
Pemra nauienTis orpumysamu 3aci6 B 1031 mo 2000 a6o 2500 MO/m> nnomigﬁizfa}é, Hi
BHYTPIIIHLOM'S130B0 260 BHYTpIMIHLOBEHHO. [lamicuTy otpumyBanu OHKacriap ’ﬁjdnﬁfap
Kkombinauii B cknaji baratoxommonenTHoi Ximiorepanii. B ninomy, B n'stu socaizie
AKAX Oyll0 Npoanari3oBaHO, y 65 mNallieHTiB, AKi OTPHEMYBaIA OHKacnéP; *3ay
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HaiOLIBIIOl TEPaneBTMYHOI BIANOBIAI IPOTATOM YCBOTO JIOCITIDKEHHS, MOBHY peMiciro
cnocrepiramy y 30 nauienTis (46%), dactkoBa pewmicis y 7 nanienTis (11%) ta remarosioriybe
nokpaments y 1 mamienta (2%). B iHmomy nocmimkenni, g0 skoro 6yno BKIOYeHO 29
nauientis 3 ['J1J] Ta peakuieio mifBHIIeHOT 4y TIMBOCTI, Ki OTpuMyBamu OHKACIIap, OIiHIOBAIH
BIAIIOBL/Ib B iHAyKUilHik dasiy 11 nauientis. 3 nux 3 nauientn (27%) A0CATIH HOBHOT peMicil,
1 mamient (9%) — 4actkosoi pemicii, 1 mamient (9%) — reMaToIONYHOrO TOKPAIEHHS Ta Y 2
namienTiB  (18%) crmoctepiramu 03HakM TepameBTHYHOI edekTHBHOCTI. TepameRTHUHY
ebeKTHBHICTh BU3HAYAIM, sIK KJIIHIYHE TOKpAINCHHS, SKe He BiANoBigano KPUTEpisM iHIIOTO
MO3UTHBHOTO pe3yibrary. B mepiox dasm nigrpumyiodoi Ttepanii 6yno omimeno mami 19
MAUieHTIB, 3 sKUX 17 nanienTie (89%) nocsriu nosHoi pemicii, y 1 nauienta (5%) crocrepiraiu
O3HAKH T€pPaNeBTHYHOI e()eKTHBHOCTI.

5.2 ®dapmaxokineTH4Hi BJIACTHBOCTI

®apMakoKiHETHYHI BIAacTMBOCTI 3aco0y OHKacmap 3yMOBJNEHi aKTHBHICTIO acmaprinasu, sKy

BH3HAYalM MeToaaMd QepmeHTHOro amanizy micims B/M (CCG-1962) ta B/B (AALLO7P4,
DFCI 11-001) BBeienns.

B nocmimpxenni CCG-1962 cepeiHs axTHBHICTL acmapriHasd AOCATala MAaKCHMATBHOIO
sHaueHHs 1 MO/mu B Jlens 5 micns in'exuii. Cepeqst TpUBAIICTh NEPiOLy HAIliBBHBEACHHS
nici1s BCMOKTYBaHHs y Micii in'ekuii cranosuna 1,7 106wu, a nepioay HamiBBuBeeHHS — 5,5 1i6.
Ilokasuuku 06'eMy pO3IOZiTy micis AOCATHEHHS IMHAMIUHOI piBHOBArH Ta KJIIPEHCY, 3TiIHO 3
OLIHKOI0, cTaHoBHM 1,86 1/M” Ta 0,169 1/M° Ha 2100y, BIATOBIHO.

B nocnimpkenni AALLO7P4 @K napameTtpu micias oJHOpa3oBoro BBeaeHHS 1031 2500 MO/Mm?
B/B B IHAYKUiHHIH ¢a3i pospaxoByBam: meronoM HexoMmapTMeHTHOro ®OK aHamizy, i3
BUKOPHCTAHHSM TIOCJIiIOBHO OTPUMAHMX 3pPa3KiB I1J1a3MH KPOBi, pe3ysibTaTi HaBeneHi B Tabmuii
3 (muB. po3ain 5.1). BusiBneHa TeHIeHIis 10 HIKYMX 3HaYeHb Cmax T2 AUC JKapchbKOro 3acody
Onxacnap y 4os0BiKiB, mamienTis i3 Oinpmmm IMT Tta mamienTie Bikom >10 pokis. B
IHIyKUiAHiA ¢asi, micns B/B BBeJeHHs JKapchkoro 3acody Onkacnap B pasosiit mo3i 2500
MO/m?, akTuBHicTH acmaprinasu cranosmia >0,1 MO/M1 ta 30epiranace npotsroMm a0 18 auiB
nicis BBeleHHs y 95,3% naiieHTiB.

Tabmmus 3: @apmakokiHeTH4HI IapameTpH MicJAs 0JHOPAa30BOro B/B BBEeACHHS
Jikapeskoro 3acoby Ounkacnmap B g03i 2500 MO/m? nuromi noBepxHi Tijla B
inxykuiiniii ¢gasi (N=47; Jocaixkenns AALLO7P4)

©OK napamerpu Cepenne Apupmernune (CB)
Cmax (MMO/mun)* 1638 (459,1)

Trmax (roa.)* 1,25 (1,08; 5,33)"
AUCo« (MMOOxoba/mua)* 14810 (3555)

AUCo o (MMO Oo6a/ma)’ 16570 (4810)

t12 (106a)’ 5.33(2.33)

CL (1/1062a)' 0,2152 (0,1214)

Vss (1)’ 1,95(1,13)

* N=47 nauienris, nani SKUX NIPUAATHI JUIs aHATTi3Yy.
T meniana (10", 90" pouenTinm).

- - p . - .
" N= 46 nauientis, gani sxux IOPHUIATHI JUIS aHaJi3y.

B nocmimxenni DFCI11-001, ouwinky aKkTHBHOCTI acnaprimasm 3J1lCH
0/IHOPa30BOI0 B/B BBEJIEHHS JiKapchKoro 3aco0y Onkacnap B 1031 2500 MO/m?

o1

Tina B $asi IHayKuil Ta yepe3 KoXKHi JBa THKHI OPOTATOM MiC/siHAYKIIHHOT Q)géfﬁ$ ;

5.1). Tlporsrom imaykmiiinoi ¢a3u akTHBHICTL acnapriHass CTaHOBHIIA 2@,?/ M

30epiranack y 93,5% nanienTiB npotsrom 18 i micis BBeeHHs. [IpoTsrom rtli;

¢asu MiniManbHa (HaliHMXK4a) aKTHBHICTB acnapriasi Ha piBHi nonas 0,4 MOA0L A
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y 100% mnaunientie Bix 7 Tuxns g0 25 TwkHs. 1[I pesyasTaTH cBiguarth mpo Te, WO KOIM
Oskacniap BBojtaTh B 1031 2500 MO/MT” miomi nosepxsi Tina oxHOpas’oBo a6o DararopaszoBo
yepe3 KOXKHI JBa THXHi, KIiHIYHO 3HAYyINa aKTMBHICTh acmapriHasu 36epiractbes IPOTATOM
YCBOrO iHTEpBAY MiX BBEICHHSIMH (TOOTO, IPOTSTOM BOX THIKHIB).

[TamienTy i3 moitno Beranosnenum niarnozom I'JIJT oTpuMyBanu oxHy B/M in'eK1iio JIKapChbKOro
3acoby Onkacanp (2500 MO/m? miomi nosepxmi Tina) abo HaTHBHY acnaprinasy E. coli
(25 000 MO/m* mmomi nosepxwi Tina), abo Erwinia (25 000 MO/M? mwiong IIOBEPXHi TiNa).
[lepion namiBBMBe/eHHS JiKapchkoro 3acoby Onkacnap 3 miasMu Kpoei OyB CTaTHCTHYHO
Biporigno moBmmM (5,7 nHIB) HiK NEpiog HANIBBUBEJEHHS HATHBHOL acraprinazu E. coli
(1,3 no6u) ta Erwinia (0,65 1o6wu). Herafina xIiTHHHA 3aruGelns TelKeMiTHEX KIITHH in vivo,
BU3HAYCHA (IIyOpecleHTHHM 3abapBiIeHHsM pojamMiHOM, 6yiIa OAHAKOBOKO MiC/s BREICHHS ycix
TPBOX IpenapartiB L-acnaprinasu.

Hamientn 3 [JUJT 3 kigbkoMa penwpMBaMH OTPUMYBAIH aGo Onkacnap, abo HaTHBHY
acmaprinasy E. coli B xypci ingykuilinoi Tepamii. Oukacnap BBogmmM B/M B 103i 2500 MO/M?
IIomi TMOBepXHi Tina B gews 1 Ta 15 dasm igaykiii. Cepenuiii mepion HamiBBHBEICHHS
TKapchKoro 3acoby OHKacap cTaHoBHB 8 16 y mamicHTiB Ge3 peakuil miyBHIEHO] 9y TIIMBOCTI
(AUC 10,35 MO/mn/m06y) Ta 2,7 1064 y namieHTiB 3 peakuico miABHIIEHOT gyTimBocTi (AUC
3,52 MO/mn/no6y).

OcobHBi KaTeropii namieHTis

JM3aiiH KOHTPONLOBAHUX JOCII/KEHD He nepe0auaB MPOBE/ICHHS OLHKH hapmakokiHe THUHHX
BJIACTHBOCTEH JiKapchKkoro 3aco0y OHKacnap IpH BBEACHHI 0COOIMBUM KaTeropisiM NaiieHTiB.
3a pesynbTaTamu moIyIIsiiiHOT GapMaKOKiHETHYHOT OL[iHKH JIiKapcBKOro 3acody Oukacmnap, fxa
IPYHTYBalach Ha JaHuX jociiukens AALLO7P4 (8/8), DFCI 11-001 (8/8) Ta CCG-1962 (B/™),
OylI0 BCTAHOBNIEHO, IO KiipeHc (miHiftHMi Ta HacH4yBaHWH) 3p0OCTaB MPHUOIH3HO MPOHOPIHHO
IUIOLLi MOBEPXHi Tina, a 3pocTanHs 06'emy posmoxiny 6yi0 GiTem IPONOPILIHHAM JI0 ILJIONT
nosepxHi Tina. Ctatucruyro Biporiana pisauis OK xapakrepuctuk IPX BBEJICHHI YOJIOBIKaM Ta
KIHKaM 3a pe3ysibTaTaMH LbOT0 aHalily inenTudikosana ne Oyna.

Bruis HupkoBoi Ta mnedinkosoi HemoctatHOocTi Ha DK XapaKTePUCTHKU JIIKapChKOTO 3acoly
Onxacniap He owinloBami. OCKiIbKM Neracnaprasa € GLIKOM 3 BHCOKOIO MOJIEKYJIIPHOIO Macolo,
BOHA HC BUBOIHTHCS HAPKAMH, OTKE 3MiHY (apMaKOKiHETHUHHX XapakTEPUCTHK IPH BBEICHHI
JiKapehKoro 3acoby OHKacnap namieHTam i3 HAPKOBOKO HEIOCTATHICTIO He OYiKYIOTb.

Ockinbku npoTeoniTHyHi hepMenTH, BiAMOBiAambHI 32 MeTaboTiuHe NCPETBOPEHHS JIIKAPCHKOIO
3aco0y Onkacnap, npe/icTaBlIeH] B ycixX TKaHHHAX, TOYHA POJIb NEYiHKH HEB1JI0Ma; MEHIIIE 3 THM,
HE 0YiKYIOTb, 110 NOTiPIIEHHS eYiHKOBHX DYHKIH CTAHOBUTHME KITiHIYHO 3HAYyIly npobiemy
TIPH 3aCTOCYBaHHI JliKapchKoro 3acoby Oukacmap.

Hani wo/0 narienTiB ITHHOrO BiKy BifcyTHI.
5.3 Jlani 1oKJAiHIYHHX J0C/IKEHD 3 Ge3NeKH

DapmaKoKiHeTHuHa/hapMakoMHAMIYHA JOKITIHIYHA TOPIBHAHHICTS JIBOX JIKapChKUX  hopm
nikapebkoro 3aco0y OHKacnap, po3duny Juis 1H'eKIiH/iHdy3ii Ta OPOLIKY 118 IPUrOTYBaHHS
posunHy, Oyla NpoAEeMOHCTpOBaHA Ha cobakax NpPH OIHOPA30BOMY Ta BaraTopazoBomy
BHYTPIIIHBEOBEHHOMY BBeleHHI 1031 (500 MO/kr). Hmkuesasmaueni 1ociiukemia o
TIIPOBE/ICHI 13 BUKOPHCTAHHSIM JIKapChKoi GOPMH PO3UHMH /Ui 1H'eKLif/iH}y3ii. A

[ocTpa TOKCHYHICTE . ;

Jlume jiyxe BUCOKi /1034 Meracnaprasi, mpu 0IHOPA30BOMY iHTpamepiToHeal _ﬁ@j\gﬁr{"-ﬁﬁ‘éﬂéﬁh '
mumam (25 000 — 100 000 MO/kr Macu Tina) BukIMKatH 3aruGens 14% ycix “TBARHH, SIKHM/
BBOJMIIA 3acib. I1pu BBeACHH] TaKM X 103 CIOCTEPITaIH IeHaTOTOKCHYHICTh nomié?iﬁb\ﬂ:;yﬁgjffﬁ
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TsoKKoCTi. HeOakaHuMM peakilisMu OyJIM 3HHIKEHHS MAcH Tijia, MiJIoepekilis Ta 3MeHIIeHHs
aKTHBHOCTI. 3HHMJKCHHSI MacH CEJe3IHKM Moxke OyTH O03HAaKoI IMYHOCYIPECHBHOIO e(eKTy
3aco0y.

I mypu, i cobaku moOpe HepeHOCHIM Ieracnaprasy Hpd OZHOPA30BOMY BHYTPILIHLOBEHHOMY
BBejieHH1 B 1031 10 500 MO/kr macu Tina.

Toxcuunicts 1pu GaraTopazoBOMY BBEJICHH]

VY 4-THKHEBOMY JOCII/PKCHHI, IIPH IHTpANepiTOHEAIbHOMY BBEJCHHI Ileracrnaprasy IypaM B
no3i 400 MO/kr/no0y, cnocTepiraiu 3HMKEHHs CIIOKHBAHHS 1KI Ta MacH Tijla y MOPIBHSHHI i3
MOKa3HUKaMH B KOHTPOJIbHIM rpyIi.

V 3-mica4HOMY JOCIIIKEHHI, IIPH IHTpaNepiTOHEATbHOMY ab0 BHYTPIIIHBEOM'I30BOMY BBE/ICHHI
neracnaprazi Mumam B 1031 go 500 MO/kr, cnocrepiraiM He3Ha4yHi TIelaToOKJIITHHHI 3MiHK
TUIBKY NP iHTpANepiTOHEAIbHOMY BBE/ICHH] HaOLIb1ION 1031,

TumyacoBe MpUrHideHHs 301bINEHHS MAacH Tijla Ta THMYAacOBE 3HH)KCHHS 3arajbHOr0 BMICTY
JEHKOLIUTIB CHOCTEepiraiy y cobak, SKuM BBOJIMIIM Teracnaprasy B 103i 1200 MO/kr, onun pa3s
HA THXK/ICHb, [IPOTAIOM [BOX THIKHIB. Y OJHOIO 3 YOTHPHOX CO0AK BHUSBHIH 301IbLICHHS
aKTHBHOCTI ITyTaMaT-IipyBaTTpaHCaMiHa3| y CHPOBATIII KPOBI.

IMYHOTEHHICTE
IMyHOreHHa BiANOBIAL He Oyna BUsBIEHA B 12-THIKHEBOMY JOCIHI/DKEHHI HAa MHINAX, SKHM

neracrnaprasy BBOJIMJIM OJIMH pa3 Ha THXXJEeHb B 031 10,5 MO/TBapuna, BHYTPIITHEOM'SI30B0 ab0
IHTpanepiTOHeaIbHO.

PenpoaykTuBHA TOKCHYHICTD
JocmiKeHHs penToyKTHBHOT TOKCHYHOCTI ITeraciiaprasy He IpOBO/IHIIH.

B nocniukeHHsIX eMOpIOTOKCHYHOTrO BIUIMBY L-acriaprina3u BUSBIICH] CBiIYEHHS TEPATOrEHHOIO
BIUIMBY TIPH BBEJEHHI Iypam 3 6 1o 15 neHp BariTHOCTI, piBEHb BIICYTHOCTI OYEBMJIHOI'O
edexry (NOEL) 3a Teparorennum Brumeom cranoBuB 300 MO/Kr, npd BHYTPILIHEOBEHHOMY
BBe/IEHHI. BHYTpimHBOBEHHE BBEICHHS Kpoinukam B 03i 50 a6o 100 MO/kr y 8 Ta 9 ami
BariTHOCTI y JKHUTTE3JATHUX IJIOMIB BHKJIMKaJIM BPODKEHI BaJM pPO3BHTKY, 3HaueHHs NOEL
BUABICHE HE Oyno. MHOXHHHI BajM PO3BHTKY Ta eMOpioneTaibHi eeKTH CroCTepiraiy IpH
BBE/ICHHI 103 JIIKapchKOro 3acoly B TepamneBTHYHIM 71031 J{oc/i/pKeH s BIUIMBY Ha QEPTHIBHICTE
Ta NEPH- 1 MOCTHATAIBHUN PO3BUTOK HE ITPOBOIHIIH.

Kanueporenuicts, MyTareHHICTh, GEePTHIBLHICTL

JloBrorpuBai J0CiMKECHHs KaHIEPOTeHHOTO BILUTHBY Ta JOC/II/KEHHS BIUIMBY Ne€raciaprasi Ha
(GepTHIBHICTE TBAPUH HE IIPOBOIMIIH.

MyraresHuii BIUIMB Tmeracmapra3sd B Tecti Elimca i3 BuKopucTaHHSM 1mrtamis Salmonella
typhimurium BUsBNeHUH He OyB.

6. GAPMAIEBTUYHI XAPAKTEPUCTUKH
6.1 Ilepeaik 10MOMIKHHX pe4OBHH
Harpiro rizpodocdar, renrariapar (uriapar)

Harpiro qurinpodocdar puriapar
Harpiro xmopun
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Caxaposa

HaTtpiro rizpoxkcua (Juist kopuryBanss pH)

Kucnora xnopucroBoanesa (uis kopurysaiss pH)

6.2 HecymicHicTh

Ileit nikapcpkuit 3acib He cTix AMIMTYRATH 3 IHIIMMHU JIKAPCHKUMH 3ac00aMU 32 BUHATKOM
BKa3aHUX y po3zaim 6.6.

6.3 Tepmin npuaaraocri
3 poKH.

BigHoBieHui po3uny

Ximiuna Ta ¢isuuHa crabUIBHICTE TOTOBOrO pO3YMHY OyIO NPOJEMOHCTPOBAHO IIPH
TeMnepaTypl Hrx4ue 25°C npotsroMm 24 roguH. 3 TOUKH 30pY MiKpOGioIoriyHOT Y4HCTOTH, SKIINO
METOJl BIJHOBIICHHS HE BHKIIOYAa€ DPH3UK MIiKpOOGioJI0riuHOro 3a6py11Hc.HH;1 MPOTYKT [43) 101
BHKOPHCTATH HETAWHO. SKIIO 1penapar He BAKOPUCTAHUH HeraifHo, BIAOBIIATBHICTS 32 TEPMiH
Ta yMOBH 30€epiranHs BiJIHOBJICHOI0 PO3YHHY HECe KOPHCTYBaM.

Possenenuit po3unn

Ximiuna Ta (iznyHa cTabiIbHICTE TOTOBOTO po3uMHY OyJI0 NMPOJEMOHCTPOBAHO HpOTAroM 48
roauH npu 30epiransi npu Temnepatypi 2°C — 8°C. 3 TOYKH 30py MiKpoGioIOTrigHOI YHCTOTH,
OPOAYKT CIiJi BHKODHUCTaTH HeraiHo. JSIKio mnpemapar He BHMKOPHCTaHME Heraifno,
BI/INIOBIJABHICTh 32 TEPMiH Ta YMOBH 30epiraHHs BiHOBJIEHOr0 PO3YMHY HEce KOPHCTYBad, i,
SK TIPaBUIIO, TEPMiH 30epiraHHs He MOBHHEH NEPeBHLIYBATH 24 T'OAMHM, IIPH TEMIEparypi
30epiranus 2°C — 8°C, 3a BUHSATKOM BHIAJIKIB, KOIM BiHOBJIEHHS/PO3BeICHHS OyII0 3/ilicHEHO
B KOHTPOJIbOBaHHX Ta BaJI/IOBAHUX acElITHYHMX YMOBaXx.

6.4 Oco0auBi 3acTepesxenHs npu 3depiranni

36epiraty B X0101MIbHUKY (2°C—8°C).
He 3amopoxysarn.

Indopmauis 11010 yMOB 30€piranHs BiIHOBJIEHOTO Ta PO3BEICHOrO PO3YHHIB JIIKAPCHKOTO
3aco0y HaBejieHa B po3jimi 6.3.

6.5 Twun Ta BMicT IepBHHHOT YIAKOBKH

®nakon i3 6eszbapBHoro ckia Tumy [, 3 mpoGKoO 3 XJOPOYTHIY, 3aKPHTHH aTIOMIHIEBAM
KoBraykom Jiamerpom 20 Mm 3 kpumeukoro «flip-offy, sikuit mictuts 3750 MO neracnaprasm.

Bwmict B ynakosmi: 1.

6.6 Cueuiaabni 3axo0au Ge3MEKH NPH MOBOKEHHI 3 HEBHKOPHCTAHHM JTiKAPCHKHM
3acobom abo BiZxogaMu JiKapcsKoro 3acody

Ie# nikapchkuit 3aci6 MOXe BHKIMKATH MOJAPA3HEHHs NpH KoHTakTi. OTxe, npH

. . . b
IIOPOIIKOM JIJIsi BBEICHHS 3ac0o0y HeoOXinHa ocobmuBa obepexHicTts. Crinl yHY
napiB Ta KOHTAaKTy 3i IIKIpol0 i ciM30BHMH 0BOJOHKAMH, 30KpeMa, o eﬁf‘

!

NOTPATUISHHS JIKapchKOro 3aco0y B 04i, Ha MIKipy abo ciu30Bi 000I0HKH, cnfzr
BEJIUKOIO KiJIbKICTIO BOJIH; 3MHUBATH [IPOTAIOM, IPHHANMHI, 15 XBUIIMH. V4s
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Onkacrniap npusHadeHHH Ul BHYTPIIHLOBEHHOro ab0 BHYTPIIHBOM'S30BOIO BBEJCHHS IIiCiIs
BIJIHOBJICHHS JIiIKapchbKoro 3aco0y. Ilepes BBeCHHSAM MOPOLIOK CJTiJI BITHOBHTH PO3BE/ICHHSIM Y
5,2 M1 BoJM Juist iH'eKii (auB. po3min 4.2).

IncTpykuil i3 MOBOUKEHHS

ks

(%]

ITepconan moBuHeH OYTH HABYECHUM LIOJ0 IHCTPYKILIH 3 [OBOKEHHS Ta 3aCTOCYBaHHS
JiKapceKoro 3aco0y (KiHOK B Iepioj BariTHOCTI He CIIiJ JOIMYCKaTH 10 poOOTH 3 LM
JIKapCbKHM 3aco00M).

Cu1it BUKOPHCTOBYBATH aCENITHYHI METO/IH.

Cnijt 10TpUMYBAaTHCh TIPOLEAYP 3 HAICKHOTO MOBOKEHHS 13 MPOTHILYXIMHHUMH
3acobamu.

Ilpu poboti i3 mikapckkum 3acobom OHKacmap pEKOMEHIOBAHO KOPHCTYBATHCH
O/ITHOPa30BHMH PYKaBHYKAMH Ta 3aXHCHHUM OJISATOM.

VYce npuiaiis Ui BBeJIeHHs a00 OYHINYBaHHSI, BKIIOYHO 3 PyKABHYKAMH, CJIiJ] OMIIIATH
Y MIIIKH JUIS CMIiTTS BHCOKOTO PHU3HKY, [UIs CIIATIOBAHHS IIPH BHCOKIH TeMIIepaTypi.

BinHoBneHHsS

L

YV ¢nakon HeoOXimHO nojarH 5,2 MI BOAM Ui iH'€KIiH, KOPUCTYIOYMCH IIIIPHUIIOM Ta
roskor kanibpy 21.

2. @nakoH ciijx 00epeKHO 0bepTaTi ax JI0 MOBHOTO PO3UYMHEHHS IIOPOIIKY.

3. Orpumanuii micis BITHOBIEHHS PpO3YMH TIOBHHEH OyTH mpo3opuM, 6e3bapBHMM Ta
BUTGHMM Bil BHIMMHX OKOM CTOPOHHIX BKIIOYeHbL. He CHiJi BHKOPHMCTOBYBAaTH
BIIHOBIICHHH PO3YMH Y BHNIAJKy HOro moMyTHiHHs abo yTBOpeHHs ocany. He crpymysaru.

4. Posuun ciijt BUKOPHMCTATH HpPOTAroM 24 rojuH INicis BifHOBIeHHS, 30epiratv Ipu
Temieparypi Huxue 25°C.

Beeaenns

1. Jlixapceki 3aco0M Ul IapeHTEpaibHOIO BBEIEHHS CIIil OIJISAAaTH HA HASBHICTH YACTOK
nepe]l BBEJCHHAM, BBOJHMTH MOXHA JIMIIE NPO30pHH, Oe30apBHUN pO3uMH, BUILHHH Bij
CTOPOHHIX BKJ/TIOYEHb.

2. lle# nixapcekuii 3aci0 ci1ix BBOZUTH BHYTPILIHLOBEHHO ab0 BHYTPINIHBOM'S30B0. Po3unH
CJIiJI BBOJIUTH MOBLIBHO.
Y BHNAJIKy BHYTPIIHBOM'S30B0] iH'ek1lil 00'eM BBe/IcHHS HE IOBHHEH NEPEBUIYBATH 2 MII
JUIs 1iTeH Ta MiATTKIB 1 3 MJI 17181 IOPOCITHX.
Y BUIQ/IKy BHYTPIIIHLOBEHHOIO BBEJCHHS BiJHOBJICHMH PO34MH i posBect y 100 mu
PO34KHY HATPilO XJIOPUIY /Ul iH'eKuiif KoHneHTpauicio 9 mr/mi (0,9%) a6o 5% pozunny
IIIOKO3H.
Posseniennit po3yuH MOKHA BBOJMTH NPOTArOoM 1 — 2 TOJMH pa3oM i3 Bxe PO3I0YaToro
indysicro pozunHy HaTpiio XI0puay 9 mr/mi abo 5% poszuuny rmokos3u. He cig BBoquTH
IHIII JIKapchKi 3acobM uepe3 OJHY BHYTPINIHLOBEHHY CHCTEMY IIiJ| 4Yac BBEACHHS
nikapeekoro 3acody Ouxkacriap (auB. po3min 4.2).
ITicast po3BeieHHs PO3YHH CIIijl BBOAMTH HEraHo. SIKINO HeraifHe BBEJCHHS HEMOJNKIIHBE,
po3Be/ieHuit po3uMH ciif 36epiratu npu Temneparypi 2°C — 8°C nporsrom ji0 48 rogun
(mmB. pozain 6.3).

Yrumizanis

JiKapchkMi 3aci® abo Biaxomm ciiijl
HOPMAaTHBHOT'O 3aKOHOJaBCTBA.
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7.  BJACHHUK MAPKETHHI'OBOI'O J1O3BOJIY
Jle Jlaboparyap Ceps'e (Les Laboratoires Servier)
50, pro Kapno (50, rue Carnot)

92284 Cropen ceaexc (92284 Suresnes cedex)
®panuis (France)

8. HOMEP (-M) MAPKETHUHI OBOI'O JO3BO.JIY

EU/1/15/1070/002

9. JATA IEPHIOT'O 3ATBEP/[)KEHHS / IOHOBJEHHS 111
MAPKETHHI'OBOI'O 1O3BOJIY

Jara nepmoro 3atsepkenns: 14 ciuns 2016

10. JATA IEPEIVISAAY TEKCTY

HeranbHa indopmanis mox0 ubOro JiKapchKoro 3acoby HasBHA Ha IHTEpHET caiTi
€BporerchKOT areHIrii 3 KOHTPOIIKO JIiKapCHKAX 3acobiB, apeca http:/www.ema.europa.eu.
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W This medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1. NAME OF THE MEDICINAL PRODUCT

Oncaspar 750 U/ml powder for solution for injection/infusion.

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains 3,750 Units (U)** of pegaspargase*.
After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

* The active substance is a covalent conjugate of Escherichia coli-derived L-asparaginase with
monomethoxypolyethylene glycol

**One unit is defined as the quantity of enzyme required to liberate 1 pmol ammonia per minute at
pH 7.3 and 37°C

The potency of this medicinal product should not be compared to the one of another pegylated or
non-pegylated protein of the same therapeutic class. For more information, see section 5.1.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Powder for solution for injection/infusion.
White to off-white powder.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Oncaspar is indicated as a component of antineoplastic combination therapy in acute lymphoblastic
leukaemia (ALL) in paediatric patients from birth to 18 years, and adult patients.

4.2 Posology and method of administration

Oncaspar should be prescribed and administered by physicians and/or health care personnel
experienced in the use of antineoplastic products. It should only be given in a hospital setting where
appropriate resuscitation equipment is available. Patients should be closely monitored and carefully
observed for any adverse reactions throughout the administration period (see section 4.4).

Posology
Oncaspar is usually administered as part of combination chemotherapy protocols with other
antineoplastic agents (see also section 4.5).

Paediatric patients and adults <21 years
The recomymended dose in patients with a body surface area (BSA) >0.6 m? and who are <
age is 2,500V of pegaspargase (equivalent to 3.3 ml Oncaspar)/m? body surface area every

Children with a body surface area <0.6 m? should receive 82.5 U of pegaspargase fet \ a
Oncaspar)/kg body weight every 14 days. [~ ¢
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Adults >21 years
Unless otherwise prescribed, the recommended posology in adults aged >21 years is 2,000 U of

pegaspargase (equivalent to 2.67 ml Oncaspar)/m’ body surface area every 14 days.

Treatment may be monitored based on the trough serum asparaginase activity measured before the
next administration of pegaspargase. If asparaginase activity values fail to reach target levels, a switch
to a different asparaginase preparation could be considered (see section 4.4).

Special populations

Renal impairment

As pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no dose
adjustment is necessary in patients with renal impairment.

Hepatic impairment
No dose adjustment is necessary in patients with hepatic impairment.

Elderly
There are limited data available for patients older than 65 years.

Method of administration
Oncaspar can be given by intramuscular (IM) injection or intravenous (IV) infusion.

For smaller volumes, the preferred route of administration is intramuscular. When Oncaspar is given
by intramuscular injection the volume injected at one site should not exceed 2 ml in children and
adolescents and 3 ml in adults. If higher volume is given, the dose should be divided and given at
several injection sites.

Intravenous infusion of Oncaspar is usually given over a period of 1 to 2 hours in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given together with an already-running infusion of either sodium chloride
9 mg/ml or 5% glucose. Do not infuse other medicinal products through the same intravenous line
during administration of Oncaspar.

For instructions on reconstitution and dilution of this medicinal product before administration, see
section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Severe hepatic impairment (bilirubin >3 times upper limit of normal [ULN]; transaminases >10 times
ULN).

History of serious thrombosis with prior L-asparaginase therapy.

History of pancreatitis, including pancreatitis related to previous L-asparaginase therapy (see
section 4.4).

History of serious haemorrhagic events with prior L-asparaginase therapy (see section 4.4).
4.4  Special warnings and precautions for use
Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Asparaginase antibodies 2 F\L s
Anti-asparaginase antibodies may be associated with low asparaginase activity levels dd e~t0. potential NG %

neutralising activity of these antibodies. In such cases, a switch to a different asparagmase preparatm \f; 20 \
should be considered. iE »
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Measurement of the asparaginase activity level in serum or plasma may be undertaken in order to rule
out an accelerated reduction of asparaginase activity.

Hypersensitivity

Hypersensitivity reactions to pegaspargase, including life-threatening anaphylaxis, can occur during
therapy, including in patients with known hypersensitivity to E. coli derived asparaginase
formulations. Other hypersensitivity reactions can include angioedema, lip swelling, eye swelling,

erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and rash (see sections 4.3
and 4.8).

As a routine precautionary measure the patient should be monitored for an hour after administration;
resuscitation equipment and other appropriate means for the treatment of anaphylaxis should be
available (epinephrine, oxygen, intravenous steroids, etc.). Oncaspar should be discontinued in
patients with serious hypersensitivity reactions (see sections 4.3 and 4.8). Depending on the severity of
the symptoms, administration of antihistamines, corticosteroids and vasopressors may be indicated as
counter-measure.

Pancreatic effects
Pancreatitis, including haemorrhagic or necrotising pancreatitis with fatal outcomes, have been
reported in patients receiving Oncaspar (see section 4.8).

Patients should be informed of the signs and symptoms of pancreatitis which, if left untreated, could
become fatal.

If pancreatitis is suspected, Oncaspar should be discontinued; if pancreatitis is confirmed, Oncaspar
should not be restarted.

Serum amylase and/or lipase levels should be monitored frequently to identify early signs of
pancreatic inflammation. As impaired glucose tolerance may occur with concomitant use of Oncaspar
with prednisone, blood glucose levels should be monitored.

Coagulopathy
Serious thrombotic events, including sagittal sinus thrombosis can occur in patients receiving

pegaspargase (see section 4.8). Oncaspar should be discontinued in patients with serious thrombotic
events.

Increased prothrombin time (PT), increased partial thromboplastin time (PTT), and
hypofibrinogenacmia can occur in patients receiving pegaspargase. Coagulation parameters should be
monitored at baseline and periodically during and after treatment, particularly when other medicinal
products with anticoagulant effects are used simultaneously, such as acetylsalicylic acid and
non-steroidal anti-inflammatory medicinal products (see section 4.5), or when concomitant
chemotherapy regimen including methotrexate, daunorubicin, corticosteroids is administered. When
there is a marked decrease in fibrinogen or antithrombin III (ATIII) deficiency, consider appropriate
replacement therapy.

Hepatic effects
Combination therapy with Oncaspar and other hepatotoxic products can result in severe hepatic
toxicity.

Caution is required when Oncaspar is given in combination with hepatotoxic products, especially if
there is pre-existing hepatic impairment. Patients should be monitored for changes in liver function
parameters.

A R
There may be an increased risk of hepatotoxicity in Philadelphia chromosome positiv ypatients, for
whom treatment with tyrosine kinase inhibitors (e.g., imatinib) is combined with L-agt }itﬁ{énase

il i
1: n ¥ Lt
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therapy. This should be taken into account when considering the use of Oncaspar in these patient
populations.

Due to the risk of hyperbilirubinaemia, it is recommended to monitor bilirubin levels at baseline and
prior to each dose.

Central nervous system effects
Combination therapy with Oncaspar can result in central nervous system toxicity. Cases of

encephalopathy (including reversible posterior leukoencephalopathy syndrome) have been reported
(see section 4.8).

Oncaspar may cause central nervous system signs and symptoms manifesting as somnolence,
confusion, convulsions. Patients should be closely monitored for such symptoms, especially if
Oncaspar is used in association with neurotoxic products (such as vincristine and methotrexate; see
section 4.5),

Myelosuppression

Pegaspargase may cause myelosuppression, either directly or indirectly (by altering myelosuppressive
effects of other agents such as methotrexate or 6-mercaptopurine). Therefore, use of Oncaspar could
increase the risk of infections.

The decrease in the number of circulating lymphoblasts is often quite marked, and normal or too low
leukocyte counts are often seen in the first days after the start of therapy. This can be associated with a
marked rise in the serum uric acid level. Uric acid nephropathy may develop. To monitor the
therapeutic effect, the peripheral blood count and the patient’s bone marrow should be monitored
closely.

Hyperammonaemia
Asparaginase facilitates the rapid conversion of asparagine and glutamine to aspartic acid and
glutamic acid, with ammonia as the shared by-product of both reactions (see section 5.1). Intravenous

administration of asparaginase may therefore cause serum levels of ammonia to rise sharply following
administration.

The symptoms of hyperammonaemia are often transient in nature and can include: nausea, vomiting,
headache, dizziness and rash. In severe cases, encephalopathy can develop with or without hepatic
impairment, especially in older adults, which can be life-threatening or fatal. If symptoms of
hyperammonaemia exist, ammonia levels should be monitored closely.

Contraccption
Effective non-oral method of contraception must be used during Oncaspar treatment and for at

least 6 months after Oncaspar discontinuation. Since an indirect interaction between the oral

contraceptives and pegaspargase cannot be ruled out, the use of oral contraception is not considered an
acceptable method of contraception (see sections 4.5 and 4.6).

Sodium content
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, i.e., essentially
‘sodium-free’.

4.5 Interaction with other medicinal products and other forms of interaction

The decrease in serum proteins caused by pegaspargase can increase the toxicity of other medicinal
products that are protein bound.

RN
In addition, by inhibiting protein synthesis and cell division, pegaspargase can dlsmﬁ)*thé.,ﬁrecﬁamsm :
of action of other substances which require cell division for their effect, e.g., meth trcﬁate
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Methotrexate and cytarabine can interact differently with Oncaspar: their prior administration can
increase the action of pegaspargase synergistically. If these substances are given subsequently, the
effect of pegaspargase can be weakened antagonistically.

Pegaspargase can interfere with metabolism and clearance of other medicinal products, based on its
effects on protein synthesis and hepatic function, as well as from its combined use with other
chemotherapy products known to interact with CYP enzymes.

The use of Oncaspar can lead to fluctuation in coagulation factors. This can promote the tendency to
bleeding and/or thrombosis. Caution is therefore needed when anticoagulants such as coumarin,
heparin, dipyridamole, acetylsalicylic acid or non-steroidal anti-inflammatory medicinal products are
given concomitantly, or when concomitant chemotherapy regimen including methotrexate,
daunorubicin, corticosteroids is administered.

When glucocorticoids (e.g., prednisone) and pegaspargase are given at the same time, alterations in
coagulation parameters (e.g., fall in fibrinogen and antithrombin III deficiency, ATIII) can be more
pronounced.

Immediately preceding or simultaneous treatment with vincristine can increase the toxicity of
pegaspargase. Administration of Oncaspar before vincristine may increase the neurotoxicity of
vincristine. Therefore, vincristine should be given at least 12 hours prior to administration of Oncaspar
in order to minimise toxicity.

An indirect interaction cannot be ruled out between pegaspargase and oral contraceptives due to
pegaspargase hepatotoxicity that may impair the hepatic clearance of oral contraceptives. Therefore,
the concomitant use of Oncaspar with oral contraceptives is not recommended. Another method than
oral contraception should be used in women of childbearing potential (see sections 4.4 and 4.6).

Simultaneous vaccination with live vaccines may increase the risk of severe infections attributable to
the immunosuppressive activity of pegaspargase, the presence of the underlying disease and
combination chemotherapy (see section 4.4). Vaccination with live vaccines should therefore be given
no earlier than 3 months after termination of the entire antileukaemic treatment.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females

Men and women should use effective contraception during treatment and for at least 6 months after
Oncaspar discontinuation. Since an indirect interaction between oral contraceptives and pegaspargase
cannot be ruled out , oral contraceptives are not considered sufficiently safe in such clinical situation.
A method other than oral contraception should be used in women of childbearing potential (see
sections 4.4 and 4.5).

Pregnancy
There are limited data on the use of L-asparaginase and no data on the use of Oncaspar in pregnant

women. No reproduction studies in animals with pegaspargase were performed but studies in animals
with L-asparaginase have shown teratogenicity (see section 5.3). Therefore and due to its
pharmacological properties, Oncaspar should not be used during pregnancy unless the clinical
conditions of the woman require treatment with pegaspargase.

Breast-feeding
It is not known whether pegaspargase is excreted into breast milk. Based on its pharmacologwal
properties, any risk to the breast-fed newborns/infants cannot be excluded. As a precaution Y
breast-feeding should be discontinued during treatment with Oncaspar and should not be b
until after discontinuation of Oncaspar.

Fertility
No studies investigating the effect of pegaspargase on fertility have been performed.
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4.7  Effects on ability to drive and use machines

Oncaspar has major influence on the ability to drive and use machines. The following adverse
reactions have been reported in patients treated with Oncaspar along with other chemotherapy
medicinal products: somnolence, confusion, dizziness, syncope, seizure.

Patients should be advised not to drive or operate machines while receiving Oncaspar if they
experience these or other adverse reactions which can impair their ability to drive or operate machines
(see section 4.4).

4.8 Undesirable effects

Summary of the safety profile

The adverse reactions described in this section are derived from clinical trial data and post-marketing
experience of Oncaspar in ALL patients. The safety profile is based on randomised, controlled,
prospective, open label multicentre studies using Oncaspar at a dose of 2500 U/m? administered
intravenously as a comparative treatment (studies DFCI 11-001 and AALL07P4). In addition,
Oncaspar studies using the intramuscular route of administration (studies CCG-1962 and CCG-1991)
were also considered to determine the safety profile (see section 5.1).

The most common adverse reactions with Oncaspar (observed in at least 2 studies with a frequency of
>10%) included: alanine aminotransferase increased, aspartate aminotransferase increased, blood
bilirubin increased, activated partial thromboplastin time prolonged, hypertriglyceridaemia,
hyperglycaemia, and febrile neutropenia.

The most common, severe adverse reactions with Oncaspar (graded 3 or 4) observed in studies

DFCI 11-001 and AALLO7P4 with a frequency of >5% included: alanine aminotransferase increased,
aspartate aminotransferase increased, blood bilirubin increased, febrile neutropenia, hyperglycaemia,
lipase increased, and pancreatitis.

Tabulated list of adverse reactions

Adverse reactions and their frequencies are reported in Table 1. Frequencies are defined by the
following convention: very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to
<1/100), rare (=1/10,000 to <1/1,000), very rare (<1/10,000) and not known (cannot be estimated from
the available data). Within each frequency grouping, adverse reactions are presented in order of
decreasing seriousness.

Table 1: Adverse reactions reported with Oncaspar therapy

MedDRA standard

Adverse reaction
system organ class

Very common: Febrile neutropenia
Common: Anaemia, coagulopathy
Not known: Bone marrow failure

Blood and lymphatic
system disorders

Very common: Pancreatitis, diarrhoea, abdominal pain, nausea
Common: Vomiting, stomatitis, ascites

Rare: Pancreatitis necrotising, pancreatitis haemorrhagic

Not known: Pancreatic pseudocyst, parotitis*

Gastrointestinal disorders

General disorders and

administration site Not known: Pyrexia
conditions

235 ; & atty i P
Hepatobiliary disorders ommon: Hepatotoxicity, fatty liver Fie

Rare: Hepatic necrosis, jaundice, cholestasis, hepatic fallurq// W€ Y

Immune system disorders

Very common: Hypersensitivity, urticaria, anaphylactic r@éengh/ \f )

Not known: Anaphylactic shock.
Infections and infestations | Common: Infections, sepsis H2 2 now

Investigations Very common: Weight decreased, hypoalbuminaemia, afamm\a\
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aminotransferase increased, aspartate aminotransferase increased,
hypertriglyceridaemia, blood fibrinogen decreased, lipase increased,
amylase increased, activated partial thromboplastin time prolonged, blood
bilirubin increased

Common: Prothrombin time prolonged. international normalised ratio
increased, hypokalaemia, blood cholesterol increased, hypofibrinogenaemia
gamma-glutamyl transferase increased

Not known: Blood urea increased, anti-pegaspargase antibodies, neutrophil
count decreased, platelet count decreased, hyperammonaemia

3

Metabolism and nutrition
disorders

Very common: Decreased appetite, hyperglycaemia
Common: Hyperlipidaemia, hypercholesterolaemia
Not known: Diabetic ketoacidosis, hypoglycaemia

Musculoskeletal and
connective tissue disorders

Common: Pain in extremities

Nervous system disorders

Common: Seizure, peripheral motor neuropathy, syncope
Rare: Posterior reversible leukoencephalopathy syndrome
Not known: Somnolence, tremor*

Psychiatric disorders

Not known: Confusional state

Renal and urinary
disorders

Not known: Renal failure acute*

Respiratory, thoracic and
mediastinal disorders

Common: Hypoxia

Skin and subcutaneous

Very common: Rash

tissue disorders Not known: Toxic epidermal necrolysis*

Very common: Embolism**

Common: Thrombosis***

Not known: Cerebrovascular accident, haemorrhage, superior sagittal sinus
thrombosis

Vascular disorders

*Adverse reactions observed with other asparaginases in the class

**Cases of pulmonary embolism, venous thrombosis, venous thrombosis limb, and thrombophlebitis superficial
were observed in DFCI 11-001
***egend: CNS thrombosis

Description of selected adverse reactions
The following adverse reactions have been observed in association with asparaginase therapy.

Although they have not been specifically associated with the use or pegaspargase, they may occur with
the use of Oncaspar:

Blood and lymphatic system disorders

Oncaspar can cause mild to moderate myelosuppression, and all three blood cell lines can be affected.
About half of all serious haemorrhages and thromboses affect cerebral vessels and can lead to e. 2.,
stroke, seizure, headache or loss of consciousness.

Nervous system disorders

Oncaspar may cause central nervous system dysfunctions manifesting as convulsions, and less
frequently confusional state and somnolence (mildly impaired consciousness).

In rare cases, a reversible posterior leukoencephalopathy syndrome (RPLS) may occur.

In very rare cases, mild tremor in the fingers has been described.

T
Gastrointestinal disorders /:/ ‘LL i f‘-""\ \\
About half of patients develop mild to moderate gastrointestinal reactions such as loss of gﬁﬁéﬂt&,/‘“‘*'d‘ﬂf AN
nausea, vomiting, abdominal cramps, diarrhoea and weight loss. / ¢; e #\)
Acute pancreatitis can occur commonly. There have been isolated reports of formation af

seudocysts!si
(up to four months after the last treatment). S IHORYR

!
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Haemorrhagic or necrotising pancreatitis occurs rarely. One case of pancreatitis with simultaneous
acute parotitis has been described with L-asparaginase treatment. In single cases, haemorrhagic or
necrotising pancreatitis with fatal outcome has been reported.

Serum amylase can rise during and also after the conclusion of Oncaspar therapy.

Renal and urinary disorders
Acute renal failure may develop in rare cases during treatment with L-asparaginase-containing
regimens.

Skin and subcutaneous tissue disorders
Allergic reactions can manifest in the skin. One case of toxic epidermal necrolysis (Lyell‘s syndrome)
has been described in association with L-asparaginase.

Endocrine disorders

Alterations in endocrine pancreatic function are observed commonly and are expressed mainly in the
form of abnormal glucose metabolism. Both diabetic ketoacidosis and hyperosmolar hyperglycaemia
have been described, which generally respond to administration of insulin.

Metabolism and nutrition disorders

An alteration in serum lipid levels was observed and changes in serum lipid values, in most cases
without clinical symptoms, are very common.

A rise in serum urea occurs regularly, is dose-independent and nearly always a sign of pre-renal
metabolic imbalance.

General disorders and administration side conditions
Pyrexia can occur after the injection, which usually subsides spontaneously.

Immune system disorders
Specific antibodies to pegaspargase have been detected; uncommonly they were associated with
hypersensitivity reactions. Neutralising antibodies reducing clinical efficacy were also recorded.

Hypersensitivity reactions to Oncaspar, including life-threatening anaphylaxis, angioedema, lip
swelling, eye swelling, erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and
rash, can occur during therapy (see sections 4.3 and 4.4).

Hepatobiliary disorders

Alteration of liver parameters is common. A dose-independent rise in serum transaminases, and serum
bilirubin is commonly observed.

Fatty liver can be observed very frequently. There have been rare reports of cholestasis, icterus,
hepatic cell necrosis and hepatic failure with fatal outcome.

Impaired protein synthesis can lead to a decline in the serum proteins. There is a dose-independent
decrease in serum albumin in the majority of patients during the treatment.

The type of adverse reactions of Oncaspar is similar with that of native non-pegylated L-asparaginase
(e.g., native E. coli asparaginase).

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important.

It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare. -~
professionals are asked to report any suspected adverse reactions via the national reporting system
listed in Appendix V ’
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4.9 Overdose

Cases of accidental overdose have been reported with Oncaspar. Following overdose, increased liver
enzymes, rash and hyperbilirubinaemia have been observed. There is no specific pharmacological
treatment for the overdose. In case of overdose, patients must be carefully monitored for signs and
symptoms of adverse reactions, and appropriately managed with symptomatic and supportive
treatment.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic and immunomodulating agents, other antineoplastic
agents, ATC code: LO1XX24

Mechanism of action

The mechanism of action of L-asparaginase is the enzymatic cleavage of the amino acid L-asparagine
into aspartic acid and ammonia. Depletion of L-asparagine in blood results in inhibition of
protein-synthesis, DNA-synthesis and RNA-synthesis, especially in leukaemic blasts which are not
able to synthesise L-asparagine, thus undergoing apoptosis.

Normal cells, in contrast, are capable of synthesising L-asparagine and are less affected by its rapid
depletion during treatment with the enzyme L-asparaginase. The PEGylation does not change the
enzymatic properties of L-asparaginase, but it influences the pharmacokinetics and immunogenicity of
the enzyme.

Pharmacodynamic effects

Anti-leukaemic effect of L-asparaginase is related to a sustained L-asparagine depletion in blood and
cerebrospinal fluid (CSF). The pharmacodynamic (PD) effect of Oncaspar was assessed after IM
(Study CCG-1962) and IV administration (AALLO7P4).

In Study CCG-1962, PD effect of Oncaspar was assessed through serial measurements of asparagine
in serum (n=57) and CSF (n=50) of newly diagnosed paediatric patients with standard-risk ALL who
received three intramuscular doses of Oncaspar (2,500 Units/m? BSA), one each during induction and
two during delayed intensification treatment phases. A reduction in serum asparagine concentration
was evident by the 4th day after the first Induction dose and reached an apparent nadir by the 10th day
after the dose. Serum asparagine concentrations of approximately 1 pM persisted for approximately

3 weeks. Asparagine concentration fell to <3 pM when asparaginase activity was >0.1 U/mL. CSF
asparagine of 2.3 uM pre-treatment fell to 1.1 pM on Day 7 and 0.6 uM on Day 28 of Induction

(see Clinical efficacy and safety).

In Study AALLO7P4, the PD effect of Oncaspar was assessed in 47 evaluable subjects with high risk
B-precursor ALL who received IV doses of Oncaspar 2,500 U/m* BSA during the Induction and
Consolidation phases. Plasma L-asparagine concentrations were depleted to below the assay limit of
quantification within 24 hours following the Induction and first Consolidation dose of Oncaspar and
depletion was sustained for approximately two weeks. CSF asparagine concentrations were reduced by

the 4th day following the Induction dose, and remained largely undetectable by the 18th day after
dosing.

Based on results from these two studies, a 2,500 U/m? BSA dose of Oncaspar administeredft,@;f;"f;

(CCG-1962) and IV (AALLO7P4) provides maintenance of L-asparagine depletion for appﬁ&?ﬁétely
two weeks following dosing. iz,  Ang

Clinical efficacy and safety B 2N\
Oncaspar efficacy and safety were evaluated on the basis of three clinical studies using Orir@s_;iq}\_\y
solution for injection/infusion in the first line treatment of ALL: Study CCG-1962 in standard{*i\s:kf'_j T
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ALL patients; Study AALLO7P4 in high risk ALL patients; Study DFCI 11-001 enrolled both standard
and high-risk ALL patients.

Oncaspar efficacy in ALL in patients with relapse/refractory disease and a history of prior clinical
allergic reaction to native E. coli L-asparaginase was based on a pool of 94 patients from six
open-label studies [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 and ASP-001C/003C].

First-Line (ALL patients non-hypersensitive to native E. coli L-asparaginase)

The safety and efficacy of Oncaspar was evaluated in an open-label, multicentre, randomised,
active-controlled study (StudyCCG-1962). In this study, 118 paediatric patients aged 1 to 9 years with
previously untreated standard-risk ALL were randomised 1:1 to Oncaspar or native E. coli
L-asparaginase as part of combination therapy. Oncaspar was administered intramuscularly at a dose
of 2,500 Units/m* BSA on Day 3 of the 4-week Induction phase and on Day 3 of each of two 8-week
Delayed Intensification (DI) phases. Native E. coli L-asparaginase was administered intramuscularly
at a dose of 6,000 Units/m> BSA three times weekly for a total of 9 doses during induction and for a
total of 6 doses during each delayed intensification phase.

The primary determination of efficacy was based on demonstration of similar asparagine depletion
(magnitude and duration) in the Oncaspar and native E. coli L-asparaginase arms. The
protocol-specified goal was achievement of asparagine depletion to a serum concentration of <1 puM.
The proportion of patients with this level of depletion was similar between the 2 study arms during all
3 phases of treatment at the protocol-specified time points.

In all phases of treatment, serum asparagine concentrations decreased within 4 days of the first dose of
asparaginase in the treatment phase and remained low for approximately 3 weeks for both Oncaspar
and native E. coli L-asparaginase arms. Serum asparagine concentrations during the induction phase
are shown in Figure 1. The patterns of serum asparagine depletion in the 2 delayed intensification
phases are similar to the pattern of serum asparagine depletion in the induction phase.

Figure 1: Mean (+ standard error) serum asparagine during Study CCG-1962 induction phase
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Note: Oncaspar (2,500 Units/m? BSA intramuscular) was administered on Day 3 of the 4-week
induction phase. Native E. coli L-asparaginase (6,000 Units/m*> BSA intramuscular) was
administered 3 times weekly for 9 doses during induction.

CSF asparagine concentrations were determined in 50 patients during the induction phase. CSF

asparagine decreased from a mean pre-treatment concentration of 3.1 uM to 1.7 uMonDay4 +1and

I.5 uM at 25 + 1 days after administration of Oncaspar. These findings were similar to those/a!jﬁi@é&% TN

in the native E. coli L-asparaginase treatment arm. Vi *i“\‘-" € YL
£ -f‘.{;

Event-Free Survival (EFS) for the Oncaspar and native E. coli L-asparaginase arms are sfum\ﬁﬂansedm

Table 2, Study CCG-1962 was not designed to evaluate differences in EFS rates. i el
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Table 2: Event-free survival rate at 3,5 and 7 years (Study CCG-1962)

Oncaspar native E. coli L-asparaginase
3-Year EFS Rate, % 83 79
| (95% CI) (73,93) (68, 90)
5-Year EFS Rate, % 78 73
95% CI) (67, 88) (61, 85)
7-Year EFS Rate, % 75 66
(95% CI) (63, 87) (52, 80)

In Study CCG-1962, the most common adverse reactions were infections, including two
life-threatening infections (1 patient in each arm). In general, incidence and type of adverse reactions
Grade 3 and 4 were similar between the two treatment groups. Two patients in the Oncaspar arm had
allergic reactions during Delayed Intensification (DI) DI #1 (Grade 1 allergic reaction and Grade 3
hives).

A pilot study was conducted for newly diagnosed patients from 1 to <31 years of age with high risk
B-precursor ALL (Study AALLO7P4). This was an open label, controlled, randomised study
comparing an investigational pegylated asparaginase product to Oncaspar as a component of
multi-agent chemotherapy in the first line treatment of ALL. White blood cell (WBC) criteria were:

a) Age 1-10 years: WBC >50,000/uL; b) Age 10-30 years: Any WBC; c) Prior steroid therapy: Any
WBC. Patients were not allowed prior cytotoxic chemotherapy with the exception of steroids and
intrathecal cytarabine. A total of 166 patients were enrolled in this study; 54 patients were randomised
to treatment with 2,500 U/m* BSA Oncaspar and 111 patients were randomised to the investigational
pegylated asparaginase product. Oncaspar was administered intravenously at the dose of

2,500 Units/m” BSA during Induction, Consolidation, Delayed Intensification, and Interim
Maintenance phases in patients with high-risk ALL receiving augmented Berlin-Frankfurt-Miinster
therapy. The percentage of patients in the Oncaspar treatment arm with evaluable minimal residual
disease (MRD) negative status (<0.1% leukaemia cells in bone marrow) at Day 29 of Induction was
80% (40/50). At 4-years, the EFS and overall survival (OS) for the Oncaspar treatment arm were
81.8% [95% CI 62.9-91.7%] and 90.4% [95% CI 78.5-95.9%], respectively. Overall, in the group
receiving Oncaspar, the rate of all grade hypersensitivity was 5.8%, anaphylactic reactions was 19.2%,
and pancreatitis 7.7%. Grade 3 or higher febrile neutropenia was 15.4%.

Study DFCI 11-001, conducted by the Dana-Farber Cancer Institute (DFCI), is an ongoing,
active-controlled, randomised multicentre study of an intravenous investigational pegylated
asparaginase product versus Oncaspar, in children and adolescents aged 1 to <22 years with newly
diagnosed ALL treated with a DFCI ALL consortium therapeutic backbone. A total of 239 patients
were randomised, 237 of whom were treated with study drug (146 male and 91 female), of these,

119 patients (115 with a diagnosis of ALL) were treated with Oncaspar 2500 U/m?. Treatment was
administered during Induction (Day 7), and then every 2 weeks for a total of 30 weeks post-Induction
therapy. Randomisation of patients was stratified based on risk group (standard/high/very high risk),
including both B- and T-cell ALL. The percentage of patients in the Oncaspar arm with evaluable Low
End-Induction MRD (<0.001 detectable disease) at Day 32 was 87.9% (80/91). The One-year EFS
was 98.0 [95%CI 92.3, 99.5]; the One-year OS was 100 [95% CI 100, 100] in this study.

ALL patients hypersensitive to native E. coli L-asparaginase
Six open-label studies evaluated Oncaspar in relapse/refractory haematological diseases. In these

studies a total of 94 patients with ALL diagnosis with a history of prior clinical allergic reaction to
native E. coli L-asparaginase were exposed to Oncaspar. One patient received Oncaspar dOS%}T&T—-m
250 and 500 Units/m” BSA intravenously. The remaining patients were treated with 2,000 O Y0 € Vi LS
2,500 U/m? BSA administered intramuscularly or intravenously. Patients received Oncasgﬁxqa}//_ k.
single agent or in combination with multi-agent chemotherapy. Overall, from five studiesf anatysed Ins
based on 65 ALL patients exposed to Oncaspar using the highest therapeutic response during the- ., ~
entire study, complete remission was observed in 30 patients (46%), partial remission in 7 'patients =111
(11%) and haematological improvement in 1 patient (2%). In the other study, with 29 hyﬁerséns\"_tive
ALL patients exposed to Oncaspar, 11 patients were evaluated for response during inductic\a‘n_.\' Qf' m;:se;—
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3 patients (27%) achieved complete remission, 1 patient (9%) had partial remission, 1 patient (9%)
had haematologic improvement and 2 patients (18%) had therapeutic efficacy. Therapeutic efficacy
was defined as a clinical improvement which did not meet the criteria for other beneficial outcomes.
During the maintenance phase, 19 patients were evaluated, with 17 patients (89%) achieving complete
remission, and 1 patient (5%) with therapeutic efficacy.

5.2 Pharmacokinetic properties

Oncaspar pharmacokinetic properties were based on asparaginase activity measured by an enzymatic
assay after IM (CCG-1962) and IV (AALLO7P4, DFCI 11-001) administration.

In Study CCG-1962, mean asparaginase activity reached peak value of 1 U/mL on Day 5 after the
injection. The mean half-life after absorption from the injection site was 1.7 days and the elimination
half-life was 5.5 days. The volume of distribution at steady-state and clearance were estimated at
1.86 L/m? and 0.169 L/m? per day, respectively.

In Study AALLO7P4, PK parameters after a single 2,500 U/m? IV dose during Induction were
calculated by noncompartmental PK analysis from sequential plasma samples and are depicted in
Table 3 (see section 5.1). The Cmax and AUC of Oncaspar trended lower in males, subjects with larger
BM, and subjects >10 years. During Induction, following a single IV dose of Oncaspar 2,500 U/m?,
asparaginase activity >0.1 U/mL was sustained for up to 18 days post-dose in 95.3% of subjects.

Table 3: Pharmacokinetic Parameters After a Single IV Dose of Oncaspar 2,500 U/m? BSA
During Induction (N=47; Study AALLO07P4)

PK Parameters Arithmetic Mean (SD)
Comax (mU/mL)* 1638 (459.1)

| Tmax (hr)* 1.25(1.08, 5.33)
AUCqy((mU-day/mL)* 14810 (3555)
AUCy o (mU-day/mL)’ 16570 (4810)
tiz (day)’ 5.33 (2.33)
CL (L/day) 0.2152 (0.1214)
Vss (L) 1.95(1.13)

* N=47 evaluable subjects.
F Median (10, 90* percentiles).
"N=46 evaluable subjects.

In Study DFCI 11-001, assessments of asparaginase activity were performed following a single IV
dose of Oncaspar 2,500 U/m* BSA during Induction, and every two weeks during post-Induction (see
section 5.1). During Induction, plasma asparaginase activity >0.1 U/mL was sustained in 93.5% of
subjects 18 days after administration. During the post-Induction phase, a nadir (trough) asparaginase
activity above 0.4 U/mL was sustained in 100% of subjects from Week 7 up until Week 25. These
results indicate that, when Oncaspar 2,500 U/m? BSA is administered as single and repeated doses
every two weeks, clinically relevant asparaginase activity is sustained over the entire dosing interval
(i.e., two weeks).

Patients with newly diagnosed ALL received a single IM injection of Oncaspar (2,500 U/m? BSA) or
native asparaginase from E. coli (25,000 U/m? BSA) or from Erwinia (25,000 U/m? BSA). The plasma
elimination half-life of Oncaspar was statistically significantly longer (5.7 days) than the plasma
elimination half-lives of the native asparaginases from E. coli (1.3 days) and Erwinia (0.65 days). The
immediate cell death of leukaemic cells in vivo, measured by rhodamine fluorescence, was the same...__

for all three L-asparaginase preparations. %/\:‘TE’ ?32\

4:/ * Q \3“/(::'“'&-5{"(;
ALL patients with several relapses were treated either with Oncaspar or with native aspar)afgéf;l'é,‘é“e from N
E. coli as part of an induction therapy. Oncaspar was given IM in a dose of 2,500 U/m? BSA on dayd /75 \ |
I and 15 of induction. The mean plasma half-life of Oncaspar was 8 days in non-hypersens i_{fé-:i'- K¥igare |5 211
patients (AUC 10.35 U/ml/day), and 2.7 days in hypersensitive patients (AUC 3.52 U/mliday)., o
WePh. o2t
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Specific populations
The controlled studies were not designed to formally evaluate the pharmacokinetics of Oncaspar in

specific populations. A population pharmacokinetic evaluation of Oncaspar based on data obtained
from Studies AALLO7P4 (IV), DFCI 11-001 (IV), and CCG-1962 (IM) identified that clearance
(linear and saturable) increased approximately proportional to BSA and volume of distribution
increased slightly more proportional to BSA. No statistically significant differences in PK
characteristics between male and female subjects were identified in this analysis.

The impact of renal and hepatic impairment on the PK of Oncaspar has not been evaluated. As
pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no change of
pharmacokinetic of Oncaspar in patients with renal impairment is foreseen.

Since the proteolytic enzymes responsible for Oncaspar metabolism are ubiquitously distributed in
tissues the exact role of the liver is unknown: however any decrease in liver function is not expected to
present clinical relevant problems in the use of Oncaspar.

There are no data available for elderly patients.
5.3 Preclinical safety data

Pharmacokinetic/pharmacodynamic nonclinical comparability between the two pharmaceutical forms
of Oncaspar, solution for injection/infusion, and powder for solution, was demonstrated in dogs after
single and repeated doses (500 U/kg), by the intravenous route. The below mentioned studies were
performed on the solution for injection/infusion formulation.

Acute toxicity
Only very high doses of pegaspargase given to mice intraperitoneally as a single dose (25,000 —

100,000 U/kg body weight) caused the death of 14% of all treated mice. Mild hepatotoxicity was
observed with the same dosages. Adverse reactions were loss of body weight, piloerection and reduced
activity. Reduced splenic weight might be a sign of potential immunosuppressant effect of the
treatment.

Pegaspargase was well tolerated both in rats and dogs when administered intravenously in single dose
up to 500 U/kg body weight.

Repeated dose toxicity
A 4-week study in rats treated with a dose of pegaspargase of 400 U/kg/day intraperitoneal resulted in
a fall in food intake and body weight compared to the control group.

A 3-month study in mice with pegaspargase at doses up to 500 U/kg intraperitoneal or intramuscular
resulted in slight hepatocellular changes only at the highest intraperitoneal dose.

A temporary suppression in body weight gains and a temporary reduction in total leukocyte counts
were observed in dogs which were treated with pegaspargase 1200 U/kg weekly for 2 weeks.
Increased serum glutamic pyruvic transaminase activity also occurred in one out of four dogs.

Immunogenicity

No immunogenic response was detected in a 12-week study in mice in which pegaspargase was
administered weekly at the dose of 10.5 U/mouse intramuscular or intraperitoneally.

Reproductive toxicity
No studies of reproductive toxicity were conducted with pegaspargase. )

Ve G
Embryotoxicity studies with L-asparaginase have given evidence of teratogenic potential i rats’~ h
treated from day 6 to 15 of gestation with a No Observed Effect Level (NOEL) for teratogje_nﬁéjéffectg ng

at 300 U/kg intravenous. In rabbits doses of 50 or 100 U/kg intravenous on days 8 and 9 of géstation, . .

induced viable fetuses with congenital malformations: no NOEL has been determined. Multiple R
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malformations and embryolethal effects were observed with doses in the therapeutic range.
Investigations of the effect on fertility and peri- and postnatal development were not conducted.

Carcinogenicity, mutagenicity, fertility

Long-term investigations of carcinogenicity or studies of the effect on fertility in animals were not
conducted with pegaspargase.

Pegaspargase was not mutagenic in the Ames test using Salmonella typhimurium strains.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Disodium phosphate heptahydrate

Sodium dihydrogen phosphate monohydrate
Sodium chloride

Sucrose

Sodium hydroxide (for pH adjustment)
Hydrochloric acid (for pH adjustment)

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 6.6.

6.3  Shelf life
3 years.

Reconstituted solution

Chemical and physical in-use stability has been demonstrated for 24 hours below 25°C. From a
microbiological point of view, unless the method of reconstitution precludes the risk of microbial
contamination, the product should be used immediately. If not used immediately, in-use storage times
and conditions are the responsibility of the user.

Diluted solution

Chemical and physical in-use stability has been demonstrated for 48 hours at 2°C-8°C. From a
microbiological point of view, the product should be used immediately. If not used immediately,
in-use storage times and conditions prior to use are the responsibility of the user and would normally
not be longer than 24 hours at 2°C-8°C, unless reconstitution/dilution has taken place in controlled and
validated aseptic conditions.

6.4  Special precautions for storage

Store in a refrigerator (2°C-8°C).
Do not freeze.

For storage conditions of the reconstituted and diluted medicinal product, see section 6.3.

6.5 Nature and contents of container

e T

e
Type I flint glass vial with chlorobutyl elastomer stopper, capped with a 20 mm aluminiumyflip-qff ¥
seal, containing 3,750 U pegaspargase. Y/ bl

Pack size of 1.
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6.6  Special precautions for disposal and other handling

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular caution. Inhalation of the vapour and contact with the skin and mucous
membranes, especially the eyes, must be avoided; if the medicinal product comes in contact with eyes,
skin or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Oncaspar is to be administered intravenously or intramuscularly after reconstitution of the product.
The powder must be reconstituted with 5.2 ml water for injections prior to administration (see
section 4.2).

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product (pregnant staff
should be excluded from working with this medicinal product).

2, Aseptic technique must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling
Oncaspar.

5 All items for administration or cleaning, including gloves, should be placed in high-risk waste

disposal bags for high-temperature incineration.

Reconstitution

1. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed. Do not
shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration

& Parenteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly. The solution

should be administered slowly.

For intramuscular injection, the volume should not exceed 2 ml in children and adolescents and
3 ml in adults.

For intravenous administration, the reconstituted solution should be diluted in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given over 1 to 2 hours together with an already-running infusion of
either sodium chloride 9 mg/ml or 5% glucose. Do not infuse other medicinal products through
the same intravenous line during administration of Oncaspar (see section 4.2).

After dilution, the solution should be used immediately. Il immediale use is not possible, the
diluted solution can be stored at 2°C-8°C for up to 48 hours (see section 6.3).

Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

T MARKETING AUTHORISATION HOLDER
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8. MARKETING AUTHORISATION NUMBER(S)

EU/1/15/1070/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 14 January 2016

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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